Select the highlighted
service number to go to the

desired page. PROFESSIONAL PRODUCTS CLIPPER INDEX 5/01
SERVICE NO. PAGE NO. SERVICE NO. PAGE NO. SERVICE NO. PAGE NO.
A2A] . 1 BOOLFl..........c.... 11 DELTA (154-04)

ARW ...t 1 £ OLH................ 11B DELTA ........... 35
B oot 1 03E ..o, 11
BRW ...\t 1 I 11 179-01-Al ..o 47
E oo 1 £ 03-H.. ... 11B 01B ..o, 47A
ERW ...ttt 1 04E ..., 11
B4E ... 1 10-F . i 11 185-Al ..o 9
34-ERW .............. 1 *  10-H. ... 11B
Foo 1 TE. .o 11 perorAl ... 49
WH o 1 WFoo 1 OLB...ooiinn. 50
«  ALH. L 11B OL-E.....ovvenn.. 50
ABBl .o 15 15F o 11 02A ..o, 49
BRW ..o 15 * A5H ... 11B 02B ..o, 50
OL-BX ..o, 15A  2L-HL .. 11B 02E...ovvvinn. 50
OL-BXR ............. 15A 10-A. 0o 49
02-BX ..o 15A ZeBl................... 7 10-B. ..o, 50
02-BXR ............. 15A BRW ..ot 7 10E.ooiiiiinnn, 50
05-BX .........oon... 15A 10E. .o 7
05-BXR ............. 15A 10-F oo 7 223-02-A]. ... 44
s 15 W0-H. oo 7 02B...ooviiii . 44
08-FRW .............. 15 10-0 oo 7
08K .ooviiaan. 15 256-30-Al. ... 42
09-F ..o, 15 77 INACTIVE............ 31
09-FRW .............. 15 259-01-Al. . ... 42
10F . o, 15D 79-01-A INACTIVE. . .. ... .. 25
0-H. .o 15D 01-B INACTIVE ... ..... 25 270-01-B  INACTIVE .. .. .. 30
100 oo 15D 01-E INACTIVE . ....... 25
WBX ..o 15A DTLA] . oo 9
W-BXR. ..o 15A 85-01-A INACTIVE ...... 27
WA o 15A 01-B INACTIVE ...... 29 284-09B)............... 54
21-B  SAME AS 1-5B 10B. ..o 54
34B ... 15 [CLIPMASTER HEAD. . .. ... 209 21B ... 54
34-BRW .............. 15 [SHEARMASTER HEAD] .. .211
310-01-A INACTIVE ... ... 17
(Y 3 [CARGE ANIMAL MOTORS)]. .123 01-B  INACTIVE ..... 17
ARW . ..., 3A
B oot 3 89-08E|l................ 40 311-01-A INACTIVE ...... 5
BRW ...t 3A 22E .., 40 01-B INACTIVE ...... 5
05-E.oovviiaennn. 3 22-ER ...l 40
B13-Al o 9
............... 15F  [101-Al ... 9 B 9
B 9
[TITAN"2-SPD 76.]..........c..... 8C OLE ..o 9 76650 "NEW" MAG. . .. .. ... N/A
78650 "NEW" MAG. . . . .. ... N/A
"TALER" _ 76059-310.]..... .9C 103-12-A  CANADA
"ISIS”_76616-310 . . . .| . .11C 602-01-A INACTIVE . . .. .. 29
T0-AlL 3
15-01-Af. ..o 52 ARW ..., 37 [61621E]............... 9A
O1B ..ot 52 B it 3A 22E. ... 9A
BRW ...t 3A
22A ... .. INACTIVE . .. ... 33 05-E .oovvieenn 3 805-01-A RAYCINE ...... 28
B..... INACTIVE . .. ... 33 I5A .t 3B (INACTIVE)
E..... INACTIVE ... ... 33 15B .o, 3B 01-B RAYCINE ...... 30
F & BF .INACTIVE . .. ... 33 (INACTIVE)
113-A) ... 9
23-01-A]................ 13 Bttt 9 OSTER ....... 1A
O01B oo, 13 OLE ..o, 9 B OSTER.......... 11A
OL-E ...ooii .. 13
WA 13A [116-B OSTER ....... 11A
B oo 13A (T1604) ... 35 B OSTER.......... 11A
WE ..o 13A
W-H. ..o 13A PETTRIMMER . .44 830-01-E[............... 9B
41-B ... 13
A1-E o 13 2SN 47 6800-09-A INACTIVE . . .. .. 46A
BLE .ot 13 T0B .o 47A
BI-F o 13 76560-020] . ............. 58
6LH . .o 13A 149-01-Bl. ...t 37
03B ........covi... 37  [76600-010] .............. 56
59-01-Al ...t 11 @Bl 39
01-B ..., i [f8300-010] .............. 56
01-E ................ 11 [IBI04Al............... 44

78660-020( .............. 58




Return To Index - Next P
ext Page

05[?7 PARTS LIST USE ONLY GENUINE OSTER PARTS - PUBLISHED BY TECHNICAL SERVICE DEPT.
CLIPPERS USE OF WRONG PARTS MAY BE HAZARDOUS. B8-240 | REV. 8/88 A
NEW MODEL(S) ADDED §> FIRST ISSUE 1se | PART NO, REVISION
A-6
120 VOL1S, 35 WATTS, AC-DC X
ANIMAL CLIPPER x | x| x1 xl xlellx 1y 1x
DETACHABLE CUTTING HEAD x| x § x| x] xlx ¥ty ¥ty [x
| 115 VOLTS, 35 WATTS, AC-DC X X X X x! x x 1 x 1 x
MODEL OR SERVICE NO, COLUMN wmip| 1 | 2 [ 3 14 [ 5167|819 ]}10/11]12
SEE PRICE & CROSS REF. 2 <> >
LIST FOR PRICES % w P = =
SERVICE NOTES | COLUMN NO. | | & 0 Wil ¥ FY
(8] o~ < [~ [~ - —f i~
M-6077 TN - O B IR Il ] Bl Bl Bl Bt B
FHIPIRIPIRIRIEIRIRIRID:
INDEX PART XWAS
NO. NO. PART NO. DESCRIPTION ‘ QUANTITY REQUIRED
1A 2270 SCREW - #4-36 X 1/4 1l |1 1§ 1{1 |1
A 2368 WORM - STEEL - MACHINED 1] |1 1] 11 |1
2 203584 WORM = STEEL - WIRE WOUND 1)1 1
3 455 WASHER - FELT 1 1 .
4 188 BEARING - FRONT 1
B 61255 0" RING T |1 |11 T{t [T |1
6 1952 BEARING RETAINER - FRONT 1
7 76 SCREW - BINDER - #4-36 X 7/32 AR
8 1892 WASHER - FIBER 2
9 63 WORM_KEY 1 11 J1 1l 1t j
10 ——-—-- 32375 ARMATURE & FAN ASSEMBLY - SEE NOTE I R IR B -
10 203583 ARMATURE & FAN ASSEMBLY 1
10A 217234 ARMATURE & FAN ASSEMBLY S S [ W N S I W
11 2268 FIELD ASSEMBLY 1
13 1653 CORE_LOCKING PIN 1
148 72677 BEARING RETAINER - REAR T |1 [T |1 Tt [t |1
15 1953 BEARING - REAR 1 1
158 2496 BEARING - REAR 1 1 1} {1 |1 |1
17 309 BRUSH CAP 2
18 2262 BRUSH £ SPRING ASSEMBLY 1pr_{1Pr_|1PR |1PR | 1PR
18A 218416 BRUSH & SPRING ASSEMBLY 1PR | 1PR{1PR |1PR { IPR
19 P219526 217236 TUBE - BRUSH 21221212
20 336 OILER 2
21 208151 HOUSING - INCLS. #7, Wlb, 415, #19, 420, #u9) 1 |y |y 1]
21A 218544 HOUSING - INCLS. #7, #14, #15, #19, #20, #49 1| 1)1 |1 1
22 1954 BEARING - BALL 1
23 1956 LOCK NUT 1
U 1955 SCREW - ADJUSTING - #12-28 X 1/4 1
25 61126 THRUST SLUG 1
26 2755 CORD CLAMP ASSEMBLY 1 |1 1|1
28 217963 78452 CORD_§ PLUG ASSEMBLY 1
29 1963 BALE 1
30 379 NUT = KNURLED 1
31 19139 SWITCH CAP 1
32 70386 SCREW - #3-48 X 5/32 2
33 2335 LOCKWASHER 2
34 2095 CONDENSER - 2 WIRE T [t 1 |t [y (1] 11 1
35 19134 SWITCH - TOGGLE 1
37 324 LINK ASSEMBLY 1
38 326 PLUG - FOR LINK #37 1
39 2557 A\ LEVER 1
40 1980 ) GREASE SEAL 1PR
41 2269 WASHER - FIBER 1
42 207264 <@ COVER PLATE - ADD "RW" IF REQUIRED 1 |t ] Jrjr ]} 1
42 218550 COVER PLATE 1
43 130 SCREW - #6-32 X 1/4 2
[T} 205769 GEAR - FIBER 1
45 1992 WASHER - FIBER 1
46 61160 SCREW - #4-36 X 3/8 4
47 2366 CLAWP SPRING 1
48 612655 3% FRONT MOTOR HOUS ING-SEE NOTE 2-INCLS. #20#49f 1 ey
49 61629 OIL WICK 2 &tiw
50 3892 HEAD CASTING 1 ERE
52 131 SCREW - #6-32 X 3/8 2 EYa
53 2289 MOUNTING PLATE 1 X
54 424 SCREW - #12-32 X 7/32 1 <93
S5 219010 2373 SOCKET 1 wye
56 70664 BLADE WICK 1 @ ;
57 77820 BLADE GUARD - LARGE 1 53»
58 75924 BLADE GUARD - SMALL 1 :°
59 77350 BUSHING € RIVET SET - 3/32" RIVETS - 23
o) .
o % wY
61 2137 SCREW - FOR SINGLE TENSION SPRING 2 $ILg
63 62652 SCREW - FOR (2) TENSION SPRINGS 2 o e
=iz o
68 2126 SLEEVE 1 |1 1|1 8‘! -
69 8102 TERMINAL 2 |2 2 |2 4
74 218897 LOCTITE - .02 0Z. TUBE -
TMODEL OR SERVICE NO, COLUMN smpp| 1 | 2 | 3 141516 718 ]9 [10[11]12
MPARTS ARE INTERCHANGEABLE, CONTINUED ON REVERSE SIDE @ >
USE UP EXISTING STOCK, PAGE | ;.Sw}" A
ROUTE 9, BOX 541 * CADILLAC LAN
CLIPPERS PROFESSIONAL B0 e TN 37110

PRODUCTS MANUAL



Return To Index - Next P
ext Page

A-7
*NOTE 1: ARMATURE #2375 CITEM 10) 1S NO LONGER AVAILABLE - DO THIS:
A. REPLACE ARMATURE (ITEM 10) WITH CITEM 10A) PART #217234.
B. FIELD CITEM 11) MJUST BE POSITIONED IN HOUSING AS SHOWN

IN VIEW 1. ROTATE FIELD CLOCKWISE FROM ORIGINAL POSITION. T

FIELD BRUSH LEADS MUST NOT CROSS ARMATURE COMMUTATOR.
BRUSH TUBES MODELS IN COL. 6 THRU 10.

WIRING DIAGRAM

T
VIEW | MODELS IN COL. | THRU 5.

CORE NG
FIELD QD LOCKING PIN

CORE LOCKING PIN

MODELS WITH #2375
OR #203583 ARMATURES.

#217234 ARMATURES.

C. REMOVE OLD BRUSH TUBES FROM REAR HOUSING (ITEM 21) AND
REPLACE WITH CITEM 19) #217236. APPLY A DROP OF LOCKTITE
271 CITEM 74) PART #218897 AROUND OUTER THREADS ON NEW
BRUSH TUBES AND TURN THEM INTO HOUSING UNTIL THEY BOTTOM
OUT. BACK BRUSH TUBES OUT UNTIL THEY ARE SQUARE WITH
HOUSING AS SHOWN.

BRUSH TUBE
-
° (@il
J PARALLEL
. WITH HOUSING

D. ALLOW LOCTITE TO CURE FOR 20 MINUTES AFTER ASSEMBLY.
E. REPLACE BRUSH & SPRING ASSEMBLY (ITEM 18) WITH (ITEM 18A)

PART #218416.
SCRIBE AN "'RW'' AFTER THE SERVICE NUMBER ON THE COVER PLATE

CITEM 42). EXAMPLE: A2-01-E BECOMES A2-01-ERW.

THIS 1S VERY IMPORTANT FOR NEXT TIME SERVICE
ON CONVERTED UNITS.

NOTE 2:
IF FRONT OF MOTOR HOUSING (ITEM 48) IS REPLACED ON
MODEL A2-11-H, SCRIBE IN AN "H'* ON NEW HOUSING

SCRIBE 'H" HERE

FRONT VIEW OF HOUSING (48)
WITH CLIPPER HEAD REMOVED.

[TRIS IS VERY IMPORTANT FOR NEXT TIME SERVICE ON UNIT.R

PAGE [A



Return To Index - Next Page

For Model A2-A & A2-B,
Rework Cord Index #28
as Shown, Add Sleeve
Index #68 and (2)
Terminals Index #69.

SATURATE WITH
CLIPPER OIL BEFORE
ASSEMBLY.

-
56N
SATURATE WITH -

o CLIPPER OIL BEFORE

s ASSEMBLY. 7
3
N
wom
—OxE
<C W
[=4- 4]
1817,
&=
Lo

]

6!, 63

=
=
= >
= 7~
Se8 Ty
<O
)=

=]

SEE FRAME B-8, PAGE 2A FOR BLADE
SET & TENSION SPRING CHART, BLADE
ADJUSTMENT SPECIFICATIONS AND
BUSHING & RIVET SET INFORMATION.




Return To Index - Next Page

BLADE SET & TENSION SPRING CHART

MODEL 76, 77 "OSTERONIC", 79 CORDLESS, 88
"OSTERONIC 1I", 89, 93 AND 94 CLIPPERS.

B-8

MODEL 10 AND 11 "PROGIENIC", 20, 21 AND

| 22 CLIPPERS.

NO. 7 TENSION NO.50 | TENSION A"
BLADE | SPRING FOR|| BLADE |SPRING FOR SIZE - PURPOSE FOR | LEAVES HAIR
SETS NO. 70 SETS NO. 50 DIM. 70 & 50 BLADES
41877 42572 41876 41742 .020/.030 | 0000 - SHAVING 1/250" (0.1 MM)

41877-010 42572 41876-010 41742 .020/.030 | 000 - VERY CLOSE 1/100" (0.25 MM)

41877-020 45501 41876-020 45590 .035/.045 | 0A 5/64" (2 MM)

41877-030 45501 41876-025 45590 .035/.045 | 1A 5/32" (4 MM)

41877-040 45501 41876-035 45590 .035/.045 | 1 1/8" (3.2 MM)

41877-080 45501 41876-075 45590 .035/.045 | 18 - STAGGERED TOOTH | 1/8" (3.2 MM)

41877-050 45501 41876-045 45590 .035/.045 | 11/2 3/15" (4.8 MM)

41877-060 45501 41876-055 45590 .035/.045 | 2 1/4" (6.3 MM)

41877-070 45501 41876-065 45590 .035/.045 | 31/2 3/8" (9.5 MM)

BLADE ADJUSTMENT FOR ALL BLADES SHOWN

BEFORE ADJUSTING UPPER & LOWER BLADES, DETERMINE WHAT TYPE OF BLADE YOU HAVE,

TYPE | TYPE 2
BLADES WITH FRONT BLADES WITHOUT

BEVEL CHaMFER  MIAN FRONT BEVEL CHAMFER
LOWER DIM
f :
UPPER

BLADE SETS INDICATED M HAVE
BUSHINGS RIVETED TO UPPER BLADE

{MODEL A5 AND 97 CLIPPERS,|

TMODEL A2 CLIPPERS.|

NO. 80 | TENSION NO. A2 TENSION | REENFORCEMENT | upn SIZE - PURPOSE

BLADE |SPRING FOR|| BLADE | SPRING FOR SPRING FOR FOR ALL BLADES LEAVES HAIR

SETS NO. 80 SETS NO. A2 NO. A2 DIM.
21878-100] % 45501 21873-120 71742 42546 1035/.045 | 8 1/2 - ALL PURPOSE 564" (2 MM)
41878-030] 41878 41873-030 41742 42546 .035/.045 | 10 - ALL PURPOSE 1/16" (1.6 MM)
21878-020] 41878 41873-020 41742 42546 .035/.045 | 15 - ALL AROUND POODLE BLADE| 3/64" (1.2 MM)
21878:010] 41878 41873010 41742 42546 .020/.030 | 30 - CLOSE - SHOW CLIPS 1/100" (0.25 MM)

41878 41878 41873 21742 NONE .0201.030 |40 - SURGICAL 1/250" (0.1 MM)
41878-060] 41878 41873-110 41742 42546 .035/.045 | 4 - PLUCKING 3/8" (9.5 MM)
21878-120] 41878 41742 .035/.045 | 4F - FULL TOOTH 378" (9.5 MM)
21878-050| 41878 41873-050 41742 42546 .035/.045 | 5 - PLUCKING 1/4" (6.4 MM)
21878-125| 41878 21742 .035/.045 | 5F - FULL TOOTH 1/4" (6.4 MM)
41878-040] 41878 41873-040 41742 42546 .035/.045 | 7 - PLUCKING 1/8" (3.2 MM)
21878-130| 41878 41742 .035/.045 | 7F - FULL TOOTH 178" (3.2 MM)
21878-135| 41878 21742 .035/.045 | 9 - MEDIUM - SMOOTH FINISH 1/16" (1.6 MM)

41873-060 21742 NONE .020/.030 | ANGRA (RABBIT CLIPPING) 364" (1.2 MM)

41878-110] 441878 41873-070 45547 .020/.030 | 17T - RUG ANG BLOCKING 1/32" (0.8 MM)
41878-090| % 42572 21873100 | % 41742 42546 .020/.030 | _8/8 - POODLE BLADE 1/32" (0.8 MM)
21878-080 % 42572 21873-090 | 4 41742 42546 .020/.030 |_7/8 - POODLE BLADE 1/32" (0.8 MM)
21878-070] % 42572 21873-080 | % 41742 42546 .020/.030 |_5/8 - POODLE BLADE 1/32" (0.8 MM)

42141 | %41878 42141005 | % 41742 42546 .020/.030 | WIDE REGULAR #10 CUT 1/16" (1.6 MM)

f_’:v_!'u’(ﬁf" PAGE 2A M-7909

It Mirnle- e



Return To Index

[

Frafernam] Pruduet

CLIPPER

PARTS LIST FIRST ISSUE 9/76, COLUMN #4

FIRST ISSUE 7/85, COLUMNS #5 - #8| | & ‘ PART NO. REVISION

NEW MODEL(S) ADDED => FIRST ISSUE 9/75, COLUMNS #1 - #3| _ PUBLISHED BY TECHNICAL SERVICES

BB-47 ‘ REVISED 7/96

115 VOLTS, 35 WATTS, AC OR DC X X X X X X X X
DETACHABLE BLADE X | X | X[ X| X]| X|X X
HORSE CLIPPER X X
SMALL ANIMAL CLIPPER X | X | X X | X X
MODEL OR SERVICENO.COLUMN =9 | 1 | 2| 3| 4| 5| 6|7 |8| 9|10/11|12
15 2 MINES
A 1 1 SERVICE NOTES| COL. NO. x - 5 5 §
\ M-6066 1 THRU 8 o L | |3 | @] T|alx
@) 0|l ||| 0| o] | ©
- o o o [32] [a1] o o [e2} o
2 Y IS Y-S Y-S T VS B S (Y O B
BRI G = I O - O = O - O ™ ™ o ™4
INDEX PART O WAS NOTE: PART PRICES APPEAR @

NO. NO. PART NO. DESCRIPTION IN PRICE BOOK * QUANTITY REQUIRED
1 41664 130 SCREW - #6-32 X 1/4 3 3 3 3 3 3 3 3 2
2 63166 COVER PLATE 1
2 58100 219197 COVER PLATE 1 1
2 55260 208385 COVER PLATE ~ €@ ADD "RW" IF REQUIRED 1 1
2 55232 208140 COVER PLATE 1 1
2 58100 219197 COVER PLATE_J 1
3 41676 336 OILER 1
4 42563 61429 OIL WICK 1
6 44946 72763 LEVER 1
7 45515 74285 LINK 1
8 41723 1980 GREASE SEAL - SEE VIEW 2 - PG. 16 2
9 55168 206750 BRUSH CAP 2

10 42584-025 62106-002 BRUSH & SPRING ASSEMBLY 1PR| 1PR|1PR|1PR

10 A 42584-025 62106-002 BRUSH & SPRING ASSEMBLY - SEE NOTE 2 1PR|1PR|1PR|1PR|1PR

11 42566 61446 THRUST PLATE 1

12 42881 72099 GEAR - HELICAL CAM - 21 TEETH 1

13 57022-010 217168-002 HOUSING - ADD #3, #4 1 1 1 1 1 1 1 1

13 57022 217168 HOUSING - ADD #3, #4 1

14 58543 222273 WASHER - FIBER - UNDER GEAR 1

15 44941 72576 HINGE ASSEMBLY 1

16 41665 131 SCREW - #6-32 X 3/8 2

17 45588 77820 BLADE GUARD - LARGE 1

18 45545 77913 BLADE GUARD - SMALL 1

19 45582 77350 BUSHING & RIVET SET - 3/32" RIVET -

20 42571 61537 BLADE GUIDE 1

22 44936 72524 SOCKET 1

25 42555 61416 BLADE SCREW - #6-32 X 7/32 2

26 57070 218016 BEARING 2 2 2 2

26A 57070 218016 BEARING 2021 2] 2|2

27 42568 61521 WASHER - FELT 2

28 42569 61522 "O" RING - SEE VIEW 1-PAGE 16 2 2 2 2 - - - -

29 58519 221693 BEARING RETAINER - SEE VIEW 1 PAGE 16 2 2 2 2 - - - -

29A 55444 212283 BEARING RETAINER - SEE VIEW 1 PAGE 16 - - - - 2

30 41719 1954 BEARING BALL 2 2 2 2

30A % 57078 218100 BEARING BALL 2 2 2 2

31 42872 71522 SCREW - #6-32 X 1/4 4

32 61433 ARMATURE ASSY. 1 1 1 1

32A 57081 218121 ARMATURE ASSY. 1 1 1 1

32 58097 219180 ARMATURE ASSY. INCLUDES #30A 1

33 72323 FIELD ASSEMBLY 1 1 1 1

33 44952 72796 FIELD ASSEMBLY 1 1 1 1

33 58094 219177 FIELD ASSEMBLY 1

34 44938 72527 LATCH 1

35 42557 61421 LOCATING RING 1

36 42559 61423 CUP 1

37 42562 61427 THRUST SPRING 1

38 45505 73835 MOTOR END FRAME ASSEMBLY 1 1 1 1

38A 58007 218388 MOTOR END FRAME ASSEMBLY 1 1 1 1

38B 58006 218387 MOTOR END FRAME ASSEMBLY 1

42 42570 61523 RETAINING CUP 1

45 42465 19134 SWITCH ASSEMBLY W/NUT 1 1 1 1 1

45 55169 206751 SWITCH 1 1 1 1

46 42537-005 61084-002 END CAP 1 1 1 1 1

47 41756 2773 LOCKWASHER 2

48 42574 61612 SCREW -#6-32 X1 1/8 2

49 41683 379 SWITCH NUT 1 1 1 1

49 44953 72811 SWITCH NUT 1 1 1 1 1

50 42614 62682 BRUSH RETAINER ASSEMBLY 2

51 42573 61610 BALE 1

52 42551 61324 RETAINING RING 1

53 41726 2095 CAPACITOR - 2 WIRE 1 1 1 1 1 1 1 1

54 46777 203896 INSULATING SLEEVE 1

55 78452 CORD & PLUG ASSEMBLY 1 1 1 1

55 42688 68270 CORD & PLUG ASSEMBLY 1 1 1 1

55 57065 217963 CORD & PLUG ASSEMBLY 1

57 42447 8102 TERMINAL 2 2 2 2

59 42516 60586 SCREW - #4-40 X 3/16 1 1 1 1

60 41661 76 SCREW - #4-36 X 7/32 2 2 2 2

61 44943 72645 WASHER - FELT 1 1 1 1

62 & 42564 61431 SCREW - #4-36 X 3/16 2 2 2 2

63 44903 72209 SWITCH BRACKET 1 1 1 1

64 44905 72231 SCREEN 1 1 1 1

[ PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE
SECTION: _CLIPPERS

PAGE 15

(Iseer

Frgpisam! Padat
ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Return To Index

- e Page

MODEL OR SERVICE NO. COLUMN -> 1 213 |4 5 6|7 8 9110|1112
Q L 4 L 4
. HHEE
& Lojw @ 2Lk D)X
O ln |8 8|3 |H|8|8|3 8
2 W | W YW | Vv |lw | Y|y vl v
INDEX PART 0O WAS P R A A M e O
NO. NO. PART NO. DESCRIPTION QUANTITY REQUIRED
67 45516 74410 CORD CLAMP 1 1 1 1
68 45531 75184 TERMINAL BRACKET 1 1 1 1
72 45517 74490 CORD BUSHING 1 1 1 1
73 42564 61431 SCREW 2
74 41680 349 GREASE - 1 LB.- SEE VIEW 2, PG. 16 --
75 42843 70386 SCREW - #3 - 48 X 15/32" 2 2 2 2 2
76 41738 2335 LOCKWASHER 2 2 2 2 2
78 45506 73863 LABEL 1
BEFORE ASSEMBLY OF GEAR (12), FILL GEAR STUD
WIRING DIAGRAM FOR COL. 2.3.6.7. WITH GREASE (74). GREASE MUST SQUIRT OUT OF
BOTH HOLES IN STUD AND LEAVE STUD FULL OF
[ POSITION CAPACITOR BETWEEN GREASE. AFTER ASSEMBLY OF GEAR (12) TO STUD,
CORD LEAD TO #68 AND UNDER SWITCH #45. INJECT APPROXIMATELY 2.5 GRAMS (1/2 TEASPOON)
SCREW LUG ON _\ r SOLDER FIELD LEAD AND OF GREASE (74) BETWEEN GEAR (12) AND THRUST
TERM. BRACKET #68 ONE CAPACITOR LEAD TO PLATE (11). A POIRTION OF THIS GREASE MUST BE
-SWITCH.TERMINAL. ON CAM AREA OF GEAR (12)
THRUST OILER 3
\. PLATE 11
55 COVER
PLATE — LINK
2 7
63 LEVER '
6
Q
| L’ CUT TUBE #54 IN HALF AND L L
PLACE OVER CAPACITOR LEADS. GEAR 12
SOLDER FIELD LEAD AND ONE CAPACITOR AFTER ASSEMBLY OF LEVER (5] AND GREASE
LEAD TO TERMINAL BRACKET #68. SEALS (8), THOROUGHLY SATURATE GREASE
SEALS WITH CLIPPER OIL
START
WIRING DIAGRAM FOR COL. 1,4,5.8. NOTE 1 P
TO INSURE THAT THE CORRECT
ARMATURE IS USED WITH THESE
P MODELS, CHECK THE WORM GEAR
END OF SHAFT. THERE SHOULD BE
TWO START THREADS AROUND END
OF SHAFT AS SHOWN.
WORM GEAR END
FIELD AND ARMATURE
END VIEW OF HOUSING (13) SHOWN RESISTANCE SPECIFICATIONS
WITH ORIENTATION OF FIELD ) FIELD NO. | RESISTANCE PER COIL
TERMINALS AND RETAINING RING (52
IN RELATION TO KEYWAY. 72796 33.0 - 35.0 OHMS
SERIES B & BRW ONLY. KEYWAY 44931 | 33.0 - 35.0 OHMS
ARMATURE NO.
61433 | BAR TO BAR: 5.8 - 7.1 OHMS
180: 26.7 - 27.1 OHMS
57081 | BAR TO BAR: 5.36 - 8.04 OHMS
180: 24.8 - 28.9 OHMS
REAR VIEW OF MAIN HOUSING
FOR UNITS MARKED WITH
A NOTE 2:

SEE FRAME B-7. PAGE 16D FOR IMPORTANT
BRUSH REPLACEMENTINFORMATION.

SEE SERVICE BULLETIN SSB-756, FRAME C-14, PAGE 16B.

* PERFORMANCE IMPROVEMENT

USE INDEX 28 "O" RING &
INDEX 29 BEARING RETAINER.

AN "RW" ONLY.

STYLEL STYLE Il

FRONT OILER FRONT OILER

NOTE POSITION

OF RETAINER

MOUNTING HOLES!

BEARING

BEARING REAINER 29A
REAINER 29

USE INDEX 29A BEARING
RETAINER ONLY. OMIT "O" RING.

PAGE 16




Return To Index - Next Page

30,

8E SURE TO
USE CORRECT
BEARING
RETAINER.
SEE VIEW |

USE NGO 3 TRU-ARC PLIERS
36 [on EQUIVALENT TO REmOvVE
Of ASSEMBLE RETAMING MING

SERIES "B" &
“BRW" ONLY

SATURATE WITH |
CLIPPER _OIL BEFORE
ASSEMELY .

33

CAUTION:  NUMBERS stowm on oravie | OERIES TET &

ARE INDEX NUMBERS ONLY. ORDER " "
PARTS BY CORRECT PARL NUMBER. FRW"” ONLY

PAGE 6.1



Return To Index

[

(Iseer

USE ONLY GENUINE OSTER PARTS -

USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

. i
Fusmituies. PARTS LIST  ri ) MODEL(S) ADDED => FIRST ISSUE 7/85, COLUMN #5 M-7907 | REV.7/96 | A
SMALL ANIMAL CLIPPER THRU #8 -» ‘ PART NO. REVISION
DETACHABLE BLADES X | x| x x| x| x| x]|x
115 VOLTS, 35 WATTS, AC OR DC X | x| x| x| x| x| x]|x
MODEL OR SERVICE NO. COLUMN =§» | 1 3 5/ 6|7|8|9)|10|11] 12
SEE PRICE & CROSS REF. 2 P I
LIST FOR PRICES AR AR AR RA R AR AN
NI IR
SERVICE NOTES| COL. NO. Ol J 1Al bl 4 3] &l bl &
0 o o o — o o o —
M-6066 1THRU 8 </l v lw| w| wvu|l vl vl wv
INDEX PART O WAS d|2]2]22|2|2| 2 <
NO. NO.  PART NO. DESCRIPTION * QUANTITY REQUIRED
1 41664 130  SCREW - #6-32 X 1/4 2
2 63166 < COVER PLATE 1
3 41676 33 OILER 1
4 42563 61429  OIL WICK 1
6 44946 72763 LEVER 1
7 45515 74285 LINK 1
8 41723 1980 GREASE SEAL - SEE VIEW 2 PAGE 16A 2
9 55168 206750 BRUSH CAP 2
10 A 42584-025 62106-002 BRUSH & SPRING ASSY. - SEE NOTE 2 1PR| 1PR|1PR| 1PR
10 42584 62106 BRUSH & SPRING ASSY. 1PR| 1PR|1PR|1PR
11 42566 61446 THRUST PLATE 1
12 42881 72099 GEAR - HELICAL CAM - 21 TEETH 1
13 210698 HOUSING - ADD #3, #4 1
14 58543 1992 WASHER - FIBER 1
15 44941 72576  HINGE ASSY. 1
16 41665 131 SCREW - #6-32 X 3/8 2
17 45588 77820 BLADE GUARD - LARGE 1
18 45545 77913  BLADE GUARD - SMALL 1
19 45582 77350 BUSHING & RIVET SET - 3/32" RIVETS -
20 42571 61537 BLADE GUIDE 1 .
22 44936 72524 SOCKET 1 S
25 42555 61416 BLADE SCREW - #6 - 32 X 7/32 2 a F
26 42558 61422 BEARING 21222 9T <§E
26A 57070 218016 BEARING 22|22 w9y
27 42568 61521 WASHER - FELT 2 Q X Q
28 42569 61522 "O"RING - SEE VIEW 1 - PAGE 16A 2222 - -] -71- alz
29 42560 61424 BEARING RETAINER - SEE VIEW 1 PAGE 16A 202 22| -|-]- NZE
29A 55444 212283 BEARING RETAINER - SEE VIEW 1 PAGE 16A - o<z
30 41719 1954 BEARING ABLL 22|22 dxs
30A 57078 218100 BEARING BALL 22|22 <oy
31 42872 71522 SCREW - #6 - 32 X 1/4 4 nEZ<
32 217166 o ARMATURE ASSY. 1111 T
32A 57081 218121 ARMATURE ASSY. 10111 guou
33 44931 72353 FIELD ASSY. 1 <
34 44938 72527 LATCH 1
35 42557 61421 LOCATING RING 1 FIELD AND ARMATURE
36 42559 61423 CUP 1
37 42562 61427 THRUST SPRING 1 RESISTANCE SPECIFICATIONS
38 58007 218388 MOTOR END FRAME ASSY. 1 FIELD NO.|RESISTANCE PER COIL
42 42570 61523 RETAINING CUP 1 44931 /33.0 - 35.0 OHMS
45 42465 19134 SWITCH ASSY. - WINUT 1 ARMATURE NO.
46 42537 61084 END CAP L 217166 BAR TO BAR: 5.36-8.04 OHMS
47 41756 2773 LOCKWASHER 2 180 : 24.8.98.9 OHMS
48 42574 61612 SCREW-#6-32X11/8 2 - e50oeS.
49 41683 379 SWITCH NUT 1 57081 |BAR TO BAR: 5.36 - 8.04 OHMS
50 42614 62682 BRUSH RETAINER ASSY. 2 180°: 24.8-28.9 OHMS
S e 6124 RETANNG RING ;| SEESERVICE BULLETIN SSB-756,
53 41726 2095 CAPACITOR - 2 WIRE 1 FRAME C-14, PAGE 16B.
54 46777 203896 INSULATING SLEEVE 1 NOTE 1 START
55 57065 217963 CORD & PLUG ASSY. 1 | 70 INSURE THAT THE CORRECT THREAD
57 42447 8102 TERMINAL 2 | ARMATURE IS USED WITH THESE
62 42564 61431 SCREW #4 - 36 X 3/16 2 | MODELS, CHECK THE WORM GEAR
74 = 41680 349 GREASE - 1LB. - SEE VIEW 2 - PAGE 16A - | END OF SHAFT. THERE SHOULD
76 41738 2335 LOCKWASHER 2 | END OF SHAFT AS SHOWN.
78 45506 73863 LABEL 1 WORM GEAR END
0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. © PERFORMANCE = :
IMPROVEMENT a’,'(ﬁj"
MANUAL: PROFESSIONAL PRODUCTS

SECTION: _CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE 15A

Fifernam! Piadat

ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Return To Index

VIEW 2

B-14
VIEW |

REAR VIEW OF MAIN HOUSING
FOR UNITS MARKED WITH
AN "RW" ONLY.

STYLE |

STYLE |

FROMT OILER FRONT OILER

NOTE POSITICN
OF RETA|NER
MOUNT [NG HOLES

BEAR [NG
RETAINER 28

BEARENG
RETAINER 19A

SRR

USE INDEX 28 "O'" RIMG &
INDEX 29 BEARIMNG RETAINER.

USE IMDEX 79A BEARING
RETALIMER OMLY, OMIT 'O RING.

WIRING DIAGRAM

FIELD TERMIMALS

EMD VIEW OF HOUSING (13} SHOWN
WITH DRIENTATIOM OF FIELD
TERMINALS AND RETAINING RING (520
LN RELAT[OM TO KETHWAT,

BEFORE ASSEMBLY OF GEAR {12), FILL GEAR STUD
WITH GREASE (74),  GREASE MUST SQUIRT oUT OF
BOTH HOLES TW STUD AND LEAVE STUD FULL OF
GREASE. AFTER ASSEMBLY OF GEAR (12} TO STUD,
INJECT APPROXIMATELY 2.5 GRAMS (1/2 TEASPOOND
OF GREASE (74) BETWEEN GEAR (123 AND THRUST
PLATE (113. A PORTION OF THIS GREASE MUST BE
O CAM AREA OF GEAR (12).

LA CHITEN
T

COVER
PL 2."«TE

LINK
7

LEVER
6

AFTER, ASSEMBLY OF LEVER (6) AMD GREASE
SEALS (B), THOROUGHLY SATURATE GREASE
SEALS WITH CLIPPER QIi_.

CAUTION:
ARE INDEX WUMBERS ONLY. ORDER
PARTS BY CORRECT PART NUMBER.

NUMBERS. SHOWN ON_DRAWING

USE NO 3 TRU-ARC PLIERS
OR EQUIVALENT TO REMOVE
OR ASSEMBLE RETAINING RING




Return To Index

# F

GROUP Il CLIPPERS

cr
Froesmnst fresen PARTS LIST

USE ONLY GENUINE OSTER PARTS -
USE OF WRONG PARTS MAY BE HAZARDOUS.

- e Page

PUBLISHED BY TECHNICAL SERVICES

M-7987 | REV.5/96 | C

| NEW MODEL(S) ADDED = FIRST ISSUE 7/87, COLUMN #1

| | PART NO. REVISION

BLACK X
BURGUNDY X
120 VOLTS, 35 WATTS, AC/DC X | X
MODEL OR SERVICE NO. COLUMN =J» 2|3|4|5|6|7|8|9|10/11|12
INSTRUCTIONS | COL. NO. SERVICE NOTES| COL. NO. E
58167 1 M-6066 1 E < | <
< | <
2|53
INDEX PART 0O WAS SEE PRICE & CROSS REF. o [T~
NO. NO.  PART NO. DESCRIPTION LIST FOR PRICES * QUANTITY REQUIRED
1 41664 130 SCREW - #6-32 X 1/4" 2
2 58171 219659 COVER PLATE 1
2 48927 COVER PLATE 1
3 41676 336 OILER 1 NOTE
4 42563 61429  WICK - OIL 1 1S UAED WITH THls MONEL - CHAGE T
6 44946 72763 LEVER 1 HORM GEAR END OF SHAFT. THERE SHOULD
BE THREE START THREADS ARCUND END OF
7 45515 74285 LINK 1 SHAFT AS SHOWN.
8 41723 1980  SEAL - GREASE - SEE VIEW 2 - PG. 15C 2 i
9  55168-005 206750-001 CAP - BRUSH 2
10 42584-025 62106-002 BRUSH & SPRING ASSY. 1PR o
11 42566 61446  PLATE - THRUST 1
12 58170 219656 GEAR - HELICAL CAM - 20 TEETH 1 WORM GEAR BID
13 57022-005 217168-001 HOUSING - BURGUNDY - ADD #3, #4 1
13 57022 HOUSING - BLACK 1
14 58543 222273  WASHER - STEEL 1
15 44941 72576  HINGE ASSY. 1
16 41665 131  SCREW - #6-32 X 3/8" 2
17 45588 77820 BLADE GUARD - LARGE 1
20 42571 61537  GUIDE - BLADE 1
22 44936 72524  SOCKET 1
25 42555 61416 SCREW - #6-32 X 7/32 2
26 57070 218016 BEARING - SINTERED BRONZE 2
27 42568 61521  WASHER - FELT 2
29 58519 221693 RETAINER - BEARING 2
30 41719 1954  BALL 2
31 42872 71522 SCREW - #6-32 X 1/4" 4
32 58301 220178 ARMATURE - SEE NOTE 1 1 END VIEW OF HOUSING (13) SHOWN
33 58094 219177  FIELD ASSY. 1 ‘;’éTm“lgiigNTATIOZ@FR;ﬁ';EM RING
34 44938 72527 LATCH 1 (52) IN RELATION TO KEYWAY.
35 42557 61421  RING - LOCATING 1
36 42559 61423  CUP - THRUST SPRING 1
37 42562 61427  SPRING - THRUST 1 5
38 58006 218387 END FRAME ASSY. 1 - €
42 42570 61523 CUP - RETAINING 1 g <7
44 58172 219660  SWITCH - TOGGLE - INCLS. DIODE 1 3 ~y g
46 42416 5940-001 END CAP 1 z g 1
46 42416-005 END CAP 1 3 }
47 41756 2773  LOCKWASHER 2 ok .
48 42574 61612 SCREW - #6-32 X 1 1/8" 2 ~¢ 2
49 58168 219654  NUT - SWITCH 1 = B
50 42614 62682 RETAINER - BRUSH 2 Z b
51 42573 61610 BALE 1 % “g
52 42551 61324  RING - RETAINING 1 ¢ ®
55  57065-010 217963-002 CORD & PLUG ASSY. 1 a . g
62 42564 61431  SCREW - #4-36 X 3/16" 2 O 3 g
74 41680 349  GREASE - 1LB. - SEE VIEW 2 PG. 15C - P4 % g
75 45558 76440 SCREW - #4-40 X 5/16" 3 x g
76 41738 2335 LOCKWASHER 3 = >
78 58125 219349 LABEL 1
79 58355 220645 TERMINAL BRACKET 2
FIELD AND ARMATURE
RESISTANCE SPECIFICATIONS
FIELD NO. |RESISTANCE PER COIL
58094 [18.7 - 22.9 OHMS
ARMATURE NO.

U PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

58301

BAR TO BAR: 6.4 - 9.6 OHMS
180: 30.5 - 33.8 OHMS

MANUAL: PROFESSIONAL PRODUCTS

SECTION: _CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE 15B

(seer

Frofernam] Produt

ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Next Page

Return To Index

("ON YIGMT 399V} Ldvd A1W3Ssy ML |OE

INTHIEO NIHM QIANTINE Juy

82

{3, "ON XIONT TIvWS) SIHVd JHINOdWOD IH1 62
BERL L EE]

oMY OMINIYLIG ITEWISSY U0
JAOWIY Ol INIWAINDD 4O
SYIId JWv-NEL € DN ISN

3001 Him
AvAT HOLMS

ava
HOLIMS

—AINO  3DN3I¥IJIY HO4 -
QITBNISSY NMOHS dvD ONJ

" AJdW3SSY
340439 710 H3dd1D
HLIK 31vH01VS

“3300W 1ML

NG O3SN 3 AN

} MYD RNMOHS §9 3K
A~ K 1ows HLIM (21D
V39 WD WO

" AJEWISSY
340438 11Q ¥3dd1T)
HiTM JLIVANLYS

ot  ATERISSY IMIda ¥ P
Zc LAvds 0L (0E4) TTvD
FI0H 0L 36y d3dda1 1D 1
40 ANDOWY 1S ¥ 350 C

S0 B3ddi 1D HLLM 5TWAS
JSwTHO TLVBNLYS L HN0EOHL (§) STrdS
JSyTes Ny (9) ¥IAIT 40 AIEWESSY FALW

L

2 WP \ D]
—f— <1

; ol

9
H3A3T

4
3lvd
y3A0D

150iHL

T(Z1) d¥3D 0 T3V WD NO
29 1SMW JSYIAD SIHL 40 NOILEod v (1LY Avid
15MRHL ONY (21) Bwas NIIM3d (w/) IsvEEs 0
(NOOGSYIL 2410 SWEN9 §°2 L131WWIX0uddy L3NNI
‘ONLS 0L CTi) avId 40 ATBWISSY HAldy  C 3SvIUD

40 TING ONLS 3AwIT oMy NS N SATOH Hio
40 IR0 LAINDS 1SMW 35Y3T  CChE) 3SYIED HIIM
ONLS MYE9 1713 ‘CTL) AWID 40 ATHWISSY w0438

2 MIAA

"HAGWNN THvd 1738400 A9 S1Wvd
YITY0 " AINO SHIGWAN XIANT Jdy
ONIMYYO NO NMOHS SY3EWNN  KOILNVD

"NOLLYWYOSNL L3S 13A1YH B INIHSH

ANY SHOLLYITA123dS INIWISNrd
YW T LYVHI ONIddS WOISNIL 3 13
Y18 304 ¥Z 39vd “8-F JWvH4 335




Return To Index

# T

USE ONLY GENUINE OSTER PARTS -
USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

iy .
Fehmasmtibes PARTS LIST  [\ew MODEL(S) ADDED => FIRST ISSUE 87A, COLUMN #2 M-8004 | REV.7/96 | B
GROUP Il CLIPPERS FIRST ISSUE 6/94, COLUMN #3 = | PART NO. REVISION
120 VOLTS, 35 WATTS, AC OR DC X | x
GOLDEN A5 X | x| x
DETACHABLE BLADES X | x| x
115 VOLTS, 35 WATTS, AC OR DC X
MODEL OR SERVICENO.COLUMN = | 1| 2|3 |4 |5|6| 7| 8| 9]|10|11]12
SEE PRICE & CROSS REF. E
LIST FOR PRICES £l lzn
SERVICE NOTES| COL. NO. 01913 |9
M-6066 1283 22 2|
INDEX PART U WAS @
NO. NO.  PART NO. DESCRIPTION * QUANTITY REQUIRED
1 41664 130 SCREW - #6-32 X 1/4" 2
2 218046 COVER PLATE - GOLDEN A5 1 =
2 58099 219196 COVER PLATE - GOLDEN A5 1 i
2 59253 600838 COVER PLATE - GOLDEN A5 1 x>
3 41676 336 OILER 1 28
4 42563 61429 OIL WICK 1 o<
6 44946 72763 LEVER 1 @egq
7 45515 74285 LINK 1 w o
3 41723 1980 GREASE SEAL - SEE VIEW 2 - PG. 15E 2 oI
9 55168 206750 BRUSH CAP 2 L5
10 A 42584-025 62106-002 BRUSH & SPRING ASSY. - SEE NOTE 2 1PR =
11 42566 61446 THRUST PLATE 1 o %z
12 =§»> 59362 A 600967 GEAR /INSULATOR KIT - SEE NOTE 3 1)1 e
12 58937 600438 GEAR - METAL 1 SzZE
13 57022 217168 HOUSING - ADD #3, #4 1 a3 2 g
14 58543 222273 WASHER - STEEL 1 NFxw
15 44941 72576 HINGE ASSY. 1 FwdQ
16 41665 131 SCREW - #6-32 X 3/8" 2 Quwsz
17 45588 77820 BLADE GUARD - LARGE 1 <77
18 77913 BLADE GUARD - SMALL 1
19 45582 77350 BUSHING & RIVET SET - 3/32 X 7/32" - o
20 42571 61537 BLADE GUIDE 1 o)
22 44936 72524 SOCKET 1 = o
25 42555 61416 BLADE SCREW - #6-32 X 7/32" 2 WaZxy
26A 57070 218016 BEARING 2 ZaE0auw
27 42568 61521 WASHER - FELT 2 22Y<2m
29A 58519 221693 BEARING RETAINER 2 253333
30A 57078 208100 BEARING BALL 2 S, AT
31 42872 71522 SCREW - #6-32 X 1/4" 4 IYEZ 5w
32A 57081 218121 ARMATURE ASSY. 1 o ‘,2 SaE®
32 58097 219180 ARMATURE ASSY. - INCLS. #30A 1] 1 oo 38
33 44931 72353 FIELD ASSY. 1 >23<o 3
33 58094 219177 FIELD ASSY. 11 986ogEo
34 44938 72527 LATCH 1 ozZxz>"
35 42557 61421 LOCATING RING 1 SFLuWokE
36 42559 61423 CUP 1 nxoWwos
37 42562 61427 THRUST SPRING 1 T T
38 58006 218387 MOTOR END FRAME ASSY. 1 SEQ2aFT
42 42570 61523 RETAINING CUP 1 S0529:n
45 42465 19134 SWITCH ASSY. - W/INUT 1 N5 20
46 42537-005 61084-002 END CAP 1 zzgul2
47 41756 2773 LOCKWASHER 2 gow=23g
48 42574 61612 SCREW - #6-32 X 1 1/8" 2 xSE2Q 52
49 41683 379 SWITCH NUT 1 grzld3xdo
50 42614 62682 BRUSH RETAINER ASSY. 2 GONI>wWS K
51 42573 61610 BALE 1 woez3g503
52 42551 61324 RETAINING RING 1 Fwy o2
55 57065 217963-000 CORD & PLUG ASSY. 1 ez sochyY Qz
60 41680 349 GREASE - 1 LB. - SEE VIEW 2 - PG. 15E - =
62 42564 61431 SCREW - #4-36 X 3/16" 2
75 42843 70386 SCREW - #3-48 X 5/32" 2
76 41738 2335 LOCKWASHER 2
78 45506 73863 LABEL 1
FIELD AND ARMATURE
RESISTANCE SPECIFICATIONS
NOTE 1 START
TO INSURE THAT THE CORRECT ARMATURE THREAD FIELD NO. | RESISTANCE PER COIL
IS USED WITH THESE MODELS, CHECK THE 44931 | 33.0 - 35.0 OHMS
WORM GEAR END OF SHAFT. THERE SHOULD ARMATURSBE%“ 18.7 - 22.9 OHMS
BE TWO START THREADS AROUND END OF w7081 | BAR 7O BAR. 5.36.8.04 OFVIS
SHAFT AS SHOWN. 180°; 24.8-28.9 OHMS
. WORM GEAR END 58097 | BAR TO BAR: 6.4 - 9.6 OHMS
PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. 180°: 33.4-36.8 OHMS

MANUAL: PROFESSIONAL PRODUCTS
SECTION: _CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE 15D

150 CADILLAC LANE
McMINNVILLE, TN 37110-8653



Return To Index - Next P
ext Page

A-10 VIEW 2

BEFORE ASSEMBLY OF GEAR (13), FILL GE&R ST.D
WiTH GREASE (ED). GREASE MUST SQUIRT OUT OF
BOTH HOLES [N STUD AND LEAVE STUD Fu.L OF
GREASE. AFTER ASSEMBLY OF GEAR (12) TO §TUD,
INJECT APPROXIMATELY 2.5 GRAMS (172 TEASFOON)
OF GREASE (60 BETWEEN GEAR (12 AND THRUST
WIRING DIAGRAM BLATE C11), A PORTION OF THIS GREASE MUST BE
oW CAM BREA OF GEAR {12,

(T . g

AR
|ClL

COVER

PLATE
2 Ll_}\lK

ILEVER
6

END VIEW OF HDUSING (13) SHOWN
WITH ORTENTAT[ON OF FILELD
TERMINALS AND RETAINING RING (522
IN RELATION TO KEYWAY,

AFTER ASSEMBLY OF LEVER (B) AND GREASE
SEALS (B}, THORDUGHLY SATURATE GREASE
SEALS wWITH CLIPPER Q11

2 CAUTION: NUMBERS SHOWN OM DRAWING
ARE INDEX NUMBERS ONLY. ORDER
PARTS BY CORRECT PART WUMBER.

USE NG 3 TRU-ARC PLIERS
OR EQUIVALENT TO REMOVE
OR ASSEMBLE RETAINING RING




Return To Index - Next Page
c13

()

G)ster

Professional Products
ROUTE 9, BOX 541 = CADILLAC LANE
MCMINNVILLE, TN 37110 DATE 1/86
ss8 756
To: ALL HOLDERS OF PROFESSIONAL PRODUCTS MANUALS SLFJ)%EEQ/?OEBES
SUBJECT: A5 PRIOR TO SERIES “F" CLIPPER
76 PRIOR TO SERIES “E" CLIPPER BULLETIN
SSB-752

REGARDING: ARMATURE & RELATED PART SUBSTITUTION ON ABOVE MODELS.
DISREGARD NOTE 1 PERTAINING TO ARMATURE SUBSTITUTION ON PROFESSIONAL PRODUCTS
MICROFICHE 2.0 (GREEN STRIPE) FRAMES B1l, PAGE 15 - B13,PAGE 15A - C5,PAGE 7.

PROBLEM:

THERE ARE TWO STYLE MAIN HOUSINGS PART #210698 AS SHOWN BELOW THAT
DO NOT TAKE THE SAME PARTS SUBSTITUTIONS FOR OBSOLETE ARMATURE #61433 &
#217166 AS STATED ON THE SERVICE PARTS LISTS. USE PARTS AS SHOWN WITH
THE STYLE HOUSING INDICATED.

REAR VIEW OF MAIN HOUSING LOOKING
TOWARD FRONT WHERE BLADE ATTACHES

STYLE 1 STYLE II

FRONT OILER FRONT OILER

NOTE POSITION
OF RETAINER
MOUNT ING HOLES

REPLACEMENT

SEE PAGE 16C, o ReTAINRR
FRAME C-l14 REPLACE WITH THE FOLLOWING

SUBSTITUTE PARTS ON THIS STYLE
HOUSING.

(1) ARMATURE #218121

(2) BEARINGS #218016

(2) BALL BEARINGS 218100

(1) END FRAME 218388

(2) BEARING RETAINERS #212283,OMIT
BOTH FRONT & REAR "'O'' RINGS

SCRIBE IN AN.-"RW" AFTER THE SERVICE NUMBER ON COVER PLATE.
(EXAMPLE A5-08E BECOMES A5-08-ERW) .
THIS IS VERY IMPORTANT FOR NEXT TIME SERVICE ON CONVERTED UNITS.

PAGE 168

*NILITTNG IDIAYIS+




Return To Index -
Next Page

Cc-14
DATE 8/96

) ®
Professional Products

ROUTE 9, BOX 541 » CADILLAC LANE

McMINNVILLE, TN 37110
SSB-756 CONT. ORIGINAL

FRONT BEARING
X reTAINR

FRONT OILER LEAVE ORIGINAL FRONT
BEARING RETAINER & "O" RING IN WNIT
AND REPLACE WITH THESE
SUBSTITUTE PARTS.

SEE
OF RETAINER (1) ARMATURE = [MODIFICATION
MOUNT ING HOLES]  (2) BEARINGS BELOW
(2) BALL BEARINGS
(1) END FRAME ASSY.
(BEFORE 1985) (1) REAR BRG. RETAINER

OMIT THE REAR "O' RING ONLY
IN END FRAME ASSY.

TO PREVENT A POSSIBLE INTERFERENCE BETWEEN THE FAN AND FRONT
BEARING RETAINER SCREWS, MODIFY ARMATURE BY MOVING THE FAN
.035” FURTHER BACK ON SHAFT AS IN VIEW BELOW.

TIP: USE A METAL TUBE SLIGHTLY LARGER THAN THE ARMATURE
SHAFT AND GENTLY TAP WITH A SMALL MALLET.

/—PAPER TUBE _
7 COMMUTATOR

< ___ |

INCREASE BY .035" (T0 1.300")

CAUTIONS

1. DO NOT BEND FAN BLADES.
2. DO _NOT SQUASH PAPER TUBE BEHIND FAN.
3. DO _NOT TOUCH COMMUTATOR.

SCRIBE IN AN “RW" AFTER THE SERVICE NUMBER ON COVER PLATE.
(EXAMPLE A5-08E BECOMES AS5-08-ERW)
THIS IS VERY IMPORTANT FOR NEXT TIME SERVICE ON CONVERTED UNITS.

«NI11L3T1ING JOINHIS «

PAGE 16C




S USE ONLY GENUINE OSTER PARTS

professionatprogus PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS.
GROUP Il CLIPPERS

Return To Index NEW MODELS ADDED ==>FIRST ISSUE_ 6/00  COLUMN #:
TWO SPEED X
ONE SPEED X
BLACK X
BURGUNDY X
INSTRUCTIONS COL. NO. 120 VOLTS, 45 WATTS, AC X | X
106349 BASIC MODEL OR SERVICENO.COLUMN —| 1| 2| 3|4 |5|6|7[8]9]|10]|11
nla|a
RS,
I I
o R|®
8181|8
INDEX PART * WAS f ,8 §
NO. NUMBER PART NO. DESCRIPTION o | o
QUANTITY REQUIRED
1 041664-000-000 Screw- #6-32 X 1/4" 2
2 105115-000-000 Cover Plate 1
2 105114-000-000 Cover Plate 1
3 041676-000-000 Oiler 1
4 042563-000-000 Oil Wick 1
6 044946-000-000 Lever 1
7 045515-000-000 Link 1
8 041723-000-000 Grease Seal 2
9 055168-000-000 Brush Cap 2
9 055168-005-000 Brush Cap 2
10 042584-025-000 Brush & Spring Assy 2
11 042566-000-000 Thrust Plate 1
12 105520-000-000 Gear 1
13 057022-000-000 Housing-Black 1
13 057022-005-000 Housing-Burgundy 1
14 058543-000-000 Washer 1
15 044941-000-000 Hinge Assy 1
16 041665-000-000 Screw- #6-32 X 3/8" 2
17 045588-000-000 Blade Guard- Large 1
20 042571-000-000 Blade Guide 1
22 044936-000-000 Socket 1
25 042555-000-000 Blade Screw- #6-32 X 7/32 2
26 057070-000-000 Bearing 2
27 042568-000-000 Washer-Felt 2
29 058519-000-000 Bearing Retainer 2
31 042872-000-000 Screw - #6-32 X 1/4 4
32 104982-000-000 Armature Assy. - 1 Speed 1
32 104978-000-000 Armature Assy. - 2 Speed 1
33 104984-000-000 Field Assy - 1 Speed 1
33 104980-000-000 Field Assy - 2 Speed 1
34 044938-000-000 Latch 1
35 042557-000-000 Locating Ring 1
36 042559-000-000 Cup 1
37 042562-000-000 Thrust Spring 1
38 084175-100-000 Motor End Frame Assy 1
42 042570-000-000 Retaining Cup 1
44 104365-000-000 Switch Assy-1 Spd 1
44 058172-005-000 Switch Assy-2 Spd 1
46 085042-110-000 End Cap-Black 1
46 085042-115-000 End Cap-Burgundy 1
47 041756-000-000 Lockwasher 2
48 042574-000-000 Screw - #6-32 X 1 1/8 2
49 058168-000-000 Switch Nut 1
50 042614-000-000 Brush Retainer Assy 2
51 042573-000-000 Bale 1
52 042551-000-000 Retaining Ring 1
55 057065-000-000 Cord & Plug Assy 1
45 084176-020-000 Screen 2
45 084176-025-000 Screen 2
74 041680-000-000 Grease 1 LB
62 042564-000-000 Screw- #4-36 X 3/16 2
75 045558-000-000 Screw- #3-48 X 5/32 2
76 041738-000-000 Lockwasher 2
78 105117-000-000 Label-Spec 1
78 105116-000-000 Label-Spec 1
79 058355-000-000 Terminal Bracket 2
80 085043-000-000 Label-Stick On 1

)
o
Professional Products

150 CADILLAC LANE
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE McMINNVILLE, TN 37110

SECTION: CLIPPERS PAGE: 15F




Next Page

Return To Index

“AVMADN 0L NOLAVI3Y NI (Z5)
ONTY ONINIVAIY ONY STNIWNIL

aT314 40 NOLLYINITYO HIIM
NMOHS (£T) ONISNOH JO MIIA ON3

DI ONNIVAIZY DWndSSY WO
IAONIM Ol INITVAND] WO
SYNId Jyv-NuL € D4 B0

(*oN YIGN] I98VY) Lavd A18W3SSY MY |OE
INLHI0B0 N3HA 010NN v [N QN
(S, OK XIONI 1IWWS) S1¥Yd ININOSWOD 3nL’ 6

137403

* ATBW3ISSY
340439 110 ¥3dd1 7))
HLIM 31VENIVS

30010 HAM

~AWNO 3ON3¥343y ¥O4d-
Q3TNISSY NMOHS dvD ON3

*AJUW3SSY
340430 110 ¥3dd1 1)
HITA 31VENLYS

9b

310 W3dd1 VD HIIA SWIS A
ISVIED ILVEIYS ATHONONOHL ‘(8) SIVIS
Y30 O (9) ¥IATN 30 AIMASSY WITH

T(T1) W3O J0 VIW WD NO
30 150 ISYIE) SIMY SO NOJLXOd ¥ T(11) v N
15 ONY (1) ¥v3D N3Jmudd (we) F5v3awd 0
(MOOISY3L L/1) SV §°1 ATIIWWIXOlddY 10INI
‘NS 01 (21) WD 20 ATISSY ¥3LdY CIVIED

0 TN ONS AV N GUS NI $I0H HIoU
20300 1WIADS 4SIW 35YIUD (W) 3SYIN) HIIA
0MS WD I C(T1) WY 0 AHMISSY R )]

2 M3IIA
*y3gWNN TUVd 133u803 AQ S1uvd . .
) NOILVWHOKI 13S L3A1Y 3 _ONIHSNO
Y3040 *ATNO SUIEWAN XIONT 38V NV SNOLLYD1 317345 INTWISAFaY
ONIMVY0 NO NMOHS SYJEHAN ‘NOGILNVI VW 1V ONT¥4S NOISNII B 138

VI YO4 VZ 30vd_‘R-§ wvid 339

PAGE: 15G



Return To Index - Next Page

051?7‘ PARTS LIST USE ONLY GENUINE OSTER PARTS - PUBLISKED BY TECHNICAL SERVICE DEPT.
CLIPPER USE OF WRONG PARTS MAY BE HAZARDOUS. BB-74 | REV. 8/88 A
D.1 2 [NEw _MODEL(S) ADDEDS> FIRST ISSUE 86-A, COLUMNS #8 § #9 ] [®Ieart no, REVISION
1
120 VOLTS, 35 WATTS, AC OR DC x}x !
115 VOLTS, 35 WATTS, AC OR DC x 1x Ix J1x 1 x 1%
UNIVERSAL MOTOR DRIVEN x Ix Ix loed vl vl 1y
"PROGIENIC A" x 1 X X
"'PROGIENIC'* X 1 x X
MODEL OR SERVICE NO, COLUMN | 1 [ 2 [ 3 |4 1 5 1 6|78 ]9 |10]11]12
SEE PRICE & CROSS REF d
LIST FOR PRICES -3 w
SERVICE NOTES | COLUMN NO, ] | & w4
© . <| m n| o
M-6034 1. THRU 9 al <} ot <] a 1 | w] o] O
S & Al Al 33 A &3
o — | ] e~ ] ~] ~A] =]~
INDEX PART XxWAS
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 19134 SWITCH ~ TOGGLE 1 —
3 2095 CONDENSER - 2 WIRE S [ U (B U I U A U NP U A Z&,
4 218063 70389 CORD & PLUG ASSEMBLY - 2 WIRE 1 9%
6 19139 SWITCH CAP 1 e
8 76 SCREW - #4-36 X 7/32 10 S &
9 130 SCREW - #6-32 X 1/4 2 <8
10 70664 BLADE WICK 1 {1 1 wyo
11 336 OILER 2 o ;
12 61169 COVER PLATE :r | z ¥
12 207263 COVER PLATE 1 1 1 3°
12 61346 COVER PLATE 1 |1 :g;
12 218548 COVER PLATE 1 ] .
12 218549 COVER PLATE 1 o g oY
13 1953 BEARING - REAR 1 1 "E]
138 2496 BEARING - REAR 1 1 1 1 1] 1 35?&
14 1963 BALE 1 .“_‘|, 2% Y
15 1952 BEARING RETINER - FRONT 1 Qe8P R
16 61255 10" RING 1 |1 PO S U U S W P Y <
18 1980 GREASE SEAL 1PR
19 1992 WASHER - FIBER 1
20 1653 2058 CORE LOCKING PIN 1
21 2640 A LEVER - NYLON 1 |1 1 {1 1 |1
21 2557 A LEVER - NYLON 1 1 1
22 2494 BEARING CUP - REAR 1
23 72677 BEARING RETAINER ~ REAR 1 111 1 1 |
26 61429 OIL WICK 2
27 2366 CLAMP SPRING 1PR| 1PR 1PR
28 61160 SCREW - #4-36 X 3/8 L 4
29 61254 HEAD CASTING - INCLS. 411, #26 1 |1 1 {1 1 |1
294 3892 HEAD CASTING 1 I 1
30 208151 REAR HOUSING ASSEMBLY - INCLS. #11, %26 T |t |t |1 1
30 208149 REAR HOUSING ASSEMBLY - INCLS. #11, #26 1 {1
30A 218544 REAR HOUSING ASSEMBLY - INCLS. #11, #26 1 |1
31 61265 FRONT MOTOR HOUSING- INCLS. 411, #26, 27, #28 1 {1 1
32 2269 WASHER - FIBER 1 {1 1
33 ’21952‘0 217236 TUBE - BRUSH 2 2
34 63 WORM KEY FON DU SO U IS S I 1 |1
35 188 BEARING = FRONT 1
36 309 BRUSH CAP 2
37 324 LINK ASSEMBLY - INCLS. INDEX #38 1
38 326 PLUG ~ FOR LINK 1
39 455 WASHER - FELT 1 1 1
41 *-2256 ARMATURE & FAN ASSEMBLY - SEE NOTE 1 1 1
41 - ¥¥2375 ARMATURE § FAN ASSEMBLY - SEE Norg 2 - |-
41 1081 ARMATURE & FAN ASSEMBLY - SEE NOTE 1 1 |1
41 203583 ARMATURE § FAN ASSEMBLY 1
41A 218547 ARMATURE & FAN ASSEMBLY 1
418 217232 ARMATURE § FAN ASSEMBLY 1
42 2268 FIELD ASSEMBLY PO DU PR B 1]t
42 2288 FIELD ASSEMBLY 1 |1
43 1951 WORM - STEEL R B 1 |1 1 1
43 2368 WORM ~ STEEL 1 |1
43 203584 WORM - STEEL 1
44 1892 WASHER - FIBER 2
45 1954 BALL BEARING 1
46 1955 SCREW - #12-28 X 1/4 - ADJUSTING 1
47 1956 LOCKNUT 1
48 61126 THRUST SLUG 1
4g 1950 GEAR - BAKELITE 1 |1 1 |1 1 |1 i
49 205769 GEAR - BAKELITE 1 1 ‘
50 2270 SCREW — #4-36 X 1/4 - STEEL ) S U P S B S | 1 N
51 2262 BRUSH & SPRING ASSEMBLY 1PR | 1PR [1PR | IPR PR
51A 218416 BRUSH & SPRING ASSEMBLY IPR JIPR 1PR |1PR
52 343 SCREW - #6-32 ~SPECIAL ~ FOR SINGLE TENSION
SPRING 2
53 424 SCREW - #12-32 X 7/32 1 |1
55 6207 SOCKET 1
56 131 SCREW - #6-32 X 3/8
[MODEL OR SERVICE NO. COLUMN —) 1) 2|3(a|5]e]7[8]9]10]11]
PARTS ARE INTERCHANGEABLE, SIDE Derod
*use P EXISTING STDCK CONTINUED ON REVERSE SID @
Profossioanl Prodosss
CLIPPERS PAG E 3 PROFESS IONAL ROUTE 9, BOX 541 » CADLLAC LANE

PRODUCTS MANUAL i 0 iNNVILLE, TN 37110,



Next Page

Return To Index

12

11

10

9

3-S0-T1T

3-50-0T

3-11

a-1T1

V-TT1

QUANTITY REQUIRED

a-11

V-1

g-01

1

v-01

-

sLavd disva sl

—~ NN

| MODEL OR SERVICE NO, COLUMN wmsp

D-13

X PARTS ARE INTERCHANGEABLE,
USE UP EXISTING STOCK.

% WAS

PART
NO.

70380

X

0.

DESCRIPTION
HINGE ASSEMBLY
MOUNTING PLATE
SOCKET

NUT

PART NO.
75329

2289
219010

379
77820

57
58
59
60

BLADE GUARD - FOR NOS. 1-0A-1A

17913

BUSHING & RIVET SET - 3/32" RIVETS
SCREW - #3-48 X 5/32 - BRASS

LOCKWASHER

BLADE GUARD - FOR NOS. 0-00-000-0000

BUSHING & RIVET SET - 1/8" RIVETS

66

LOCTITE - .02 0Z. TUBE

*Y3MINN THVJ 1334400 Ad Sidvd
Y3040 ‘AINO SHIGWAN X3ANI Juv
ONIMYYQ NO NMOHS SY3EWAN :NOILNVD

* AJAWISSY
340439 110 ¥3dd1TD
HLTM 31Vinivs

WO H3ddiT;

UO Y3
VENLVS)

WIRING DIAGRAM

>
8
L)
©
©
o
o
o
3
<
w
-
&
o
>3

4
S
r4
7!
o
o
O
b3

2.3, 48 7ONLY.

‘d43S 11 130N

Hum 3ivanivs)  QE

ATGWISSY

Y313V 110 ¥3dd1D
HLIM 31viN1VS




Return To Index

- e Page

f’-:_ s USE ONLY GENUINE OSTER PARTS -
: PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS. PUBLISHED BY TECHNICAL SERVICES
R . NEW MODEL(S) ADDED => FIRST ISSUE 86A, M-7930 | REV.7/96 | A
CLIPPERS COLUMNS #1 - #4 ® | PART NO. REVISION
120 VOLTS, 35 WATTS, AC-DC X X | X X
UNIVERSAL MOTOR DRIVEN X X | X X
"PROGIENIC A" X X
PROGIENIC X
MODEL OR SERVICENO.COLUMN = | 1| 23| 4] 5] 6] 7] 8] 9]10/11]12
SEE PRICE & CROSS REF. 2
LIST FOR PRICES <|*|* ; ;
SERVICE NOTES| COL. NO. o2 %% &
M-6034 1 THRU 4 231822
INDEX PART 0 was ] — — — —
NO. NO. PART NO. DESCRIPTION * UANTITY REQUIRED
1 42465 19134 SWITCH - TOGGLE 1
3 41726 2095 CONDENSOR -2 WIRE 1
4 57074 218063 CORD & PLUG ASSEMBLY -2 WIRE 1
6 42466 19139 SWITCH CAP 1
8 41661 76 SCREW - #4-36 X 7/32" 10
9 41664 130 SCREW - #6-32 X 1/4" 2
11 41676 336 OILER 2
12 42544 61169 COVER PLATE - SCRIBE IN "RW" ¢ 1 1
12 61346 COVER PLATE - SCRIBE IN "RW" 1 1
13 41718 1953 BEARING - REAR 1
13 41746 2496 BEARING - REAR 1 1 1
14 41721 1963 BAIL 1
15 41717 1952 BEARING RETAINER - FRONT 1
16 42549 61255 "O" RING 1
18 41723 1980 GREASE SEAL 1PR
19 41724 1992 WASHER - FIBER 1
20 41699 1653 CORE LOCKING PIN 1
21 41744-005A 2440 LEVER-NYLON 1
22 2494 BEARING CUP - REAR 1
23 44944 72677 BEARING RETAINER - REAR 1 1 1
26 42563 61429 OIL WICK 2
29 42548 61254 HEAD CASTING - INCLS. #11, #26 1
30 58027 218544 REAR HOUSING - INCLS. #8, #11, #13, #23, #26 1
34 41659 63 WORM KEY 1
35 41667 188 BEARING - FRONT 1
36 41670 309 BRUSH CAP 2
37 41674 324 LINK ASSEMBLY - INCLS. INDEX #38 1
38 41675 326 PLUG FOR LINK 1
39 41688 455 WASHER - FELT 1 1
41 58029 218547 ARMATURE & FAN ASSEMBLY 1 1
41 57032 217232 ARMATURE & FAN ASSEMBLY 1 1
42 41731 e 2268 FIELD ASSEMBLY 1 1
42 41735 2288 FIELD ASSEMBLY 1 1
43 41716 1951 WORM - STEEL 1
44 41712 1892 WASHER - FIBER 2
45 41719 1954 BALL BEARING 1
46 199 SCREW - ADJUSTING 1
47 41720 1956 LOCKNUT 1
48 42541 61126 THRUST SLUG 1
49 41715 1950 GEAR - BAKELITE 1
50 41733 2270 SCREW - #4-36 X 1/4" 1
51 58012 218416 BRUSH & SPRING ASSEMBLY 1PR
52 41679 343 SCREW - SPECIAL 2
55 42441 6207 SOCKET 1
56 41665 131 SCREW - #6-32 X 3/8" 2
57 42840 70380 HINGE ASSEMBLY 1
60 41683 379 NUT 1
66 45588 77820 BLADE GUARD FOR 1-0A-1A-10-15-30 1
67 45545 75924 BLADE GUARD FOR 0 - 00 - 000 - 0000 1
68 62835 BUSHING & RIVET SET - 1/8" RIVETS -
68 45582 77350 BUSHING & RIVET SET - 3/32" RIVETS -
72 42843 70386 SCREW - #3-48 X 5/32" - BRASS 2
73 41738 2335 LOCKWASHER 2

A NOTE
NEW LEVER (21) MAY BE A DIFFERENT COLOR
THAN ORIGINAL LEVER. EXCEPT FOR WHITE,
ALL OTHER COLORS ARE ACCEPTABLE.

0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. © PERFORMANCE
IMPROVEMENT

MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE

PAGE 3A

SECTION: CLIPPERS

Cseer

ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Next Page

Return To Index

95
*¥3EWNN THV3 1934400 A€ S1dvd
¥30Y0 ‘AINO SY3IGWNN X3ANI 3¥v |

ONIMVYA NO NMOHS SY3SWNN

‘NOLLNYD

* AJAW3SSY
340439 10 ¥3dd170
HLIM 31viN1vsS

" AJGW3SSY
340439 110 ¥3ddID
H1IM 31VH¥N1YS

ATdW3ISSY

HLIM 31vinivs

"NOLLVWYOINI 13S 13A1Y 3_ONIHSNE
< NV SNOILVIIH1)3dS INIWLSArdy
30y “1YVH) ONIYdS NOISN3IL 2 139
| 89=» | 30V19 ¥04 ¥Z 39¥d ‘8-8 JWv¥J 33S

NOTE POSITION OF FIELD
COILS RELATIVE TO

BRUSH TUBES.

Aﬁwmmu\ —
hwuuwwuuunuuuv.mmw _— — .

_—

(3L 110 ¥3dd1 D _—

ve
<

BRUSH TUBES

CORE LOCKING

PIN (20

"AINO
MYV-111
% M¥v-Ol 6¢
8
2
<
@
)
X 4
q
O
Z
p
23

T

" AJEW3ISSY
340434 110 ¥3ddI11D

HL1TM 31v¥Nivs

PAGE 4A



Return To Index

e NOTE 1:

WHEN ARMATURES #41729 OR #41692 (ITEM 41) REQUIRE REPLACEMENT AND ARE

NO LONGER AVALLABLE - DO THIS:

. REPLACE ARMATURE #2256 WITH PART #5802 CITEM 41A).

. REPLACE ARMATURE #41692 WITH PART #57032 CITEM 41B).

. FIELD CITEM 42) MUST BE POSITIONED IN HOUSING AS SHOWN IN
VIEW 1. ROTATE FIELD CLOCKWISE FROM ORIGINAL POSITION.
FIELD BRUSH LEADS MUST NOJ CROSS ARMATURE COMMUTATOR.

(2 2

FIELD (42)

CORE LOCKING PIN
MODELS WITH #2256 MODELS WITH #41692, #58029
ARMATURE . OR_#57032 ARMATLRES .

D. REMOVE OLD BRUSH TUBES FROM REAR HOUSING CITEM 30) AND
REPLACE WITH CITEM 33) #57034 APPLY A DROP OF LOCKTITE

271 CITEM 74) PART #58058 AROUND OUTER THREADS ON NEW
BRUSH TUBES AND TURN THEM INTO HOUSING UNTIL THEY BOTTOM
OUT. BACK BRUSH TUBES OUT UNTIL THEY ARE SQUARE WITH HOUSING
AS SHOWN.

:I_, BRUSH TUBE
»
: e zar
_l PARALLEL
WITH HOUSING

£. ALLOW LOCKTITE TO CURE FOR 20 MINUTES AFTER ASSEMBLY.
F. REPLACE BRUSH AND SPRING ASSEMBLY CITEM 51) WITH CITEM 51A)
PART #58012.
- SCRIBE AN "RW" AFTER THE SERVICE NUMBER ON THE COVER PLATE
CITEM 12). EXAMPLE: 10-A BECOMES 10-ARM.

THIS 1S VERY IMPQB]AlNT FOR NEXT TIME SERVICE
ON CONVERTED UNITS.

- e Page

NO. 50 BLADE SETS AND
TENSION SPRINGS FOR
MODEL 10 & 11l CLIPPERS

9l NOTE 2:
ARMATURE #2375 CITEM G1) IS NO LONGER AVAILABLE - CONVERT WNIT TO
BE THE SAME AS A2-RW MODELS.

A, REPLACE ARMATURE (ITEM 1) WITH #57033.

8. WHEN ARMATURE #57033 1S USED, FIELD (ITEM 42) MUST BE
POSITIONED IN HOUSING AS SHOWN IN VIEW 1. ROTATE FIELD
CLOCKW]SE FROM ORIGINAL POSITION. FIELD BRUSH LEADS MUST
NOT CROSS ARMATURE COMMUTATOR.

FIELD (42)

CORE LOCKING PIN

OR_#46765 ARMATURES) #57033 ARMATURES
4

REMOVE OLD BRUSH TUBES FROM REAR HOUSING (ITEM 30)
AND REPLACE WITH (ITEM 33) #57034  APPLY A DROP
OF LOCTITE 271 (ITEM 74) PART #58058 AROUND OUTER
THREADS ON NEW BRUSH TUBES AND TURN THEM INTO
HOUSING UNTIL THEY BOTTM OUT. BACK BRUSM TUBES
OUT UNTIL THEY ARE SQUARE WITH HOUSING AS SHOWN.

:I,anusn Tuee
|
| e
i :
WITH HOUS ING

D. ALLOW LOCTITE TO CURE FOR 20 MINUTES AFTER ASSEYMBLY.
E. REPLACE BRUSH & SPRING ASSY. (ITEM 51) WITH #58012.
. REPLACE MODEL 11 COVER PLATE (ITEM 12) WITH MOOEL A2
COVER PLATE #207264
SCRIBE AN "RW'* AFTER THE MODEL NUMBER ON COVER PLATE

SO IT READS A2-01-ERW.
FOR NEXT TIME SERVICE

THIS 1S VERY IMP
ON CONVERTED UNITS.

PAGE 4.1

SEE FRAME B-8, PAGE 2A FOR BLA
SET & TENSION SPR?EGZCHAgT.BLBUD\%E
STMENT SPECIFICATIONS AND

IVET SET INFORMATION.

BLADE SETS AND TENSION

SPRINGS FOR MODEL 1!
CLIPPERS ARE NOT AVAILABLE.

‘—#




Return To Index

(hseer

USE ONLY GENUINE OSTER PARTS -

USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

Fusnst retes. PARTS LIST

NEW MODEL(S) ADDED => FIRST ISSUE, COLUMN #1

M-8084 | REVISED 7/96

= | PART NO. REVISION

CLIPPER FIRST ISSUE 6/94, COLUMN #2
120 VOLT, 35 WATTS, 60 HZ., AC ONLY
MODEL OR SERVICE NO. COLUMN =» | 1| 2|3|4|5|6|7|8| 9|10/ 11]12
SEE PRICE & CROSS REF. E
INSTRUCTIONS | COL. NO. LIST FOR PRICES Slg)e
58444 18&2 gz |3
</d |3
INDEX PART 0O WAS m
NO. NO.  PART NO. DESCRIPTION * QUANTITY REQUIRED
1 58419 220840-001 ACTUATOR - SWITCH 1
2 58492 221637-001 HOUSING ASSY. - UPPER (INCLUDES ITEM #41) 1
3 58409 220830-001 COVER - FRONT 1
4 42105-010 4665-010 SCREW - #6-32 X 7/16" 2
5 58493 221638-001 HSG. ASSY. - LOWER-W/BRUSH TUBES-ADD #29 1
6 41723 1980 SEAL - GREASE 1PR
7 42566 61446 PLATE - THRUST 1
8 =P 59363 A 600968 GEAR /INSULATOR KIT - SEE NOTE 2 1
8 58937 600438 GEAR - METAL 1
9 44946 72763 LEVER 1
10 45515 74285 LINK 1
11 58407 220828 PLATE - COVER 1
11 58879 600371 PLATE - COVER 1
12 57070 218016 BEARING 2
13 58408 220829 SEAL - BEARING RETAINER 1
14 58097 219180 ARMATURE ASSY. - SEE NOTE 1 1
15 58413 220834 FIELD ASSY. 1
16 42559 61423 CUP - THRUST SPRING 1
17 42562 61427 SPRING - THRUST 1
18 58433 221002 RETAINER - BEARING 1
19 58431 220893 RETAINER - SWITCH/BEARING 1
20 58411 220832 SWITCH - SLIDE 1
21  42114-025 4765-190 SCREW - #6-20 X 3/4" 2
22 42584-025 62106-002 BRUSH & SPRING ASSY. 1PR
23 42614 62682 RETAINER ASSY. - BRUSH 2
24 58417 220838-001 CAP - BRUSH 2
25 58414 220835 CORD & PLUG ASSY. 1
26 55136 206488 CONNECTOR 1
27  42102-005 4645-003 SCREW - #4-40 X 3/4" 2
28 42102 4645-002 SCREW - #4-40 X 1 1/4" 2
29 58415 220836 LABEL - DATA 1
29 59268 600858 LABEL - DATA 1 NOTE 2
30 42840 70380 HINGE ASSY. 1
31 41665 131 SCREW - #6-32 X 3/8" 2 FIBER GEAR P/N 72099 IS
32 58543 222273 WASHER - STEEL 1 NO LONGER AVAILABLE.
gi jgggg 3%2%8 gﬁkgE GUARD - LARGE 1 WHEN SERVICING, ORDER P/N 600968
34A 45545 77913 BLADE GUARD - SMALL GEAR/INSULATOR KIT.
35 45582 77350 BUSHING & RIVET SET . WHEN REPLACING FIBER GEAR WITH A
36 42441 6207 SOCKET 1 METAL GEAR, YOU MUST USE THE
37 42571 61537 BLADE GUIDE 1 ENCLOSED PLASTIC COVER PLATE
38 41679 343 SCREW 2 INSTEAD OF THE METAL PLATE.
39 41680 349 GREASE - 1 LB. - SEE VIEW 2 - FAILURE TO DO SO WILL CAUSE THE
40 55455 212641 TERMINAL - FLAG - .020 X .110 2 UNIT TO LOOSE DOUBLE INSULATION.
41 58406 220827 FOAM PAD (NOT SHOWN) 1
NOTE 1

AROUND END OF SHAFT AS SHOWN.

START
THREAD

WORM GEAR END

TO INSURE THAT THE CORRECT ARMATURE IS USED
WITH THESE MODELS, CHECK THE WORM GEAR END
OF SHAFT. THERE SHOULD BE TWO START THREADS

BEFORE ASSEMBLY OF GEAR (8), FILL GEAR STUD
WITH GREASE (39). GREASE MUST SQUIRT OUT
OF BOTH HOLES IN STUD AND LEAVE STUD FULL
OF GREASE. AFTER AS:

STUD, INJECT APPROXIMATELY 2.5 GRAMS (1/2
TEASPOON) OF GREASE (39) BETWEEN GEAR (8)
AND THRUST PLATE (7). A PORTION OF THIS
GREASE MUST BE ON CAM AREA OF GEAR (8).

SEMBLY OF GEAR (8) TO

RESISTANCE CHECK

LINK
o

ARMATURE

58097: BARTO BAR - 6.4-9.6 OHMS
180° - 33.4 - 36.8 OHMS

FIELD

58413: 18.7 - 22.9 OHMS PER COIL

SEALS (6), THOROUGHLY SATURATE GREASE

AFTER ASSEMBLY OF LEVER (9) AND GREASE
SEALS WITH CLIPPER OIL.

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

SECTION: CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE 3B

Chseer

150 CADILLAC LANE
McMINNVILLE, TN 37110-8653




Return To Index - Next Page

D'G CONNECTOR

T

SWITCH

WIRING DIAGRAM

NOTE: NUMBERS SHOWN ON DRAWING
ARE INDEX NUMBERS ONLY. ORDER
PARTS BY CORRECT BART NUMBER,

STE FRAME B-8. PAGE 2A FOR BLADE
CET & TENSION SPRING_CHART, BLADE
ADJUSTMENT SPECIFICATIONS AND
BUSHING & RIVET SET [NFORMATION.

SATURATE WITH
CLIPPER O]l BEFORE
ASSEMBLY.




Return To Index

USE ONLY GENUINE OSTER PARTS -

USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

Frafernam! Prada
PARTSLIST gy MODEL(S) ADDED =)> FIRST ISSUE 4/92, COLUMN #1 PP-104 | REV.10/97 | B
GROOM-MASTER FIRST ISSUE 6/94, COLUMN #2 - ‘ PART NO. REVISION
120 VOLTS, 35 WATTS, AC OR DC X | X
GROOM-MASTER X | X
DETACHABLE BLADES X | X
MODEL OR SERVICENO.COLUMN =9 | 1 | 2| 3| 4| 5| 6| 7| 8| 9|10/11|12
SEE PRICE & CROSS REF. E
LIST FOR PRICES <
LS|
SERVICE NOTES | COL. NO. O lg g
M-6066 1&2 CA AR
INDEX PART O WAS Q
NO. NO.  PART NO. DESCRIPTION * QUANTITY REQUIRED
1 41664 130 SCREW - #6-32 X 1/4" 2
2 58915 600408 COVER PLATE 1 £
2 58867 600340 COVER PLATE 1 w
3 41676 336 OILER 1 ﬂof =
4 42653 61429 OIL WICK 1 28
6 58914-005 600407 LEVER 1 a<
7 45515 74285 LINK 1 Sa
8 41723 1980 GREASE SEAL - SEE VIEW 2 - PG. 15E 2 w &
9 58912 600405 BRUSH CAP - GOLD 2 Q
10 A 42584-025 62106-002 BRUSH & SPRING ASSY. - SEE NOTE 2 1PR g 5
11 42556 61446 THRUST PLATE 1 =)
12 59362 600401 GEAR/INSULATOR KIT - SEE NOTE 3 o =
12 58937 600438 GEAR METAL 1 we 9
13 58909 600402 HOUSING - ADD #3, #4 1 SzE
14 58543 222273 WASHER - STEEL 1 S = g
15 58990 600511 HINGE ASSY. 1 oo xx
16 41665 131 SCREW - #6-32 X 3/8" 2 Ew g Q
20 42571 61537 BLADE GUIDE 1 g v=sz
22 58982 600502 SOCKET 1 ==
25 42555 61416 BLADE SCREW - #6-32 X 7/32" 2 <
26A 57070 218016 BEARING 2 = _.
27 42568 61521 WASHER - FELT 2 & 2
29A 58519 221693 BEARING RETAINER 2 § Crws
31 42872 71522 SCREW - #6-32 X 1/4" 4 e 3
32 58097 219180 ARMATURE ASSY. - INCLS. #30A 1 Wa G o 5
33 58094 219177 FIELD ASSY. 1 g e
34 44938 72527 LATCH 1 Ss8x0g
35 42557 61421 LOCATING RING 1 <5 g [ 2
36 42559 61423 CUP 1 225% xz
37 42562 61427 THRUST SPRING 1 EEI2ow
38 58006 218387 MOTOR END FRAME ASSY. 1 0gE 224
42 42570 61523 RETAINING CUP 1 ®Z 0 3 a2
45 42465 19134 SWITCH ASSY. - INCLS. #49, #75, & #76 1 Mool Q
46 58911 600404 END CAP 1 023§ 8w
47 41756 2773 | OCKWASHER 2 zZ53x028
48 42574 61612 SCREW - #6-32 X 1 1/8" 2 ozWZ g9
49 41683 379 SWITCH NUT 1 SCTwgo
50 42614 62682 BRUSH RETAINER ASSY. 2 SEpIoF
51 42573 61610 BALE 1 zoZowk
52 42551 61324 RETAINING RING 1 EE2af =
55 57065217963-000 CORD & PLUG ASSY. 1 oz f_( O w
60 42680 349 GREASE - 1LB. - SEE VIEW 2 - PG. 15E - wzwonz L
62 42564 61431 SCREW - SCREW - #4-36 X 3/16" 00 g 22w
75 42843 70386 SCREW - #3-48 X 5/32" 2 HzdsSz94
76 41738 2335 LOCKWASHER 2 @ u § QuWs
78 45506 73863 LABEL 1
FIELD AND ARMATURE
NOTE 1 START RESISTANCE SPECIFICATIONS
TO INSURE THAT THE CORRECT ARMATURE -~ THREAD FIELD NO. | RESISTANCE PER COIL
IS USED WITH THESE MODELS, CHECK THE 58094 | 18.7 - 22.9 OHMS
WORM GEAR END OF SHAFT. THERE SHOULD ARMATURE NO.
BE TWO START THREADS AROUND END OF 58097 | BAR TO BAR: 6.4 - 9.6 OHMS
SHAFT AS SHOWN. 180°: 33.4 - 36.8 OHMS

WORM GEAR END

O

PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

SECTION: _CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE 52

(“Iseer

Frplernam! Piodar
150 CADILLAC LANE
McMINNVILLE, TN 37110-8653



Return To Index - Next P.
age

VIEW 2

BEEQRE ASSEMBLY OF GEAR (123, FILL GEAR STUD
WITH GREASE (60). GREASE MUST SQUIRT QUT OF
EOTH HOLES IN STUD AND LEAVE $TUD FULL OF
GREASE. AFTER ASSEMBLY OF GEAR (12) 1O STUD,
INJECT APPROXIMATELY 2.5 GRAMS (1/2 TEASPOOND
OF GREASE (60) BETWEEN GEAR (12) AND THRUST
WIRING OIAGRAM PLATE €11). A PORTION OF THIS GREASE MUST BE

ON_CAM AREA OF GEAR (123,
LINK
7
n

. THRUST
( PLAT
A )

COVER
PL;.?TE

LEVER
&

7 Zeom

END VIEW OF HOUGING (13) SHOWN
WITH ORIENTATION OF FIELD
TERMINALS AND RETAINING RIMG (520
IN RELATION TO KEYWAY,

AFTER ASSEMBLY OF LEVER (b) AND GREASE
SEALS (#), THOROUGHLY SATURATE GREASE
SCALS WITH CLIPPER OIL.

FOR BLALE
HART. BLADE

ONS AND
FORMATION,

CAUTION: NUMBERS SHOWN ON_DRANING
ARE INDEX NUMBERS ONLY. ORDER
PARTS BY CORRECT PART NUMEER.

USE NO. 3 TAU-ARC PLIERS
OR EQUIVALENT TO REMOVE
OR ASSEMBLE RETAINING RING)

33
PAGE 53



Return To Index

< T NEW MODEL(S) ADDED => FIRST ISSUE 2/73 COLUMNS #1 & 2
" PA RTS L I ST EIRST ISSUE 8/78 COLUMN #3 PUBLISHED BY TECHNICAL SERVICES
Fe gkl Pk FIRST ISSUE 1/83 COLUMNS #4 & #5 BB-166 | REVISED 6/96
FIRST ISSUE 5/83 COLUMNS #6 & #7
CLIPPER FIRST ISSUE 6/94 COLUMN #8 PART NO. REVISION
L i
WIRING DIAGRAM - SEE VIEW 10222222
120 VOLTS, 12 WATTS, 60 CYCLES X | x| x x| x| x| x| x| x| x
OSTER PROFESSIONAL X | x| x| x| x| x| x| x| x| x
ADJUSTABLE BLADE x| x| x| x| x| x| x| x]x]|x
MODEL OR SERVICENO.COLUMN = | 1 | 2| 3 | 4| 5| 6| 7| 8| 9|10|11| 12
SERVICE NOTES| COL. NO. E
M-6031 1 THRU 8 2l lo|o|w|w w e oluls
@) - - — - - — I [Te] N N~
2RO S e i I e A e g
. <
INDEX PART 0 WAS NOTE: PART PRICES APPEAR FEEREERERERER AR
NO. _ NO.  PARTNO. DESCRIPTION IN PRICE BOOK. 4 QUANTITY REQUIRED
1 42639 65017 NAMEPLATE 1 1 1 1 1 1
1 55901 216212 NAMEPLATE 1 1
1 48449 NAMEPLATE 1
1 48664 NAMEPLATE 1
2 65016 UPPER HOUSING - BLACK 1 1 1 1 1 1
2 42428-005 5978-002 UPPER HOUSING - RED 1
2 42428 UPPER HOUSING - BLACK 1 1 1
3 42655 66150 SWITCH ACTUATOR 1
4 42114-020 4765-110 SCREW - #6-20 X 1/2 - SELF-TAP 4
5 42508 54023 RIVET 1
6 45545 75924 BLADE GUARD - LARGE 1
7 46664 200660 INSULATOR 2
8 200171 SWITCH & TERMINAL ASSY. 1
8 46698 201231 SWITCH 1 1 1 1 1 1 1 1 1
9 64679 FIELD & PLATE ASSY. W/SWITCH - NOT
AVAILABLE - SEE SERVICE NOTES M-6031,
SHEET 4, VIEW 4 FOR CONVERSION SERIES "B"
FIELD & PLATE ASSY. TO PART NO. 4124-000. -
9 41874 4124-000 FIELD & PLATE ASSY. W/SWITCH 1 1 1 1 1 1 1 1 1
10 64683 CORD & PLUG ASSY. - NOT AVAILABLE - SEE
SERVICE NOTES M-6031, SHEET 4, VIEW 7,
FOR CONVERSION SERIES "B" CORD & PLUG
ASSY. TO PART NO. 4399-050.
10 41890 4399-010 CORD & PLUG ASSEMBLY 1 1 1 1 1 1 1 1 1
11 42635 64693 ARMATURE SPRING 2 2 2
11 55405 210831 ARMATURE SPRING 2 2 2 2 2 2 2
12 42658 66384 WASHER - NYLATRON (IF REQUIRED SEE
SERVICE NOTES) 1
13 42806 68791 ARMATURE ASSEMBLY 1
14 42800 68778 HAIR GUARD 1
15 42468 19570 TERMINALS 2
16 46658 200414 SCREW - #4-40 X 1/4 4
17 202209 LOWER HSG. ASSY. - BLACK - W/INSERTS 1
17 4447-000 LOWER HSG. ASSY. - BLACK - W/INSERTS 1
17 4447-030 LOWER HSG. ASSY. - BLACK - W/INSERTS 1
17 4447-034 LOWER HSG. ASSY. - BLACK - W/INSERTS 1
17 4447-031 LOWER HSG. ASSY. - BLACK - W/INSERTS 1
17 4447-033 LOWER HSG. ASSY. - BLACK - W/INSERTS 1
17 4447-035 LOWER HSG. ASSY. - RED - W/INSERTS 1
17 5396-001 LOWER HSG. ASSY. - GRAY - W/IINSERTS 1
17 41862-005 LOWER HSG. ASSY. - BLACK 1 1 1
18 41859 4054-050 LEADWIRE - INCLS. INDEX #45 1 1 1 1 1 1 1
19 76913-300 913-30 BLADE SET 1 1 1
19 913-31 BLADE SET 1 1
19 76913-506 913-50 BLADE SET - FAST FEED 1 1 1
19 76913-536 913-53 BLADE SET 1 1
19 76913-406 BLADE SET 1
20 45582 77350 SLOT BUSHINGS & RIVETS - 3/32 1PR
21 46655 200138 TENSION SPRING ASSY. - INCLS. #22 1
22 42642 65083 BLADE GUIDE 1
23 42641 65064 SCREW - #4-40 X 3/16 2
24 A 42637 64696 CARRIAGE - SEE NOTE 1 1
25 0 - 76573 DRIVER - NOT AVAILABLE - SEE NOTE 1
26 A 42647 65386 SCREW - #4-40 X 7/16 1
27 42683 67872 WASHER 1
28 59089 600630 LEVER - DRIVER - SEE NOTE 1 1
29 A 45555 76367 SPRING (CARRIAGE) 1
30 - UPPER BLADE - SEE BLADE SET INDEX #19 -
31 - - LOWER BLADE - SEE BLADE SET INDEX #19 -
32 45529 75012 SCREW - #6-32 X 3/16 2
33 45569 76869 BALE 1
34 78739 LOCKWASHER 2
35 42842 70383 SCREW #6-32 X 1/4 2
45 72920 RECEPTACLE AR | AR | AR | AR | AR| AR | AR
46 42447 8102 TERMINAL - EYELET AR
47 46792 204558 TERMINAL - PUSH-ON AR | AR | AR | AR | AR| AR | AR
48 55415 211235 TERMINAL - PUSH-ON AR | AR | AR | AR | AR| AR | AR
49 59462-055 DATA LABEL 1
49 59462-070 DATA LABEL 1
49 48721 DATA LABEL 1

0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. CONTINUED ON REVERSE SIDE — .
MANUAL: PROFESSIONAL PRODUCTS isfer 150 CADILLAC LANE
SECTION: CLIPPERS PAGE 13 Frafosbns! Fisbenw  MCMINNVILLE, TN 37110-8653




Return To Index - Next Page

A NOTE 1: N O
IF REPLACING CARRIAGE, DRIVER, OR LEVER, \6 SWITCH
SEE SERVICE BULLETIN SB-102 ON PAGE 2D. F1ELD
colL
VIEW |
18
glo
FIELD
ColL

9 T
SERIES B,E & F ONLY

) J

—10 .10
SER.A||SERB &E

CAUTION: Numbers shown are Diagram
Index Numbers only. Order parts by correct
Part Number.

46 %7 48

PAGE 14



¢ Y E?f USE ONLY GENU'NE OSTER PARTS PUBLISHED BY TECHNICAL SERVICES
Fraemnst et PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS. V7998 | REVISED 7/9
CLIPPER [ NEW MODEL(S) ADDED => FIRST ISSUE 3/88 COLUMNS #4, #5| \ PART NO. REVISION
ADJUSTABLE BLADES X X X X X
120 VOLTS, 12 WATTS, 60 HZ. X X X X X
MODEL OR SERVICE NO. COLUMN =» 2/3|4|5|6|7|8|9]|10/11]12
SEE PRICE & CROSS REF. E
LIST FOR PRICES <
ol g | |w T|T
SERVICE NOTES| COL. NO. g i i i i §
INDEX PART 0 WAS M-6031 1THRUS |8 |S]d]8]S
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 42639 65017 NAMEPLATE 1 1 1 1
1 55901 216212 NAMEPLATE 1
2 65016 HOUSING - UPPER - BLACK 1 1 1
2 42428 5978-001 HOUSING - UPPER - BLACK 1
2 42428-005 5978-002 HOUSING - UPPER - BURGUNDY 1
3 42655 66150 ACTUATOR - SWITCH 1
4 42114-020 4765-110 SCREW - #6-20 X 1/2" 2 4 4 4 4
4A 68635 SCREW - #4-24 X 1/2" 2
5 42508 54023 RIVET 1
6 45545 75924 BLADE GUARD 1
7 46664 200660 INSULATORS 2
8A - SWITCH - NOT AVAILABLE 1
8 46698 201231 SWITCH 1 1 1 1
9 41874-005 4124-000 FIELD ASSY. - W/SWITCH 1
10A 46729 202207 CORD & PLUG ASSY. 1
10 4399-020 CORD & PLUG ASSY. 1 1
10 41890-035 4399-245 CORD & PLUG ASSY. 1 1
11 42635 64693 SPRING - ARMATURE 2 2
11 55405 210831 SPRING - ARMATURE 2 2 2
13 42806-005 68791 ARMATURE ASSY. 1
14 42800 68778 HAIR GUARD 1
15 42468 19570 TERMINAL - EYELET 4 1 1 1 1
16 46658 200414 SCREW - #4-40 X 1/4" 4 6 6 4 4
16A 45558 76440 SCREW - #4-4- X 5/16" 2
17 - HOUSING - LOWER - NOT AVAILABLE 1
17 4447-020 HOUSING - LOWER - BLACK 1
17 4447-032 HOUSING - LOWER - BLACK 1
17 41893-010 4447-037 HOUSING - LOWER - BLACK 1
17 41893-015 4447-038 HOUSING - LOWER - BURGUNDY 1
18 41859 4054-050 LEADWIRE ASSY. 1 1 1 1
19 76913-506 913-50 BLADE SET 1 1 1 1
19 76913-536 913-53 BLADE SET 1
20 45582 77350 BUSHIMG & RIVET SET - 3/32" RIVETS 1
21 46655-005 200138 TENSION SPRING ASSY. 1
22 42642 65083 BLADE GUIDE 1
23 A 42641 65064 SCREW - #4-40 X 3/16" 2
24 A 42637 64696 CARRIAGE - SEE NOTE 1 1
25 0 ----- 76573 DRIVER - NOT AVAILABLE - SEE NOTE 1
26 42647 65386 SCREW - #4-40 X 7/16" 1
27 A 42683 67872 WASHER 1
28 59089 600630 LEVER - DRIVER - SEE NOTE 1 1
29 45555 76367 SPRING - CARRIAGE 1
32 45529 75012 SCREW - #6-32 X 3/16" 2
33 41721 76869 BALE 1
37 45517 74490 BUSHING - CORD 1 1 1
39 45585 77736 CLAMP - CORD 1] 1]
40 42842 70383 SCREW - #6-32 X 5/16" 1
41 41756 2773 LOCKWASHER 1
42 41745 2457 NUT 1
45 55415 211235 TERMINAL - PUSH ON 4 4 2 2
A NOTE 1:

IF REPLACING CARRIAGE, DRIVER, OR LEVER,
SEE SERVICE BULLETIN SB-102 ON PAGE 2D.

0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.
MANUAL: PROFESSIONAL PRODUCTS

(Iseer
CONTINUED ON REVERSE SIDE Frofesmam! Frodat
ROUTE 9, BOX 541 + CADILLAC LANE

SECTION: _CLIPPERS
PAGE 13A McMINNVILLE, TN 37110




Return To Index - Next Page

=508
SﬂITCH 1ELD
_ 0

-
- T
~r

SERIES "A"
4A onry
4 SERIES 7. o 8
ngit tgit g | SER
r ] " a“ HEM lHH
ONLY. | ( v—‘/' 5
| /—

16

SERIES gt samzs nplt
& E” ONLY]ONLY

10
SERIES “A" SERIES Hg!t

& YE" ONLY




Return To Index

4 ;

cr
Frifobun! Fradarn PARTS LIST

NEW MODEL(S) ADDED
FIRST ISSUE 9/92, COLUMN #11

FIRST ISSUE 11/72, COLUMN #1 PUBLISHED BY TECHNICAL SERVICES

FIRST ISSUE 4/92, COLUMN #10 FIRST ISSUE 7/73, COLUMN #2
FIRST ISSUE 10/75, COLUMN #3  FIRST ISSUE 2/80, COLUMN #5 BB-263 | REVISED 7/96
FINISHER - CLIPPER FIRST ISSUE 1/79, COLUMN #4. #6 _ FIRST ISSUE 9/84, COLUMN #7,8,9 | | ™ | PART NO. REVISION
COLOR - BURGUNDY x| x ] x
COLOR - CLEAR X
COLOR - BLACK X | x| x| x X x| x
PIVOT MOTOR X x| x| x| x| x| x| x| x| x|x
120 VOLTS, 8 WATTS, 60 CYCLES, ACONLY | X | X | X | x | x | x| x| x| x| x| x
WIRING DIAGRAM - SEE VIEW 1|2l a2 a2 21
MODEL OR SERVICENO. COLUMN = | 1| 2|3 | 4| 5| 6| 7| 8] 9]10]11]12
INSTRUCTIONS | COL. NO. 5
203181 1THRU 6 SERVICE NOTES| COL. NO. E .
55877 7 THRU 10 M-6047 1THRU1L | | & % |o |wlw|w|w|luw|w|w| uwluw
59017 11 glglg|g 8|3 |48/ 8/ d|s 4
< B3I BB BB B BB
INDEX PART 0 WAS SEE PRICE & CROSS REF. m
NO. NO.  PART NO. DESCRIPTION LIST FOR PRICES 4 QUANTITY REQUIRED
1 46757 202087 SCREW - #8-32 X 5/16 - SPECIAL 1
2 46795 204724 SCREW - #6-32 X 7/8 - SPECIAL 1
*%3E o HOUSING ASSY. - NOT AVAILABLE -
3E  42196-005 4850-001 HOUSING ASSY. - LOWER 1
3E  4850-005 £ HOUSING ASSY. - LOWER 1 1
3E 4850-007 # | HOUSING ASSY. - LOWER 1
3E  4850-009 HOUSING ASSY. - LOWER 1
3F  42197-005 5744-002 HSG.ASSY.- LOWER-ADD REQUIRED LABEL #38F 10111
3F 42197 5744001 HSG.ASSY. - LOWER-ADD REQUIRED LABEL #38F 1)1
Z 46786 204252 FIELD ASSEMBLY 11111 11
4w 55280 208853 FIELD ASSEMBLY 1 1
5F  55114-005 205255-001 SWITCH BUTTON - BLACK 1
6 55112 205253 SPRING - SWITCH 1
7 55102 204880 BUSHING 1
8 55115005 205256 CONTACT ASSEMBLY 1
9 46759 202999 BALE 1
10E 41899 4536-000 4 HSG. ASSY. - UPPER-IF REQD. ADD INDEX #11 1
10E  4536-002 HSG. ASSY. - UPPER 111 1
10E  41899-005 4536-004 HSG.ASSY. - UPPER-CLEAR - ADD INDEX #11 1
10F  42196-005 5743-002 HSG. ASSY. - UPPER 11111
10Fmy 42196 5743-001 HSG.ASSY.- UPPER 1
*%11F 57027 217205 NAMEPLATE 1
L7 SR — BLADE - LOWER - NOT AVAILABLE -
12 55118 205591 BLADE - LOWER 1
12 55164-005 206607 BLADE - LOWER 1 111 1
12 w55460-005 212916 BLADE - LOWER - FOR 913-56 BLADE SET 1 1
12 600053 BLADE - LOWER - FOR 913-54 BLADE SET 1
13 46756 202985 BLADE - UPPER 1
13 4841001 BLADE ASSY. - UPPER - INCLS. INDEX #14 1
13 ®55163-005 206606 BLADE - UPPER 1 111 1
13 55450.005 212915 BLADE - UPPER 1 1 101
14 46754 202982 DRIVE SHOE 1
14 205579 DRIVE SHOE 1
14 55162 206605 DRIVE SHOE 1 lalalalalalalalalss
14 46753 202981 SOCKET 1] 1
16 203318 BEARING - DRIVE 1)1
17 46755 202983 SPRING - BLADE 1)1
18 46784 204223 HAIR GUARD 1
19 46785 204251 ARMATURE ASSY. 1)1
%10  55458-005 212894 ARMATURE ASSY. T1 11111
20 46787 204253 SPRING SET 1
21 58338 220574 CORD & PLUG ASSY. - BLACK - 2 WIRE 11111 1)1
21Am 55279 208822 GORD & PLUG ASSY. - BLACK - 3 WIRE 1 1
22 208924 204504 TERMINAL 2 2 2
24 204725 NUT - SPECIAL 1
25 46794 204723 SPRING - RETAINER 1
26 46796 204726 SCREW - #8-32 X 7/16 1
27 55100 204869 SPACER 1
28 42103 4647-001 SCREW - #4-40 X 7/32- SPECIAL 2
29 205581 WEAR PLATE 1
31 42119 4820-001 SWITCH ASSEMBLY 1
35 55245 208181 BLADE SPRING 1)1 1111|112
36 55161 206601 SCREW - #4-40 - SPECIAL 2|2 2021212212
37 42134 4937-001 BLADE SET - COMPLETE 1 11101 1
37 42134005 4937-004 BLADE SET - COMPLETE 1 1
37 4937007 BLADE SET - COMPLETE 1)1
38E 42154 5269-002 LABEL 1
38E  5269-003 LABEL 1
38F  42154-020 5269-010 LABEL 1 1
38F  42154-015 5269-000 LABEL 1 1
38F 42154010 5269-008 LABEL 1
38F 42154030 5269-012 LABEL 1
38F 42154045 5269015 LABEL 1
39 42681 67751 LOCKWASHER 1 1
40 42105 4665-003 SCREW - FOR GROUNDING 1 1
41 42468 19570 TERMINAL - EYELET 1 1

* IMPORTANT: WHEN REPLACING SPRING SET, INDEX 20; TWO NEW

SPRINGS OF THE SAME COLOR, FROM THE SAME PACKAGE MUST BE USED.

*% THESE PARTS ARE NO LONGER AVAILABLE FOR SERVICE - SERIES A
MODEL HAS BEEN DISCONTINUED. WE SUGGEST CONVERTING TO A
LATER SERIES MODE.

**¥NOTE: BULLETIN SSA 263 NO LONGER APPLIES.

THESE HOUSINGS ARE NOT AVAILABLE - CONVERT
TO SERIES "F" - AND ADD REQ'D SERIES "F" LABEL.

0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS
SECTION: CLIPPERS

PAGE 11

CONTINUED ON REVERSE SIDE

(hster

Frspkay Frads o
ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Next Page

Return To Index

"OSE #¥ddn

3017301

L&
"OSH TiRO1
m/um 3€

L3 o

3
kmy 3 SIS
=

vié

NV
404

WYHOVIO ONIIIM-Z2 M3IA

YIHSYMADON 6% mpns on 2™

avil JWnouD
NI

W o

! — T
- G402
— ' P
R ——— ey ] | | zujmt

TaIsn 38 LENY ADVAOVY THVS THL WOdd
YH0T0D IWYS THI 30 SONINdS MIN OML
‘02 ®3IANI ‘135 ONIHAS DHIDWIATH HIHM

IRYIHOINI =

V S3H3S
d04

PAGE |2

CAUTION: NUMBERS SHOWN ON DRAWING

ARE [NDEX NUMBERS OMLY. ORDER
PARTS BY CORRECT PART NUMBER



g USE ONLY GENUINE OSTER PARTS -

e
{'?",.- USE OF WRONG PARTS MAY BE HAZARDOUS. PUBLISHED BY TECHNICAL SERVICES
frdusns bien PARTS LIST ‘
NEW MODEL(S) ADDED =) FIRST ISSUE 9/92, COLUMN #1 & 2 PP-107 | REVISED 7/96
PETITE PRO-CLIPPER FIRST ISSUE 6/94, COLUMN #3 & 4 - ‘ PART NO. REVISION
120 VOLTS, 8 WATTS, 60 CYCLES, ACONLY | X | X | X | X
PIVOT MOTOR x| x| x| x
COLOR - WHITE x| x
MODEL OR SERVICE NO. COLUMN = | 1 | 2|3 | 4| 5| 6| 7| 8| 9|10]/11]|12
(%)
INSTRUCTIONS | COL. NO. SERVICE NOTES | COL. NO. &
59082 1&2 M-6047 1THRU4 |13 5|2 |2
o o — o o
59257 3&4 Do ld B | d
2 8|8 8|8
INDEX PART 0 WAS SEE PRICE & CROSS REF. m
NO. NO. PART NO. DESCRIPTION LIST FOR PRICES * QUANTITY REQUIRED
1 46757 202987 SCREW - #8-32 X 5/16 - SPECIAL 1
2 46795 204724 SCREW - #6-32 X 7/8 - SPECIAL 1
3 42197-015 5744-004 HSG.ASSY.- LOWER-ADD REQUIRED LABEL #38 1)1
3 59440-010 601056-004 HSG.ASSY. - LOWER-ADD REQUIRED LABEL #38 1)1
4 46786 204252 FIELD ASSEMBLY 1
5  55114-010 205255-002 SWITCH BUTTON - BLUE 1
6 55112 205253 SPRING - SWITCH 1
7 55102 204880 BUSHING 1)1
7 58869 600342 BUSHING 1)1
8 55115005 205256 CONTACT 1
9 46759 202999 BALE 1
10 42196-015 5743-004 HSG.ASSY. - UPPER 1)1
10 59439-010 601055-004 HSG. ASSY. - UPPER 1)1
11 59009 600540 NAMEPLATE 1
12 55460-005 212916 BLADE - LOWER - FOR 913-56 BLADE SET 1 1
12 600054 BLADE - LOWER - FOR 913-77 BLADE SET 1 1
13 55459-005 212915 BLADE - UPPER 1 1
13 55163-005 206606 BLADE - UPPER 1 1
14 55162 206605 DRIVE SHOE 1
18 46784 204229 HAIR GUARD 1
19  55458-005 212894 ARMATURE ASSY. 1
20 46787 204253 SPRING SET 1
21 59021 600555 CORD & PLUG ASSY. 1
27 55100 204869 SPACER 11
28 42103 4647-001 SCREW - #4-40 X 7/32- SPECIAL 2
35 55245 208181 BLADE SPRING 1
36 55161 206601 SCREW - #4-40 - SPECIAL 2
37 76913-566  913-56 BLADE SET - COMPLETE 1 1
37 76913776  913-77 BLADE SET - COMPLETE 1 1
38 42154-040 5269-014 LABEL 1
38 42154-035 5269-013 LABEL 1
38 58881-030 600373-007 LABEL 1
38 58881-035 600373-008 LABEL 1

[ PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. (:’2‘;[ E 2

MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Frigrsns Frade
150 CADILLAC LANE

SECTION: CLIPPERS PAGE 11A MCMINNVILLE, TN 37110-8653




Return To Index - Next Page

* IMPORTANT

WHEN REPLACING SPRING SET, INDEX 20,
TWO NEW SPRINGS OF THE SAME COLOR
FROM THE SAME PACKAGE MUST BE USED!

C.

VIEW | - WIRING DIAGRAM

2l

NOT REQUIRED

4 ﬁ/ 27~ ON SERIES B
Sk

UPPER HSG.

CALTION: NUMBERS SHOWN ON CRAWING
ARE INDEX HUMBERS ONLY. ORDER
PARTS BY CORRECT PART MUMBER.

PAGE 12A



Return To Index

o

er
fnfused buien PARTS LIST
FINISHER-TRIMMER

USE ONLY GENUINE OSTER PARTS -
USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

NEW MODEL(S) ADDED =

FIRST ISSUE 10/94, COL. #1 THRU #6

PP-122 | RELEASED 5/96
= | PART NO. REVISION

120 VOLTS, 8 WATTS, 60 CYCLES, AC ONLY X X | X X X X | X X
PIVOT MOTOR X X | X X X X | X X
COLOR - BURGUNDY X X X
COLOR - BLACK X X X X
COLOR - GRAY X
MODEL OR SERVICENO. COLUMN = | 1| 2 |3 | 4 | 5| 6| 7| 8| 9|10|11]| 12
%)
INSTRUCTIONS | COL. NO. SERVICE NOTES | COL. NO. &
59257 1 THRU 6 M-6047 1 THRU 6 g I |T | T |T| T || |
[6) — ™ o - 0 — 0 ~
» | LI
<3838 38 8 8|8
INDEX PART 0 WAS SEE PRICE & CROSS REF. m
NO. NO. PART NO. DESCRIPTION LIST FOR PRICES * QUANTITY REQUIRED
1 46757 202987 SCREW - #8-32 X 5/16 - SPECIAL 1
2 46795 204724 SCREW - #6-32 X 7/8 - SPECIAL 1
3 59440 601056-001 HSG. ASSY. - LOWER-ADD REQUIRED LABEL #38 1
3 59440-005 601056-002 HSG. ASSY. - LOWER-ADD REQUIRED LABEL #38 1 1 1
3 59440-015 601056-005 HSG. ASSY. - LOWER-ADD REQUIRED LABEL #38 1
3 59438 HSG. ASSY. - LOWER 1 1
4 46786 204252 FIELD ASSEMBLY 1 1 1 1 1
4 55280 208853 FIELD ASSEMBLY 1
4 46743 FIELD ASSEMBLY 1 1
5 55114-005 205255-001 SWITCH BUTTON - BLACK 1
6 55112 205253 SPRING - SWITCH 1
7 58869 600342 BUSHING 1
8 55115 205256 CONTACT 1
9 46759 202999 BALE 1
10 59437 HSG. ASSY. - UPPER - BLACK 1 1
10 59439 601055-001 HSG. ASSY. - UPPER - BLACK 1 1
10 59439-005 601055-002 HSG. ASSY. - UPPER - BURGUNDY 1 1 1
10 59439-015 601055-005 HSG. ASSY. - UPPER - GRAY 1
11 57027 217205 NAMEPLATE 1 1 1 1 1
11 59007 600538 NAMEPLATE 1
11 48450 NAMEPLATE 1
11 48665 NAMEPLATE 1
12 55164-005 206607 BLADE - LOWER - FOR 913-58 BLADE SET 1 1 1 1
12 55460 212916 BLADE - LOWER - FOR 913-56 BLADE SET 1 1 1
12 48532 BLADE - LOWER - GOLD 1 1
13 55163-005 206606 BLADE - UPPER 1 1 1
13 55459-005 212915 BLADE - UPPER 1 1 1
13 48531 BLADE - UPPER - GOLD 1
14 55162 206605 DRIVE SHOE 1
18 46784 204229 HAIR GUARD 1
19 55458-005 212894 ARMATURE ASSY. 1
21 58338 220574 CORD & PLUG ASSY. - BLACK-2 WIRE 1 1 1 1 1 1 1
21 55279 208822 CORD & PLUG ASSY. - BLACK-3 WIRE 1
28 42103 4647-001 SCREW - #4-40 X 7/32- SPECIAL 2
35 55245 208181 BLADE SPRING 1
36 55161 206601 SCREW - #4-40 - SPECIAL 2
37 76913-566 913-56 BLADE SET - COMPLETE 1 1 1
37 76913-586 913-58 BLADE SET - COMPLETE 1 1 1 1
37 76913-046 BLADE SET - COMPLETE 1
38 58881 600373-001 LABEL 1
38 58881-005 600373-002 LABEL 1
38 58881-010 600373-003 LABEL 1
38 58881-015 600373-004 LABEL 1
38 58881-020 600373-005 LABEL 1
38 58881-025 600373-006 LABEL 1
38 58881-040 LABEL 1
38 48720 LABEL 1
39 42681 67751 LOCKWASHER 1
40 42105 4665-003 SCREW - FOR GROUNDING 1

[ PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

SECTION: _CLIPPERS

PAGE 11B

CONTINUED ON REVERSE SIDE

(hster
Frigrshny Fradeu

150 CADILLAC LANE
McMINNVILLE, TN 37110-8653



Return To Index - Next Page

4
21
- -
IMPORTANT
WHEN REPLACING SPRING SET, INDEX 20,
D_ N P TWO NEW SPRINGS OF THE SAME COLOR
FROM THE SAME PACKAGE MUST BE USED!

VIEW [-WIRING DIAGRAM _

BLicK LEAD ﬁ

CoRD — 7

VIEW 1 - WIRING DIAGRAM

oH L ¥

WHITE L 40 SCREW  “3g LOCKWASHER
GREEN GROUND LEAD

VIEW 2 - WIRING DIAGRAM

UPPER HSG.

CAUTION: NUMBERS SHOWN ON DRAWING
ARE INDEX NUMBERS ONLY. ORDER PARTS
BY CORRECT PART NUMBER ABOVE.

PAGE 12B



Return To Index - Next Page

= USE ONLY GENUINE OSTER PARTS -
T,
.(: or PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS. PUBLISHED BY TECHNICAL SERVICES
Frpdprmam! Prada
NEW MODEL(S) ADDED => FIRST ISSUE 11/76, COLUMN #1 BB-404 | REV.10/97 | A
ANIMAL TRIMMER FIRST ISSUE  1/79, COLUMN #2 | PART NO. REVISION
COLOR - BROWN X X
PIVOT MOTOR X X
120 VOLTS, 8 WATTS, 60 HZ AC ONLY X X
ANIMAL TRIMMER X X
MODEL OR SERVICENO. COLUMN = | 1 | 2| 3 | 4| 5| 6| 7| 8| 9]10]11]12
]
INSTRUCTIONS | COL. NO. SERVICE NOTES| COL. NO. £
203181 1&2 M-6047 1&2 e
0|5 |5
n | o o
< |33
INDEX PART 0O WAS o
NO. NO. PART NO. DESCRIPTION * QUANTlTY REQUlRED
1 46757 202987 SCREW - #8-32 X 5/16 - SPECIAL 1
2 46795 204724 SCREW - #6-32 X 7/8 - SPECIAL 1
3 4850-002 HOUSING ASSEMBLY - LOWER - INCLUDES INSERTS 1
3 4850-008 HOUSING ASSEMBLY - LOWER - INCLUDES INSERTS 1
4 46786 204252 FIELD ASSEMBLY 1
5 55114-005 205255-001 SWITCH BUTTON 1
6 55112 205253 SPRING - SWITCH 1
7 55102 204880 BUSHING 1
8 55115-005 205256 CONTACT ASSEMBLY 1
9 46759 202999 BALE 1
10 4536-003 HOUSING ASSY. - UPPER - IF REQ'D ADD INDEX #11 1
11 206219 NAMEPLATE 1
12 BLADE - LOWER - SEE BLADE CHART -
13 BLADE - LOWER - SEE BLADE CHART -
14 55162 206605 DRIVE SHOE 1
18 46784 204229 HAIR GUARD 1
19 55485-005 212894 ARMATURE ASSEMBLY 1
20 46787 204253 SPRING SET 1
21 203623 208822 CORD & PLUG ASSEMBLY - BLACK - 3 WRITE 1
27 55100 204869 SPACER 1
28 42103 4647-001 SCREW - #4-40 X 7/32 - SPECIAL 2
35 55245 208181 BLADE SPRING 1
36 55161 206601 SCREW - #4-40 - SPECIAL 2
37 913-49 BLADE SET - COMPLETE - SEE BLADE CHART -
37 913-47 BLADE SET - COMPLETE - SEE BLADE CHART -
38 5269-001 67751 |LABEL 1
LOWER | UPPER
BLADE SET | BLADE | BLADE DESCRIPTION
913-48 55164-005 | 55163-005 ANIMAL
913-49 205593 55163-005 ANIMAL
913-47 209828 55459-005 COURSE/NARROW 2! ﬁ
2l

% IHEORTANT:

T WHEN REPLACING SPRING SET,

3 c i

'

INDEX 20; Two NEw sprones | #20 L

i A 4 OF THE SAME COLOR, FRoM THE| SET y !
D U | — SAME PACKAGE MUST BE USED. !
i

1

)

]

]

]

28

WIRING DIAGRAM

37
H

0
UPPER HSG.

0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. .
ASEET

NOTE: NUMBERS SHOWN ON DRAWING
ARE [NDEX NUMBERS ONLY. ORDER
PARTS BY CORRECT PART NUMBER.

MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Fropernam] Prosacs
150 CADILLAC LANE

SECTION: _CLIPPER PAGE 37 MCMINNVILLE, TN 37110




Return To Index - Next Page

a . USE ONLY GENUINE OSTER PARTS -
(: fer USE OF WRONG PARTS MAY BE HAZARDOUS. PUBLISHED BY TECHNICAL SERVICES
Fefvmsntfreden PARTS LIST BB-436 | REV. 10/97 | A
FINISHER - CLIPPER | NEW MODEL(S) ADDED => FIRST ISSUE 1/79, COLUMN #1 | ‘ PART NO. REVISION
COLOR - BROWN X
PIVOT MOTOR X
120 VOLTS, 8 WATTS, 60 HZ AC ONLY X
FINISHER X
MODEL OR SERVICE NO. COLUMN -> 1 2| 3 4 5 6| 7 8 9|10| 11| 12
INSTRUCTIONS | COL. NO. SERVICE NOTES| COL. NO. E
203181 1 M-6047 1 E w
AL
< |3
INDEX PART U WAS @
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED

1 46757 202987 SCREW - #8-32 X 5/16 - SPECIAL 1
2 46795 204724 SCREW - #6-32 X 7/8 - SPECIAL 1
3 4850-008 HOUSING ASSEMBLY - LOWER - INCLUDES INSERTS 1
4 55280 208853 FIELD ASSEMBLY 1
5 55114 205255 SWITCH BUTTON 1
6 55112 205253 SPRING - SWITCH 1
7 55102 204880 BUSHING 1
8  55115-005 205256 CONTACT ASSEMBLY 1
9 46759 202999 BALE 1
10 4536-002 HSG. ASSY. - UPPER - IF REQ'D. ADD INDEX #11 1
11 206217 NAMEPLATE 1
12 55164-005 206607 BLADE - LOWER 1
13 55163-005 206606 BLADE - UPPER 1
14 55162 206605 DRIVE SHOE 1
18 46784 204229 HAIR GUARD 1
19 206657 ARMATURE ASSEMBLY 1
20 46787 204253 SPRING SET 1
21 55279 208822 CORD & PLUG ASSEMBLY - BLACK - 3 WRITE 1
27 55100 204869 SPACER 1
28 42103 4647-001 SCREW - #4-40 X 7/32 - SPECIAL 2
35 206602 BLADE SPRING 1
36 55161 206601 SCREW - #4-40 - SPECIAL 2
37  76913-586 913-58 BLADE SET - COMPLETE 1
38 42681 67751 LOCKWASHER 1
39 42105 4665-003 SCREW - FOR GROUNDING 1
40 204504 TERMINAL - PUSHON 2
41 42468 19570 TERMINAL - EYELET 1

% IMPORTANT: WHEN REPLACING SPRING SET,
INDEX 20; TWO NEW SPRINGS
OF THE SAME COLOR, FROM THE
SAME PACKAGE MUST BE USED.

CAUTION: NUMBERS SHOWN ON DRAWING
ARE INDEX NUMBERS ONLY. ORDER
BLACK LEAD PARTS BY CORRECT PART NUMBER ABOVE.

4}
{ \ 1
WHITE ij/ 39 SCREW 38 LOCKWASHER
GREEN GROUND LEAD
[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. ﬁ'_ . EJ’
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Fuofessam ! Prasi

150 CADILLAC LANE
SECTION: _CLIPPER PAGE 38 MCMINNVILLE, TN 37110




Return To Index

[}

F

cr
Froesmnst fresen PARTS LIST

PIVOT MOTOR CLIPPERS

USE ONLY GENUINE OSTER PARTS -

USE OF WRONG PARTS MAY BE HAZARDOUS.

- e Page

PUBLISHED BY TECHNICAL SERVICES

BB-438 | REV.7/96 | A

| NEW MODEL(S) ADDED => FIRST ISSUE 1/79

‘ PART NO. REVISION

COLOR - BROWN X
PIVOT MOTOR X
120 VOLTS, 8 WATTS, 60 HZ AC ONLY X
ANIMAL TRIMMER X
MODEL OR SERVICE NO. COLUMN —} 1 2134 5 6| 7 8 910|111 12
(%)
INSTRUCTIONS | COL. NO. SERVICE NOTES| COL. NO. e
203181 1 M-6047 1 T f
O |
%) [}
< |
INDEX PART U WAS @
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 46757 202987 SCREW - #8-32 X 5/16 - SPECIAL 1
2 46795 204724 SCREW - #6-32 X 7/8 - SPECIAL 1
3 4850-010 HOUSING - ASSY. - LOWER - INCLUDES INSERTS 1
4 55280 208853 FIELD ASSEMBLY 1
5 55114 205255 SWITCH BUTTON 1
6 55112 205253 SPRING - SWITCH 1
7 55102 204880 BUSHING 1
8 55115-005 205256 CONTACT ASSEMBLY 1
9 46759 202999 BALE 1
10 4536-003 HOUSING ASSY. - UPPER - IF REQ'D ADD INDEX #11 1
11 206219 NAMEPLATE 1
12 - BLADE - LOWER - SEE BLADE CHART -
13 e BLADE - LOWER - SEE BLADE CHART -
14 55162 206605 DRIVE SHOE 1
18 46784 204229 HAIR GUARD 1
19 206657 ARMATURE ASSEMBLY 1
20 46787 204253 SPRING SET 1
21 55279 208822 CORD & PLUG ASSEMBLY - BLACK - 3 WIRTE 1
27 55100 204869 SPACER 1
28 42103 4647-001 SCREW - #4-40 X 7/32 - SPECIAL 2
35 55245 208181 BLADE SPRING 1
36 55161 206601 SCREW - #4-40 - SPECIAL 2
37 e BLADE SET - COMPLETE - SEE BLADE CHART -
38 42681 67751 LOCKWASHER 1
39 42105 4665-003 SCREW - FOR GROUNDING 1
40 204504 TERMINAL - PUSHON 2
41 42468 19570 TERMINAL - EYELET 1
BLADE BLADE LOWER UPPER
SIZE SET BLADE BLADE
*_IMPORTANT
40 913-48 55164-005 | 55163-005 I
N N WHEN REPLACING SPRING SET, INDEX 20;
15 913-49 205593 55163-005 TWO NEW SPRINGS OF THE SAME COLOR, 2
FROM THE SAME PACKAGE MUST BE USED! \?
BLACK LEAD
/
cého — /
[ / %
— CAUTION: NUMBERS SHOWN ON DRAWING ! :
E! ARE INDEX NUMBERS ONLY. ORDER o
! PARTS BY CORRECT PART NUMBER ABOVE. * SET i )
O = '
)
H
/ |
]
!
28
i
WHITE LEAD 39 SCREW 38 LOCKWASHER PN
GREEN GROUND LEAD

I 10
UPPER HSG.

[ PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS
SECTION: _CLIPPER

CONTINUED ON REVERSE SIDE

PAGE 39

(Iseer

Frglesaam ] P
ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



- e Page

Y USE ONLY GENUINE OSTER PARTS
professionat roducs PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS.

TALER-TRIMMER

R / NEW MODELS ADDED =—=>FIRSTISSUE 7/ 00 COLUMN #:
eturn To Index
BLACK, PIVOT, HUMAN TRIMMER X
INSTRUCTIONS COL. NO. 120 VOLTS, 8 WATTS, 60 CYCLES, AC ONLY X
084881-000-000 1 MODEL OR SERVICE NO. COLUMN —» 3.) 21345 718 10| 11
28
gl3S
o | ®
2183
INDEX PART * WAS f 3
NO. NUMBER PART NO. DESCRIPTION P
QUANTITY REQUIRED
1 046757-000-000 SCREW #8-32x5/16 SPECIAL 1
2 046795-000-000 SCREW #6-32x7/8 SPECIAL 1
3 102702-110-000 HSG. ASSY. - LOWER - ADD #38 1
4 046786-000-000 FIELD ASSEMBLY 1
5 055114-005-000 SWITCH BUTTON - BLACK 1
6 055112-000-000 SPRING - SWITCH 1
7 058869-001-000 BUSHING 1
8 055115-005-000 CONTACT 1
9 046759-000-000 BALE 1
10 102703-110-000 HSG. ASSY. - UPPER - ADD #11 1
11 105199-000-000 NAMEPLATE 1
12 055164-500-000 BLADE, LOWER 1
13 055163-500-000 BLADE, UPPER 1
14 055162-000-000 DRIVE SHOE 1
18 046784-000-000 HAIR GUARD 1
19 055458-005-000 ARMATURE ASSEMBLY 1
20 046787-000-000 SPRING SET 1
21 058338-000-000 CORD & PLUG ASSY -BLACK-2 WIRE 1
28 042103-000-000 SCREW #4-40x7/32 SPECIAL 2
35 055245-000-000 BLADE SPRING 1
36 055161-000-000 SCREW #4-40 SPECIAL 2
37 076913-986-000 BLADE SET - COMPLETE 1
38 058881-050-000 DATA LABEL 1

MANUAL: PROFESSIONAL PRODUCTS

SECTION: CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE: 11C

Oster

Professional Products

150 CADILLAC LANE
McMINNVILLE, TN 37110




Return To Index

2l

WIRING DIAGRAM

28

NOTE: NUMBERS SHOWN ON DRAWING
ARE INDEX NUMBERS ONLY. ORDER

.*. IMPORTANT:

WHEIN REPLACING SPRING SET,
INDEX 20; TWO NEW SPRINGS
OF THE SAME COLOR, FROM THE
SAME PACKAGE MUST BE USED.

PARTS BY CORRECT PART NUMBER.

PAGE: 12C

- e Page

38 2
Ry
2l % Lo%:a Bsc.\?

-

-‘-"' } / x
\ d
& ,"‘
—\{

UPPER HSG.




2l " USE ONLY GENUINE OSTER PARTS -

T
a’;{ﬂ' USE OF WRONG PARTS MAY BE HAZARDOUS. PUBLISHED BY TECHNICAL SERVICES
¥ i
Fefmastfiuien. PARTS LIST gy MODEL(S) ADDED => FIRST ISSUE 87A, COLUMN #5 BB-10 | REV.5/96
FIRST ISSUE 6/94, COLUMN #6 - ‘ PART NO. REVISION
120 VOLTS, 35 WATTS, AC OR DC X | x| x| x| x| x|x
BURGUNDY X | X | X
BLACK X | X | x X
DETACHABLE BLADE X| X | X | x| x| x
MODEL OR SERVICE NO. COLUMN =§» | 1 | 2 41 5] 6| 7| 8| 9101112
SEE PRICE & CROSS REF. E ‘
LIST FOR PRICES < * | ®
o =R O B e N B
SERVICE NOTES| COL. NO. % m % S12/1219| 8
M-6072 1 THRU 6 T IR IR|IR|IRIR|R|R
INDEX PART O WAS Q
NO. NO.  PART NO. DESCRIPTION * QUANTITY REQUIRED
1 41664 130  SCREW - 6-32 X 1/4 2 L2
2 42554 61414 4 COVER PLATE - ADD "RW" IF REQUIRED 11 xu
2 57073 218048 COVER PLATE 1 ST
2 58098 219191 COVER PLATE 1 wE
2 58101 219198 COVER PLATE 1 (
2 59250 600835 COVER PLATE 1
2 48448 COVER PLATE 1
3 41676 336 OILER 1 2
4 42563 61429  OILWICK - FRONT 1 ]
6 44946 72763 LEVER 1 w oA 55
7 45515 74285  LINK ASSY. 1 5. 3 m
8 41723 1980 GREASE SEAL - SEE VIEW 2 - PG. 8 1PR BT O g
9 55168 206750 BRUSH CAP - BLACK 2] 212 2 SFug g
9  55168-005 206750-001 BRUSH CAP - BURGUNDY 2| 2 5T, o
10 42584-025A62106-002 BRUSH & SPRING ASSY. - SEE NOTE 2 1PR[1PR|1PR|1PR 1PR|  ~OIQ 2
10 42584-005 62106 BRUSH & SPRING ASSY. 1PR Q5" I
11 42566 61446  THRUST PLATE 1 ear
12 =J» 593624 600967 GEAR/INSULATOR KIT - SEE NOTE 3 11111 nBE<FE
12 58937 600438 GEAR - METAL 1 EOSHED
12 42881 GEAR 1] QwSusx
13 210698 HOUSING - BLACK - ADD #3, #4 11 Fulog
13 57022 217168 HOUSING - BLACK - ADD #3, #4 1 1 LES0o<
13 57022-005 217168-001 HOUSING - BURGUNDY - ADD #3, #4 1111 TowEe
14 58543 222273  WASHER - STEEL 1 DEZwS
15 42575 61631  HINGE ASSY. 1 E3Uog
16 41665 131 SCREW - #6-32 X 3/8 2 23=3y
17 45588 77820  GUARD - LARGE - zaz29
18 45545 75924  GUARD - SMALL - 0p91z
20 42571 61537 BLADE GUIDE 1 F22n
22 42556 61419  SOCKET 1
25 42555 61416  BLADE SCREW - #6-32 X 7/32 2 ;
26 42558 61422 BEARING 2 4 =
26A 57070 218016 BEARING 2222 2 a F E S
27 42568 61521  FELT WASHER 2 © < s
28 42569 61522  "O"RING - SEE VIEW 1 PAGE 8 2| - Wz s
29 42560 61424  BEARING RETAINER - SEE VIEW 1 - PAGE 8 2] - 026 Sno
29A 58519 221693 BEARING RETAINER - SEE VIEW 1 - PAGE 8 2] 2] 2 2 <5 o=
30 41719 1954  BEARING BALL 2 o,z yzu
30A 57078 218100 BEARING BALL 22| 2 NZE af g
31 42872 71522 SCREW - #6-32 X 1/4 4 oLz s4a
32 61433 ARMATURE ASSY. 1 L= =
32A 57081 #£18121  ARMATURE ASSY. 111 <o U 8 B
32 58097 219180 ARMATURE ASSY. - INCLS. #56 1 1| SEsg 2wo
33 44931 72353  FIELD ASSY. 1111 e = m
33 58004 219177  FIELD ASSY. 1 1| Owouw S3=
34 42564 61431 SCREW - FIELD CONTACT 2 zonu o rEg
35 42557 61421  FIELD LOCATING RING 1 < ont
36 42559 61423  THRUST SPRING CUP 1 g}
37 42562 61427 THRUST SPRING 1 o w
38 45505 73835 MOTOR END FRAME ASSY. 1 I
38 58006 218387 MOTOR END FRAME ASSY. T[1[1]1]1] % o
38A 58007 218388 MOTOR END FRAME ASSY. 1 9.0 ¥
42 42570 61523  RETAINING CUP 1 SRz
45 42465 19134  SWITCH ASSY. 1 CZ W ey
46 42537 61084 END CAP - BLACK 11101 035w OfF
46 42537-010 61084-003 END CAP - BURGUNDY 1] 1] 1 >goW >z
46 42537-005 END CAP - BLACK 1| E2R2BIE0¥
47 41756 2773  LOCKWASHER - END CAP SCREWS 2 ESMG zE 2
48 42574 61612 SCREW -#6-32 X 11/8 2 <fuon S
49 41683 379  SWITCH NUT 1 as3< oa .
50 42614 62682  BRUSH RETAINER ASSY. 2 cn28 odEY
51 42573 61610 BALE 1 nrQg 22
52 42551 61324  RETAINING RING 1 EYSE S5Fa
53 41726 2095 CAPACITOR - 2 WIRE 1)1 =Easz/ 2922
54 46777 203896  INSULATING SLEEVE 2 S SoY 1e328
55 57065-005 217963-001 CORD & PLUG ASSY. 1 <OT=1 3
56 42843 70386 SCREW - #3-48 X 5/32 2 *
57 42447 8102 TERMINAL CORD LEADS 2
58 41738 2335 LOCKWASHER 2
75 41680 349 GREASE-1LB.-SEE VIEW2-PG. 8 -

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. awﬁf
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Frofesmaml Prds

150 CADILLAC LANE
SECTION: _CLIPPERS PAGE 7 McMINNVILLE, TN 37110-8653




Return To Index

C-6

VIEW 2

BEFORE ASSEMBLY OF GEAR (12), FILL GEAR STUD WITH
GREASE (75). GREASE MUST SQUIRT OUT OF BOTH HOLES IN
STUD AND LEAVE STUD FULL OF GREASE. AFTER ASSEMBLY OF
GEAR (12) TO STUD, INJECT APPROXIMATELY 2.5 GRAMS (1/2
TEASPOON) OF GREASE (75) BETWEEN GEAR (12) AND THRUST
PLATE (11). A PORTION OF THIS GREASE MUST BE ON CAM AREA

- e Page

OF GEAR (12).

THRUST

PLA¥E 1l
COVER
PE;TE

LEVER
6

AFTER ASSEMBLY OF LEVER (6) AND GREASE
SEALS (8), THOROUGHLY SATURATE GREASE
. SEALS WITH CLIPPER OIL.

VIEW |
REAR VIEW OF MAIN HOUSING
FOR UNITS MARKED WITH

AN "RW" ONLY STYLE 11

FRONT OILER

NOTE POSITION
OF RETAINER
MOUNTING HOLES]

BEAR NG
RETAINER 179

USE INDEX 28 "O" RING &
INDEX 29 BEARING RETAINER.

USE INDEX 29A BEARING
RETAINER ONLY. OMIT "O" RING

FRONT OILER

BEARING
RETAINER 19A

FIELD
TERMINALS

KEYWAY

END VIEW OF HOUSING (13) SHOWN
WITH ORIENTATION OF FIELD
TERMINALS AND RETAINING RING (52)
IN RELATION TO KEYWAY.

NOTE 3

FIBER GEAR P/N 42881 IS NO LONGER
AVAILABLE. WHEN SERVICING ORDER P/N

59362 GEAR/INSULATOR KIT. WHEN
REPLACING FIBER GEAR WITH A METAL
GEAR, YOU MUST ADD THE ENCLOSED
INSULATOR BEFORE REPLACING THE COVER
PLATE. FAILURE TO DO SO WILL CAUSE THE
UNITY TO LOSE DOUBLE INSULATION.

WIRING DIAGRAM

FORCOL. 1,2
@fl? COL.3,4,5

FOR BLADE
ART. BLADE
NS AND

ORMATION,

PAGE 8

- o)
. w ZF
" 15
A ‘Ieﬁ‘_‘
\ o~ Sgg
W “og
o g o
h
A ol
Q ) 2%
x w
P;§
ng
g3
<
X
dxs
n
O]
= &
55 EE
28 52,
[e}e] :_,J;
£y, £S5
oz éﬂ:%
IOE =] TN 0]
o Pr &<
5zlﬂ S . m‘@ 5
o >
S5¢ wz \N =
o w©
SXx Ws 8
625 FE
EZP o9
D W
< X <
o<

ASSEMBLY,

SATURATE WITH
CLIPPER OIL BEFORE

FIELD AND ARMATURE
RESISTANCE SPECIFICATIONS

FIELD NO. RESISTANCE PER COIL

72796 33.0 - 35.0 OHMS

44931 33.0 - 35.0 OHMS

58094 18.7 - 22.9 OHMS
ARMATURE NO.

61433 BAR TO BAR: 5.8 - 7.1 OHMS
180°: 26.7 - 27.1 OHMS
57081 BAR TO BAR: 5.36 - 8.04 OHMS
180° :24.8 - 28.9 OHMS
58097 BAR TO BAR: 6.4 - 9.6 OHMS
180°: 33.4 - 36.8 OHMS




Y USE ONLY GENUINE OSTER PARTS
o
professionat proauets PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS.
"TITAN" 76 CLIPPER
REITT TR [T S\ NEW MODELS ADDED ==>FIRST ISSUE__ 7/00 __ COLUMN #:
TWO SPEED X
BLACK X
INSTRUCTIONS COL. NO. 120 VOLTS, 45 WATTS, AC X
106349 1 MODEL OR SERVICENO.COLUMN —»| 1|2 | 3|4 |5|6|7[8]9]|10]|11
nl|a
|9
S
o ®
8=
INDEX PART * WAS f 'g
NO. NUMBER PART NO. DESCRIPTION o
QUANTITY REQUIRED
1 041664-000-000 Screw- #6-32 X 1/4" 2
2 105195-000-000 Cover Plate 1
3 041676-000-000 Oiler 1
4 042563-000-000 Oil Wick 1
6 044946-000-000 Lever 1
7 045515-000-000 Link 1
8 041723-000-000 Grease Seal 2
9 055168-000-000 Brush Cap 2
10 042584-025-000 Brush & Spring Assy 2
11 042566-000-000 Thrust Plate 1
12 058170-000-000 Gear 1
13 057022-000-000 Housing-Black 1
14 058543-000-000 Washer 1
15 042575-000-000 Hinge Assy 1
16 041665-000-000 Screw- #6-32 X 3/8" 2
17 045588-000-000 Blade Guard- Large 1
20 042571-000-000 Blade Guide 1
22 044936-000-000 Socket 1
25 042555-000-000 Blade Screw- #6-32 X 7/32 2
26 057070-000-000 Bearing 2
27 042568-000-000 Washer-Felt 2
29 058519-000-000 Bearing Retainer 2
31 042872-000-000 Screw - #6-32 X 1/4 4
32 084935-000-000 Armature Assy. - 2 Speed 1
33 084936-000-000 Field Assy - 2 Speed 1
35 042557-000-000 Locating Ring 1
36 042559-000-000 Cup 1
37 042562-000-000 Thrust Spring 1
38 084175-100-000 Motor End Frame Assy 1
42 042570-000-000 Retaining Cup 1
44 058172-005-000 Switch Assy-2 Spd 1
46 085042-110-000 End Cap-Black 1
47 041756-000-000 Lockwasher 2
48 042574-000-000 Screw - #6-32 X 1 1/8 2
49 058168-000-000 Switch Nut 1
50 042614-000-000 Brush Retainer Assy 2
51 042573-000-000 Bale 1
52 042551-000-000 Retaining Ring 1
55 057065-000-000 Cord & Plug Assy 1
45 084176-020-000 Screen 2
74 041680-000-000 Grease 1LB
62 042564-000-000 Screw- #4-36 X 3/16 2
75 045558-000-000 Screw- #3-48 X 5/32 2
76 041738-000-000 Lockwasher 2
78 105180-001-000 Label-Spec 1
79 058355-000-000 Terminal Bracket 2
80 085043-000-000 Label-Stick On 1

—

o
Professional Products

150 CADILLAC LANE
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE McMINNVILLE, TN 37110

SECTION: CLIPPERS PAGE: 8C




Next Page

Return To Index

N W R
*AVATY OL NOLLYTAY NI (£5)
DUN NINIVIH O SIINYIL
AT3H4 S0 NOLIVINATNO 1 1M
NS (1) INISTOL 40 AGIA O s
Lwvis
CNUMS SY LIWS

40 CNJ ONUWY SOYINAL LvAS 3784

TNOHS AL * LIS 20 GO WID HIm

AL AXHO “I3004 SIME HLIA @ S1

TOUMAY 1ITMOD L 1WA IOSNI o1
1_JION

(*oN XI0N] 399V} 1uvd AIMISSY ML [O
INIEIM0 HIMS 0JONTINT Juv [M mN
(5,°0K X30NT YIwis) Siavs sxImoawod mt |6

' AJUWISSY
340430 110 ¥3dd1 )
HITA JIVHRLYS

3MY1)

CTER
340430 110 3dd 1T
HLIN JLvHnivs L2162

DI Onuavily JanISSY WO
JAONN Ol INITVANDT WO
SN Jyv-NUL € ON TN,

“1300W SIHL

NO G3SN W AW
7 .m D NNGHS SY 3
1 b 1S HUIN QD)
w39 WD W13

TT10

"0 Widd1 D HIIA SV A |
ISYIP) IVNUVS AHN0KML ‘(1) STV \ A
AYTH9 NV (9) ¥IATT 0 AWISSY AT _\\\\

3000 i

)

I
1vd :
| ASAbHL I
L

*nas 01 (T1) W2 20 AMMISSY 8Ly

“(L1) WD 20 VIV WO M) | o 6l
38 157W ISYRO SIML O NOILIOG ¥ (1) v | 8 1
1SMHL OV (11) W30 NIFU3E (40 35V R0 8
(NOOASYIL T/1) SHVYD §°T ATIIWILKONAdY 1DINNI

" 35vm0

£ N1 AUS 3AYII AN QUS NI S0 KLY |
40 400 19IeDS ASW ISYIE) (A1) F5YIH) HLIN y -02 |-
qus wvs Nid ‘(1) w39 J0 Lreyssy oI

2 M3INA

Y3040 *AIND SUTMNN X30NT

=AWNO 3DNYIJIH ¥Od-
G37AN3SSY NMOHS dvD ON3

"VITWNN THVJ JI3UY0) AG Slhvd

*NOLIVWHONT 13S 13A1Y
Y8 1UVH) ONIYdS NOISN3L

3
EL )

oNIKvEd HO NNOHS SYIBWDN :NOILMY ONY SUDI Lot 1 3d3 A1
30vIE_H04 VT 19vd ‘8- WY

PAGE: 8D



Return To Index - Next Page

# F

USE ONLY GENUINE OSTER PARTS - PUBLISHED BY TECHNICAL SERVICES
Fepmamifeies PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS BB-435 | REVISED 7/96 | A
CLIPPER |NEW MODEL(S) ADDED => FIRST ISSUE 8/88, COLUMNS #3 | » ‘ PART NO. REVISION
i
COLOR BLACK X | x| x
120 VOLTS, 35 WATTS, AC-DC X | x| x
MODEL OR SERVICE NO. COLUMN =J» 2 41 5|6 7|8|9|10/11|12
(%)
NOTE: PART PRICES APPEAR E ;
IN PRICE BOOK E w ECIJ W
o N [\ ©
o | Y Y
< (8|88
INDEX PART U WAS @
NO. NO.  PARTNO. DESCRIPTION * QUANTITY REQUIRED
1 41664 130 SCREW - #6-32 X 1/4 3| 32
2 206753 @ COVER PLATE - ADD "RW" IF REQUIRED 1 202 9
2 219199 COVER PLATE 1 2ITIQT
3 41676 336 OILER - FRONT OF HOUSING 1 = 00010
4 42563 61429 OIL WICK 1 g 2|2 °nda0e
6  44946-005 72763 LEVER 1 g w218 dNSNS®
7 45515 74285 LINK 1 2y £k |z oNgR o
8 41723 1980 GREASE SEAL - SEE VIEW 2 - PG. 41 1PR as PO |W2g| |B3E5338
9 55168 206750 BRUSH CAP 2 S LTS |powaas
10 42584-005 62106 BRUSH & SPRING ASSEMBLY 1PR Yo |00 323232
10 A 42584-025 62106-002 BRUSH & SPRING ASSEMBLY - SEE NOTE 2 1PR[IPR <5 AR
11 42566 61446 THRUST PLATE 1 oz | |ZwlBoY R R R
12 42881 72099 GEAR - HELICAL CAM - 21 TEETH 1 52| |2Q|@lon) | ¥ o
13 57022-010 217168-002 HOUSING - ADD #3, #4 11 T IREREEERERER:
13 57022 217168 HOUSING - ADD #3, #4 1 G222 | Eo -
14 41724 1992 WASHER - FIBER 1 wiks 2lolg328 2 &
15 42575 61631 HINGE ASSEMBLY 1 Sug@ €258 8 3
16 41665 131 SCREW - #6-32 X 3/8 2 2hsz ojrblWe b W
17 45588 77820 BLADE GUARD - LARGE - < o 2
18 77913 BLADE GUARD - SMALL - <
19 45582 77350 BUSHING & RIVET SET - 3/32" RIVET - z
20 42571 61537 BLADE GUIDE 1 <
22 42556 61419 SOCKET 1
25 42555 61416 SCREW - #6-32 X 7/32 3| 3|2
26 42558 61422 BEARING 2 FOR 89-08-E ONLY.
26A 57070 218016 BEARING 22
27 42568 61521 WASHER - FELT 2
28 42569 61522 "0" RING - SEE NOTE, STEP E-PG. 41 2| -
29 42560 61424 BEARING RETAINER - SEE NOTE, STEP E-PG. 41 2| -
29A 55444 212283 BEARING RETAINER - SEE NOTE, STEP E-PG. 41 -2
30 41719 1954 BEARING BALL 2
30A 57078 218100 BEARING BALL 2
31 42872 71522 SCREW - #6-32 X 1/4 4
32 614334 ARMATURE ASSY. - SEE NOTES 1& 3 1
32A 57081 218121 ARMATURE ASSY.- SEE NOTE 3 1
32 58097 219180 ARMATURE ASSY.- SEE NOTE 3 1
33 72796 FIELD ASSEMBLY - INCLUDES #56 1)1
33 58094 219177 FIELD ASSEMBLY 1 END VIEW OF HOUSING (13D SHOWN
35 42557 61421 LOCATING RING 1 WITH ORIENTATION OF FIELD
36 42559 61423 CUP - FOR THRUST SPRING 1 (A N RELARION 70, KEvwat
37 42562 61427 THRUST SPRING 1 :
38 73835 MOTOR END FRAME ASSEMBLY 1
38A 58007 218388 MOTOR END FRAME ASSEMBLY 1
38B 58006 218387 MOTOR END FRAME ASSEMBLY 1
42 42570 61523 RETAINING CUP 1 * PERFORMANCE
15 42465 19134 SWITCH ASSEMBLY 1
45 55169 206751 SWITCH 1)1 IMPROVEMENT
46 55562 214307 END CAP 1)1
46 42537-005 61084-002 END CAP 1 SEE NOTE 1, PAGE 41.
47 41756 2773 LOCKWASHER 2
18 42574 61612 SCREW - #6-32 X 1 1/8 2
49 72811 SWITCH NUT 2| 2 NOTE 3
49 41683 379 SWITCH NUT 1 TO INSURE THAT THE CORRECT ARMATURE IS
USED WITH THESE MODELS, CHECK THE
gg igg%é gig?é Eﬁll_JESH RETAINER ASSEMBLY % WORM GEAR END OF SHAFT. THERE SHOULD
52 22551 61324 RETAINING RING 1 B O T A IREADS AROUND END OF
53 41726 2095 CAPACITOR - 2 WIRE 1)1 START
55 68271 CORD & PLUG ASSY. 1)1 |~ THREAD
55  57065-005 217963-001 CORD & PLUG ASSY. 1
56 61752 INDUCTOR 101
57 60586 SCREW - #4-40 X 3/16 2 2
58 45516 74410 CORD CLAMP 1)1
59 72201 CAMBRIC TUBING 1)1
60 41661 76 SCREW - #4-36 X 7/32" 2| 2
61 44943 72645 WASHER - FELT 1)1
62 45531 75184 TERMINAL BRACKET 1)1
63 44903 72209 SWITCH BRACKET 1)1 WORM GEAR END
64 44905 72231 SCREEN 1] 1

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. awﬁ
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Frfesmamt Prds
ROUTE 9, BOX 541 « CADILLAC LANE

SECTION: _CLIPPERS PAGE 40 MCcMINNVILLE, TN 37110




Return To Index - Next Page

MODEL OR SERVICENO.COLUMN =§» | 1 |2 |3 |4 |5|6|7|8]| 9 |10/11|12
0
o =
< T
Q uofuru
8|88 |8
< |8 |8 |3
INDEX PART 0 WAS @
NO. NO.  PART NO. DESCRIPTION QUANTITY REQUIRED
65 42564 61431 SCREW - #4 - 36 X 3/16" 2
67 45517 74490  CORD BUSHING 1|1
68 74781 SWITCH SHIELD 1)1
69 203896 CAPACITOR SLEEVE 1|1
75 41680 349  GREASE - 1LB. - SEE VIEW 2 - PG. 41 -
MENOTE 1: IF ARMATURE #61433 (ITEM 32) REQUIRES REPLACEMENT AND VlEW |
15 NO LONGER AVAILABLE - DO THIS:
A. REPLACE ARMATURE (1TEM 32) #61433 WITH PART #57081. REAR VIEW OF MAIN HOUSING
B. REPLACE BOTH BEARINGS (ITEM 26) WITH PART #57070. S—
C. REPLACE BOTH BEARING BALLS (ITEM 30) WI1TH PART #57078. FRONT ONLER
D. REPLACE END FRAME ASY. CITEM 13) WITH PART#58007.
<>E. 1) ON UNITS WITH HOUSING (ITEM 38) STYLE 1 (SEE VIEW 1) USE
ORIGINAL BEARING RETAINER (ITEM 29) #42560 AND ONE "O" RING
CITEM 28) #42569 IN HOUSING. USE ONE BEARING RETAINER
ON END FRAME ASSY. #58007.
2) ON UNITS WITH HOUSING (ITEM 13) STYLE 2 (SEE VIEW 1)
REPLACE BOTH BEARING RETAINERS CITEM 29) WITH #55444
AND DISCARD BOTH 0" RINGS.
SCRIBE AN "RW'' AFTER THE SERVICE NUMBER ON THE COVER PLATE (ITEM 2).
EXAMPLE: 89-22-E BECOMES 89-22-ERW.
STYLE | STYLE 2
THIS 1S VERY IMPORTANT FOR NEXT TIME SERVICE — —_—
ON CONVERTED UNITS.
VIEW 2
BEFORE ASSEMBLY OF GEAR (12), FILL GEAR STUD
i emiag Mot WITH GREASE (75). GREASE MUST SQUIRT OUT OF
CORD LEAD TO ! ’ BOTH HOLES IN STUD AND LEAVE STUD FULL OF
SCREW LUG ON | ﬂi’“ Wity i GREASE. AFTER ASSEMBLY OF GEAR (12) TO STUD,
TERM. BRACKET #62 swncu:?éslwmt INJECT APPROXIMATELY 2.5 GRAMS (1/2 TEASPOON)
WIRING y OF GREASE (75) BETWEEN GEAR (12) AND THRUST
PLATE (11). A PORTION OF THIS GREASE MUST BE
FOR MODELS ON_CAM AREA OF GEAR (12).
IN-coL a2 THRUST QLER 3
ONLY. 53 PLATE 1) ~
\> 6 COVER
PLATE LINK
68 7
CUT TUBE #59 IN HALF AND
PLACE OVER CAPACITOR LEADS. LEVER
SOLDER FIELD LEAD AND ONE CAPACITOR 6
LEAD TO TERM. BRACKET #62.
AFTER ASSEMBLY OF LEVER (6) AND GREASE
SEALS (8), THOROUGHLY SATURATE GREASE
SEALS WITH CLIPPER OIL.

PAGE 41



Next Page

Return To Index

AINO 2 ® 1 10D
NI ST3QOW ¥O4

ONIY ONINIVAIN 3WWISSY WO

IAONW3Y OL IN3IWVADI WO
S¥3INd JYv-NYL € ON 3N

* AJEWISSY
340338 110 ¥3dd171D
HLiIM J1V¥NLYS

“Y3EWNN THVd 1I3¥Y0D A9 SLyvd
Y3IQU0 °AINO SYITWAN XIANI 3yv
ONIMVYA NO NMOHS SY3IEWNN :NOLLNY)

* AGW3SSY
340439 110 ¥3ddITD

HLIM 31VYN1VS

*AJaW3ssY
340438 110 ¥3dd1D
HLIM 31V¥NLYS

PAGE 4IA

30v9 _¥04 VZ 39vd ‘8-4 3Wvdd 335

3_ONIHSNG




Return To Index

oy

or
Prigpny Frads v PARTS LIST
PIVOT MOTOR CLIPPERS

USE ONLY GENUINE OSTER PARTS -
USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

NEW MODEL(S) ADDED =

FIRST ISSUE 7/72, COLUMNS #1 THRU 10
FIRST ISSUE 1/83, COLUMNS #9 & #10

BB-253 | REVISED 7/96
= | PART NO. REVISION

WIRING DIAGRAM - SEE VIEW

1

1

1

212 2 2 2

120 VOLTS, 12 WATTS, 60 AC ONLY X I X IX [ X | X | X[ x| x|x|x
ANIMAL CLIPPER X | x X | X | x| x| x|x
HUMAN CLIPPER X | X
STATIONARY BLADE X X | X | X | x X X
DETACHABLE BLADE X X X
MODEL OR SERVICENO.COLUMN =§» | 1 | 2 |3 |4 |5 |6 |7 |8 |9 |10|11]12
(%]
SERVICE NOTES | COL. NO. E
M-6031 1 THRU 10 E wl w
olg|s|s | |< gl a3 3
n I (32} 0 - [s2] — (32} [e2} [32] I
. b =T = = N = =T R I~ ) B (=
INDEX PART O WAS NOTE: PART PRICES APPEAR | @
NO. NO.  PART NO. DESCRIPTION IN PRICE BOOK * QUANTITY REQUIRED
1 200777 NAMEPLATE 1] 4
[ NAMEPLATE - NOT AVAILABLE - SEE NOTE #1 1
1 68847 NAMEPLATE - BUTCH - NOT AVAILABLE 1
1 201041 NAMEPLATE - CHARMAIRE 1
1 202168 NAMEPLATE 1
1B 202779 NAMEPLATE 1
1B 202497 NAMEPLATE - LUCKY DOG 1
{1 J—— NAMEPLATE - LUCKY DOG - NOT AVAILABLE 1
1 55519 213783 NAMEPLATE - LUCKY DOG 1
1 55516 213773 NAMEPLATE 1
2 69971 UPPER HSG. ASSY. - LESS NAMEPLATE T 1 1] 1 T 1
-» 2 200634 69969 UPPER HSG. ASSY. - LESS NAMEPLATE 1
2 201088 UPPER HSG. ASSY. - LESS NAMEPLATE 1
2 201220 UPPER HSG. ASSY. - LESS NAMEPLATE 1 1
3 42698-005 68766-001 ACTUATOR - BLACK 1
4 42114-020 4765-110 SCREW - #6-20 X 1/2" 4
5 42508 54023 RIVET 1
6 45545 77913 BLADE GUARD 1
7 46664 200660 INSULATOR 2
8 42813 68830 SWITCH - SLIDE 101111
8 46698 201231 SWITCH - SLIDE T 1] 1] 11
- J——— FIELD & PLATE ASSY. - SEE SERVICE NOTES 11111
9  41874-005 4124-000 FIELD & PLATE ASSY. 1)1 1] 1)1
10 69229 CORD & PLUG 1
=10 55399 210663 CORD & PLUG 1
10 41890 4399-010 CORD & PLUG T 1 T 1] 1] 1] 11
11 42635 64693 SPRING 2222|2222
11 55405 210831 SPRING 2] 2
12 42658 66384 WASHER-NYLATRON-IF REQD. SEE SERVICE NOTE 11111
= 13 42806 68791 ARMATURE ASSEMBLY 1
14 42800 68778 HAIR GUARD 1
16 42812 68826 SCREW - #4-40 X 3/4" 2
17 A— LOWER HSG. ASSY. - RED - SEE SERVICE NOTES 1 1
17 69974 LOWER HSG. ASSY. - TAN 1
17 201090 LOWER HSG. ASSY. - BLUE 1
17 4075-040 LOWER HSG. ASSY. - RED 1 1
17 4041-040 LOWER HSG. ASSY. - RED 1 1
17  41856-010 4041-172 LOWER HSG. ASSY. - RED 1
17 e LOWER HSG. ASSY. - RED 1
18 41859 4054-050 LEADWIRE ASSY. - INCLS. INDEX #45 S O R T
19  41894-015 4468-002 BLADE SET - ANIMAL - SEE CHART 1 1 1
19 62217  913-68 BLADE SET - UPPER & LOWER ONLY 1 1 1
19 - 913-33 BLADE SET - NOT AVAILABLE 1|1
19 913-42 BLADE SET - NOT AVAILABLE 1 1
20 77350 BUSHING & RIVET SET - 3/32" RIVETS 1
21 46652 200033 TENSION SPRING ASSY. 1 1 1
21  46655-005 200138 TENSION SPRING ASSY. 1 10111 1 1
22 42629 64500 BLADE GUIDE 1 1 1
22 42642 65083 BLADE GUIDE 1 10111 1 1
23 55954 216636 SCREW - #6-32 X 5/16" 2 2 2
23 42641 65064 SCREW - #4-40 X 3/16" 2 2 2] 2] 2 2 2
= 30 213323 62582 BLADE ASSY. - UPPER 1011 1
31 46797 204752 BLADE - LOWER 1|1
31 201219 BLADE - LOWER 1 1
32 42815 68836 BLADE SCREW - #6-32 X 1/2" 2 2 12|22 2 2
33 200321 SPACER 1 11111 1 1
34 41679 343 SCREW - #6-32 - SPECIAL 2 2 2
35 42802 68781 SOCKET 1 1 1
36 42803 68782 BASEPLATE 1 1 1
37 42804 68783 BLADE RETAINER 1 1 1
38 42805 68784 SPRING 1 1 1
39 55136 206488 CONNECTOR 21 21222
40 UPPER BLADE ASSY. - SEE CHART 1 1 1
41 LOWER BLADE ASSY. - SEE CHART 1 1 1
45 44975 72970 RECEPTACLE AR| AR | AR| AR| AR

* NOTE #1: INDEX #1B CAN BE USED FOR MODEL 113-A, BUT SERIES "B"

MUST BE REMOVED FROM NAMEPLATE.

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

SECTION: CLIPPERS

PAGE 9

CONTINUED ON REVERSE SIDE

()ster
Fragpsay Frode o

ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Return To Index

- e Page

DETACHABLE CLIPPER BLADES - ANIMAL

BLADE SET UPPER BLADE
(SEE CHART "A") ASSEMBLY
S O/E]
=

CETACHABLE

e R

FINE [ 78913-616
MEDI UM|  78913-626
COARSE| 78913-636
P | 78913-646
PODLE 78913-656

UPPER BLADE|

ASSEMBLY

i
/

SERIES "A" ONLY

(I F REQ D SEE SERVI CE
NOTES, M 6031) ) 0
d_—::_'f:--:""')

EE

NUMBER.

10,

PAGE

CAUTION: NUMBERS SHOWN ARE
DIAGRAM INDEX NUMBERS ONLY.
ORDER PARTS BY CORRECT PART



Return To Index

&r
Frafpimam! Pt PA RTS L I ST

PUBLISHED BY TECHNICAL SERVICES

BB-5305 | REV.7/96 | B

USE ONLY GENUINE OSTER PARTS -
USE OF WRONG PARTS MAY BE HAZARDOUS.

| NEW MODEL(S) ADDED = FIRST ISSUE 8/88, COLUMN #2 |

‘ PART NO. REVISION

120 VOLTS, 12 WATTS, 60 HZ AC ONLY X X
ANIMAL CLIPPER X X
DETACHABLE BLADE X X
MODEL OR SERVICE NO. COLUMN =p» | 1 | 2 4|5|6|7|8|9|1011]12
SEE PRICE & CROSS REF. E
INSTRUCTIONS| COL. NO. LIST FOR PRICES S
55876 1,2 o|& |8
n | © ©
<88
INDEX PART 0 wASs m
NO. NO. PART NO. DESCRIPTION * QUANTlTY REQUlRED
1 58092 219136 NAMEPLATE 1
1 58426 220875 NAMEPLATE 1
2 42133 4934-001 UPPER HSG. ASSY. - LESS NAMEPLATE 1
4 42114-020 4765-110 SCREW - #6-21 X 1/2™ 4
6 45545 75924 BLADE GUARD 1
7 46664 200660 INSULATOR 2
8 58091 219135 SWITCH - ROCKER 1
9 41874-035 4124-060 FIELD & PLATE ASSY. - INCLS. #18 1
10 41890-025 4399-244 CORD & PLUG ASSY. -2 WIRE 1
10 41890-045 4399-246 CORD & PLUG ASSY. - 3WIRE 1
11 55405 210831 SPRING 2
13 42806 68791 ARMATURE ASSY. 1
14 42800 68778 HAIR GUARD 1
16 42812 68826 SCREW - #4-40 X 3/4" 2
17 41856-030 4041-180 LOWER HSG. ASSY. - BURGUNDY 1
18 42190-005 5682-017 LEADWIRE ASSY. 1
19 - BLADE SET - SEE BLADE CHART -
20 45582 77350 BUSHING Y RIVET SET - 3/32" RIVETS 1
21 46652 200033 TENSION SPRING ASSY. 1
22 42629 64500 BLADE GUIDE 1
23 55954 216636 SCREW - #6-32 X 5/16" 2
34 41679 343 SCREW - SPECIAL 2
35 42802 68781 SOCKET 1
36 42803 68782 BASEPLATE 1
37 42804 68783 BLADE RETAINER 1
38 42805 68784 SPRING 1
43 42468 19570 TERMINAL - EYELET 1
44 207205 TERMINAL - PUSH ON - .032 X .187 2
45 46792 204558 TERMINAL - PUSH ON - .016 X .110 2
46 45569-005 76869 BALE 1
47 42830 69716 LABEL 1
48 41745 2457 NUT - #6 - 32 1
49 42842 70383 SCREW - #6 - 32 X 1/4" 1
50 41756 2773 LOCKWASHER - SPLIT 1

FOR 616-21-E ONLY

WIRING
DIAGRAMS

FOR 616-22-E ONLY

[ PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

CONTINUED ON REVERSE SIDE

SECTION: _CLIPPER

PAGE 9A

(Iseer

Frplernam! Piodar
ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Return To Index

E-8

- e Page

SEE

BLADE

EXAMPLE:

28

29

30

S |
DETACHABLE CLIPPER
BLADES - ANIMAL 2
BLADE PART
TYPE DESCRIPTION NUMBER
0000 | CLOSE TO SHAVING 41894-095 NOTE: NUMBERS SHOWN ON DRAWING
000 | VERY CLOSE CUT 41894-075 6 ARE_INDEX NUMBERS ONLY. ORDER
1 [ MEDIUM CUT - FULL TOOTH | 41894-105 PARTS BY CORRECT PART NUMBER.
18 | MEDIUM CUT - SKIP TOOTH 41894-115
11/2 MEDIUM - FULL CUT 41894-085

46

THE COMPONENT PARTS (SMALL INDEX NO.'S)
ARE INCLUDED WHEN ORDERING
THE ASSEMBLY PART (LARGE INDEX NO.)

PAGE I0A



Return To Index

Frofernam] Produt

PIVOT MOTOR CLIPPER

PARTS LIST

USE ONLY GENUINE OSTER PARTS -
USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

PP-103 | REV.5/96 |

[ NEW MODEL(S) ADDED => FIRST ISSUE 6/91, COLUMN #1 |

‘ PART NO. REVISION

BURGUNDY X
BLACK X
120 VOLTS, 12 WATTS, 60 CYCLES, ACONLY | X | X
LEVER ADJUSTABLE X | X
MODEL OR SERVICE NO. COLUMN =§» | 1 | 2 56| 7|8|9|10]11|12
SEE PRICE & CROSS REF. E
LIST FOR PRICES < lw o
SERVICE NOTES[ coL.no. | |9 |8 | §
M-6031 1 2188
INDEX PART U WAS aQ
NO. NO.  PART NO. DESCRIPTION * QUANTITY REQUIRED
1 58866 600329 NAMEPLATE 1
1 48608 NAMEPLATE 1
2 42832025 69970-007 HOUSING ASSY. - UPPER - LESS NAMEPLATE 1
2 58907-005 UPPER HOUSING 1
3 42698 68766 ACTUATOR 1
4 42114-020 4765-110 SCREW - #6-20 X 1/2 4
5 42508 54023 RIVET 1
6 45545 75924  BLADE GUARD 1
7 46664 200660 INSULATOR 2
8 46698 201231  SWITCH - SLIDE 1
9 41874-005 4124-000 FIELD & PLATE ASSY. 1
10 55399 210663 CORD & PLUG ASSY. 1
11 55405 210831 SPRING - ARMATURE 1
13 42806 68791 ARMATURE ASSY. 1
14 42800 68778  HAIR GUARD 1
16 42812 68826  SCREW - #4-40 X 3/4 2
17 42165 5396-001 HOUSING ASSY. - LOWER 1
17 41891 HOUSING - LOWER 1
18 41859 4054-050 LEADWIRE ASSY. - INCLS. INDEX #45 1
19 78913-396  913-39  BLADE SET .
19 76913506 913-50 BLADE SET -
21  46655-005 200138 TENSION SPRING ASSY. 1
22 42642 65083 BLADE GUIDE 1
23 42641 65064 SCREW - #4-40 X 3/16 2
24 A 42637 64696  CARRIAGE - SEE NOTE 1 1
25 A 45559 76573 DRIVER - NOT AVAILABLE - SEE NOTE 1
26 42647 65386 SCREW - SPECIAL 1
27 42683 67872 WASHER - WAVE 1
28 A 59089 600630 LEVER - SEE NOTE 1 1
29 45555 76367  SPRING - CARRIAGE 1
30 58339-005 220575 UPPER BLADE -
30 59201 UPPER BLADE 1
31  42684-005 67954 LOWER BLADE -
31 55581 LOWER BLADE 1
32 45529 75012 BLADE SCREW - #6-32 - SPECIAL 2
32 50462-065 DATA LABEL 1
A NOTE 1:

IF REPLACING CARRIAGE, DRIVER, OR LEVER,
SEE SERVICE BULLETIN SB-102 ON PAGE 2D.

O

PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.
MANUAL: PROFESSIONAL

CONTINUED ON REVERSE SIDE

SECTION: _CLIPPERS

PAGE 9B

(Ister

Frafernam! Fiodat
ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Return To Index

LOWER BLADE J

(IF REQ'D SEE SERVICE
NOTES, M-8031)

PAGE 10B



5 " USE ONLY GENUINE OSTER PARTS -
A USE OF WRONG PARTS MAY BE HAZARDOUS. PUBLISHED BY TECHNICAL SERVICES

Feemamt ttes. PARTS LIST  [NEw MODEL(S) ADDED = FIRST ISSUE 10/73, COLUMN #1 BB291 | REV. 7/96 |
PIVOT MOTOR CLIPPER FIRSTISSUE 9/73, COLUMN #2 = | PART NO. REVISION
120 VOLTS, 12 WATTS, 60 CYCLES AC ONLY X X
DELTA DOG CLIPPER X
DETACHABLE BLADE X X
MODEL OR SERVICE NO. COLUMN = | 1| 2 /3 | 4[5/ 6| 7|8 9]10][11]12
SEE PRICE & CROSS REF. 2
LIST FOR PRICES %
< <
SERVICE NOTES| COL. NO. 212323
INDEX PART O WAS M-6031 1&2 5 (9854
NO. NO. PART NO. DESCRIPTION * QUANT|TY REQU|RED
1 205117 NAMEPLATE 1
1 202822 NAMEPLATE 1
2 4253-001 UPPER HOUSING ASSEMBLY - LESS NAMEPLATE 1
3 200481 ACTUATOR - RED 1
4 75492 SCREW - #6-20 X 1/2 4
5 42508 54023 RIVET 1
6 77913 BLADE GUARD 1
7 46664 200660 INSULATOR 2
8 46698 201231 SWITCH - SLIDE 1
9 41874-005 4124-000 FIELD & PLATE ASSEMBLY 1
9 4124-010 FIELD & PLATE ASSEMBLY 1
10 41890 4399-010 CORD & PLUG 1
11 42635 64693 SPRING 2
13 203981 ARMATURE ASSEMBLY 1
14 42800 68778 HAIR GUARD 1
16 42812 68826 SCREW - #4-40 X 3/4 2
17 4041-120 LOWER HOUSING ASSEMBLY - BLUE 1
18 41859 4054-050 LEADWIRE ASSEMBLY - INCLUDES INDEX #45 1
19 913-66 BLADE SET - ANIMAL - MEDIUM 1
20 45582 77350 BUSHING & RIVET SET - 3/32" RIVETS 1
21 46652 200033 TENSION SPRING ASSEMBLY 1
22 42629 64500 BLADE GUIDE 1
23 68794 SCREW - #6-32 X 5/16 2
34 41679 343 SCREW - #6-32 - SPECIAL 1
35 42802 68781 SOCKET 1
36 42803 68782 BASEPLATE 1
37 42804 68783 BLADE RETAINER 1
38 42805 68784 SPRING 1
40 201382 UPPER BLADE 1
41 204991 LOWER BLADE 1
45 72920 RECEPTACLE AR

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. &wﬂ;ﬂ"'
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Frovsaam! Predes
ROUTE 9, BOX 541 « CADILLAC LANE

SECTION: _CLIPPERS PAGE 35 MCMINNVILLE, TN 37110




Return To Index

- e Page
CAUTION: NUMBERS SHOWN ON DRAWING DETACHABLE]

ARE INDEX NUMBERS ONLY. ORDER

23
PARTS BY CORRECT PART NUMBER _a W
ON PAGE 1. [ a7 Q
i LCa Y
? A }20
22 Y .-

>
UPPER BLADE '

ASSEMBLY .
R («0) r

8
), 35 37
BLADE SET | N ! 36 i
B Sl
T
34 38

19
LOWER BLADE ,
(1) L

18

PAGE 36



Ly

ProfessionalP:oducts PARTS LlST

"ISIS" PIVOT MOTOR CLIPPER

USE ONLY GENUINE OSTER PARTS

USE OF WRONG PARTS MAY BE HAZARDOUS.

- e Page

Return To Index NEW MODELS ADDED ==>FIRST ISSUE _ 7/00  COLUMN # 1
BLACK, DETACHABLE BLADE, HUMAN X
INSTRUCTIONS COL. NO. 120 VOLTS, 12 WATTS, 60 CYCLES, AC X
106350-000-000 1 MODEL OR SERVICE NO. COLUMN _—»| 1 4|5]|6]7 10 11
213
g3
o | ®
218
INDEX PART *WAS f &
NO. NUMBER PART NO. DESCRIPTION 5
QUANTITY REQU
1 105197-000-000 NAMEPLATE 1
2 042133-015-000 UPPER HSG. ASSY.-LESS NAMEPLATE 1
3 042698-005-000 ACTUATOR- BLACK 1
4 042114-020-000 SCREW- #6-20 X 1/2 4
5 042508-000-000 RIVET 1
6 045545-000-000 BLADE GUARD 1
7 046664-000-000 INSULATOR 1
8 046698-000-000 SWITCH - SLIDE 1
9 041874-005-000 FIELD & PLATE ASSEMBLY 1
10 041890-000-000 CORD & PLUG 1
11 055405-000-000 SPRING - ARMATURE 2
13 042806-000-000 ARMATURE 1
14 042800-000-000 HAIR GUARD 1
16 042812-000-000 SCREW - #4-40 X 3/4 2
17 041856-040-000 LOWER HSG. ASSY. - BLACK 1
18 041859-000-000 LEADWIRE ASSEMBLY 1
34 041679-000-000 SCREW - #6-32 SPECIAL 2
36 042803-000-000 BASEPLATE 1
37 042804-000-000 BLADE RETAINER 1
38 042805-000-000 SPRING 1
39 058467-060-000 LABEL-DATA 1

MANUAL: PROFESSIONAL PRODUCTS

CONTINUED ON REVERSE SIDE

Oster

Professional Products

150 CADILLAC LANE
McMINNVILLE, TN 37110

SECTION: CLIPPERS PAGE: 9C




Next Page

e

ORDER

PAXTS BY CORRLCT PART NWUMBLR

OX PAGE 1.

18

NUMBIRS SHOWN OM DRAWVING

CAUTION:
ARE INDEX NUMBLRS ONLY.

Return To Index

17

PAGE: 10C



Return To Index

# F

Frafernam] Pruduet

PARTS LIST
GROUP Il CLIPPERS

- e Page

USE ONLY GENUINE OSTER PARTS - USE OF WRONG PARTS MAY BE HAZARDOUS.

NEW MODEL(S) ADDED => FIRST ISSUE 7/79 COLUMN #1
FIRST ISSUE 2/85 COLUMN #2

BB-533 ‘ REVISED 7/96
‘ PART NO. REVISION

115/120 VOLT, 60 CYCLES X
BLADE TYPE 72 | 82
STATIONARY BLADES X X
120 VOLTS, 12 WATTS, 50 HZ, AC ONLY X
MODEL OR SERVICENO.COLUMN = | 1| 2|3 |4 |5|6| 7| 8| 9]|10|11]12
(2]
NOTE: PART PRICES APPEAR | &
IN PRICE BOOK TlL<
o | 3|3
INDEX PART 0O WAS o
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 42113 4745-000 SCREW - #4-24 X 1/2 4
2 76852 HOUSING - UPPER - AQUA MARINE 1
2 42166-010 5484-008 HOUSING UPPER - TAN 1
3 42114-030 4765-199 SCREW - #6-20 X 13/16 2
4 45552-005 76315 FIELD & CORD ASSEMBLY - INCLUDES #6 1
5 42835 70202 SWITCH BASE 1
6 46771 203804 CORD & PLUG ASSEMBLY - GRAY 1
7 42114-020 4765-110 SCREW - 7/16-20 X 1/2 1
8 42525 60707 SPRING - ARMATURE 2
9 42578-005 61926 ARMATURE ASSEMBLY 1
10 42553 61404 PLUG 1
11 42526 60713 SCREW - 7/16-20 - SPECIAL 1
12 42579 61999 SCREW - #8-32 X 1/2 1
13 42523 60704 DETENT 1
14 42524 60706 SPRING - DETENT 1
15 42522 60703 SWITCH BUTTON 1
18 55396 210533 HOUSING - LOWER - AQUA MARINE 1
18 5555-006 42173-010 HOUSING - LOWER - BROWN 1
23 - BLADE SET - SEE BLADE CHART -
24 42443 6621 BLADE SCREW - #10-32 X 3/8 2
25 46660 200455 SOLDERLESS LUG 2
26 45545 75924 BLADE GUARD 1
27 210445 NAMEPLATE 1
27 219001 204912 NAMEPLATE 1
28 45569-005 76869 BALE 1
CLIPPER BLADE CHART
BLADE| BLADE| LOWER BLADE SHAPE | COMB |BLADE|LOWER | UPPER
TYPE | SIZE AND STYLE STYLE| SET | BLADE | BLADE
STATIONARY - COLD FORGED
72 4/0 w @ 55891 | 55889-005 |42527-005
NOTE GROOVE ACROSS ENTIRE BLADE
STATIONARY - COLD FORGED
82 3/0 W @ 42878 | 42528-005 |42527-005
NOTE GROOVE ACROSS ENTIRE BLADE
COMB CHART COMB STYLE @
STYLEA \ YOU WILL USE A COMB THAT
41867-005 | 1/2 INCH COMB LOOKS LIKE THIS:
41869 3/8 INCH COMB
41868 1/4 INCH COMB
41870-005 | RIGHT TAPER
41871-005 | LEFT TAPER
41872 BLENDING COMB THE RIB WILL BE HIGHER THAN
76926-066 | COMPLETE SET OF SIX | ADIME IS THICK.

0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

CONTINUED ON REVERSE SIDE

SECTION: _CLIPPERS

PAGE 42

(“Iseer

Frglesaam ] P
ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Return To Index - Next Page

BASIC HOUSING STYLES

)|

STYLE "A" HOUSINGS ARE
SECURED WITH 3 SCREWS

STYLE “B” HOUSINGS ARE

SECURED WITH 4 SCREWS

C-12 l

26
CAUTION, NUFBERS SUOHM ON DRANING
_@ T NDEX NUMBERS ONLY. ORDER
10 E/ PARTS BY CORRECT ABT NUMBER.

STATIONARY

PAGE 43



Return To Index

Fieimnam! Prada

L

PARTS LIST

GROURP Il CLIPPERS - ANIMAL

USE ONLY GENUINE OSTER PARTS -

USE OF WRONG PARTS MAY BE HAZARDOUS.

- e Page

PUBLISHED BY TECHNICAL SERVICES

NEW MODEL(S) ADDED

=

FIRST ISSUE 5/81, COLUMN #1
FIRST ISSUE 4/92, COLUMN #4 FIRST ISSUE 2/85, COL. #2 & #3

BB-605 | REV. 10/97 | C
| PART NO. REVISION

BLADE TYPE 72| 72168168
115/120 VOLT, 60 CYCLES X | X | X
LEVER ADJUSTABLE X | X
STATIONARY X | X
120 VOLTS, AMPS .3, 60 HZ. AC ONLY X
MODEL OR SERVICE NO. COLUMN - 23|45 6| 7|8]9]|10]|11]12
SEE PRICE & CROSS REF. E
LIST FOR PRICES <l |<|<|o
< N N o
Q|1Q |9 |9 9
n L ™ [¢] ['¢]
SEIRIR IR
INDEX PART U WAS aQ
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 42113 4745-000 SCREW - #4-24 X 1/2 3
2 42116-005 5484-006 HOUSING - UPPER - RED 1
3 42114-030 4765-199  SCREW - #6-20 X 13/16 2
4 45552-005 76315 FIELD & CORD ASSEMBLY 1
5 42835 70202  SWITCH BASE 1
6 46771 203804 CORD & PLUG ASSEMBLY - GRAY 1
7 42114-020 4765-110 SCREW - #6-20 X 1/2 1
8 42525 60707  SPRING - ARMATURE 2
9  42578-005 61926 ARMATURE ASSEMBLY 1
10 42553 61404  PLUG 1
11 42526 60713  SCREW - 7/16-20 - SPECIAL 1
12 42579 61999  SCREW - #8-32 X 1/2 1
13 42523 60704 DETENT 1
14 42524 60706  SPRING - DETENT 1
15 42522 60703  SWITCH BUTTON 1
16 42838 70249 GUIDE SCREW - #8-37 - SPECIAL 1)1
17 42535 61075  SPRING - GUIDE SCREW 101
18 42173 5555-001  HOUSING - LOWER - BLACK 1] 1
18 44979 5556-001  HOUSING - LOWER - BLACK 1
18A 58962 600465 HOUSING - LOWER - BLACK 1
19 42834 70025 MOUNTING PLATE 1
19A A 58933 600433 MOUNTING PLATE - SEE NOTE 1 1
20 55504 213648 LEVER 1
20A A 59089 600630 LEVER -DRIVER - SEE NOTE1 1
i UPPER BLADE - SEE BLADE CHART -
22 LOWER BLADE - SEE BLADE CHART -
23 BLADE SET - SEE BLADE CHART -
24 42443 6621 BLADE SCREW 2| 2
25 46660 200455 SOLDERLESS LUG 2
26 45545 75924  BLADE GUARD 1
27 55443 212254 NAMEPLATE 1
27 64521 NAMEPLATE 1
27 55221 207937 NAMEPLATE 101
30 58944 600445 SHOULDER SCREW 1
31 A e DRIVER - NOT AVAILABLE - SEE NOTE 1
32 42683 67872  WASHER 1
o @ @
L w i}
CLIPPER BLADE CHART z 0z |2
BLADE | BLADE LOWER BLADE SHAPE CoMB | BLADE [ LOWER | UPPER ¥ | x|
TYPE |SIZE AND STYLE STYLE | SET [ BLADE | BLADE :: :: ::
STATIONARY - COLD FORGED W | Ww|wWw
72 4/0 -—‘- @ 55891 | 55889-005|42527-005 e
NOTE GROOVE ACROSS ENTIRE BLADE
STATIONARY - COLD FORGED
82 3/0 f @ 42874 |42528-005 |42527-005
NOTE GROQVE ACRQSS ENTIRE BLADE
168 | 3/0 w @ 42850 | 58592 |42527-005
| COMB STYLE t@k COMB CHART A NOTEL
ou wil use & coml a 00KsS
Tike this: S OOSSTYLll/Ez i':‘ch — IF REPLACING DRIVER, LEVER, OR MOUNTING
41868 1/ inch comb PLATE, SEE SERVICE BULLETIN SB-101 ON
41869 3/g inch comb PAGE 2C.
41870-005 Right Taper
41871-005 Left Taper
41872 Blending Comb
The rib will be higher 76926-066 | - Complete set
than a dime is thick. of Six

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

SECTION: _CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE 44

(Iseer

Froglesmam] Py
150 CADILLAC LANE
McMINNVILLE, TN 37110


Will Blalock



Return To Index - Next P
ext Page

C'1 0 HOUSING SHAPE B
16~/
_18A
M.

LEVER
ADJUSTABLE

o
CAUTJON: NUMBERS SHOWN ON DRAWING

_@ 7 ARE INDEX NUMBERS GHLY. ORDER
10 g/ PARTS BY CORRECT PART NUMBER.

STATIONARY

PAGE 45



e USE ONLY GENUINE OSTER PARTS -
ent feies PARTS LIST __USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

NEW MODEL (S) ADDED => FIRST ISSUE 1/93, COLUMNS #L1, 2, & 3} |-~--106 | REV.5/9 | C
MAGNETIC CLIPPER | PART NO. REVISION
115/120 VOLTS, 60 CYCLE X X X X X
BLADE TYPE 168| 168|168 | 168| 168
MODEL OR SERVICE NO. COLUMN -> 1 2 3 4 5 6 7 8 9 10| 11 | 12
SEE PRICE & CROSS REF. E
LIST FOR PRICES E 0|0 |y |0|lo
0|89 |§ 85
%) < < < < n
< Q|IX| Q|8 | =
INDEX PART O WAS Q
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 42113 4745 SCREW - #4 - 24 X 1/2" 3
2 42166 5484-005 HOUSING - UPPER - BLACK 1
2 42166-005 5484-006 HOUSING - UPPER - RED
2 59008 600539 HOUSING - UPPER - GRAY 1
2 48772-010 HOUSING - UPPER - GOLD 1
2 59012-010 HOUSING - UPPER - PAD PRINT 1
3 42114-030 4765-199 SCREW - #6 - 20 X 13/16" 2
4 55401-005 210692 FIELD & CORD ASSY. 1 1 1 1
4 45552-005 76315 FIELD & CORD ASSY. 1
5 42835 70202 SWITCH BASE 1
6 2671 210666 CORD & PLUG ASSY. 1 1 1 1
6 46771 203804 CORD & PLUG ASSY. 1
7 42114-020 4765-110 SCREW - #6 - 20 X 1/2" 1
8 42525 60707 SPRING - ARMATURE 2
9 42578-005 61926 ARMATURE ASSY. 1
10 42553 61404 PLUG 1
11 42526 60713 SCREW - 7/16 - 20 - SPECIAL 1
12 42579 61999 SCREW - #8 - 32 X 1/2" 1
13 42523 60704 DETENT 1
14 42524 60706 SPRING - DETENT 1
15 42522 60703 SWITCH BUTTON 1
16 42838 70249 GUIDE SCREW - #8 - 32 - SPECIAL 1
17 42535 61075 SPRING - GUIDE SCREW 1
18 58962 600465 HOUSING - LOWER - BLACK - INCLS. #16, 17, & 19 1
19 A 58933 600433 MOUNTING PLATE - SEE NOTE 1 1
20 A 59089 600630 LEVER - DRIVER - SEE NOTE 1 1
21 —emmmmees UPPER BLADE - SEE BLADE CHART -
22 LOWER BLADE - SEE BLADE CHART -
23 BLADE SET - SEE BLADE CHART -
24 42536 61079 BLADE SCREW 2
25 46660 200455 SOLDERLESS LUG 2
26 45545 75924 BLADE GUARD 1
27 59011 600543 NAMEPLATE 1
27 59010 600542 NAMEPLATE 1
27 48582 NAMEPLATE 1
29  58994-030 600523-006 DATA LABEL 1
29 58994-025 600523-005 DATA LABEL 1
29  58994-035 600523-007 DATA LABEL 1
29 58994-103 DATA LABEL 1
29 48717 DATA LABEL 1
30 58944 600445 SHOULDER SCREW 1
31 A e DRIVER - NOT AVAILABLE - SEE NOTE 1
32 42683 67872 WASHER 1
CLIPPER BLADE CHART
BLADE|BLADH LOWER BLADE SHAPE COMB | BLADE | LOWER | UPPER
A NOTE 1: TYPE | SIZE AND STYLE STYLE SET BLADE | BLADE
LEVER ADJUSTABLE
IF REPLACING DRIVER, LEVER, OR MOUNTING R L [ @ 42850 | 58592  [42527-005
il;gll'EEégEE SERVICE BULLETIN SB-101 ON COMB STYLE @) COMB CHART
’ You will use & comb that looks
like this: STYLEA
41867-005 1/2inch comb
41869 3/8inch comb
41868 1/4 inch comb
41870-005 Right Taper
41871-005 Left Taper
41872 Blending Comb
76926-066 Complete set
The rib will be higher of Six

than a dime is thick.

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. (:jwﬁ?j_
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Frpdermam! Pradat

ROUTE 9, BOX 541 + CADILLAC LANE
SECTION: _CLIPPER PAGE 54 MCcMINNVILLE, TN 37110




Return To Index - Next Page

: ERG
1MDEY. MMEERS CALY . ORDER




Return To Index

# F

PARTS LIST

Frafernam] Pruduet

- e Page

USE ONLY GENUINE OSTER PARTS -

USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

M-8000 | REV. 10/97 | B

GROUP Il CLIPPERS

| NEW MODEL(S) ADDED => FIRST ISSUE 12/88 COLUMN #1 |

» ‘ PART NO. REVISION

CHARGE TIME - 10 HOURS X | X
BLACK X
BURGUNDY X
MODEL OR SERVICENO.COLUMN =§» | 1 | 2|3 |4 |5|6|7|8|9|10/11)|12
2]
INSTRUCTIONS | COL. NO. S P RS Er b
58199 182 SIS I
Q| Q|-
< 88
INDEX PART [0 WAS o
NO. NO.  PARTNO. DESCRIPTION * QUANTITY REQUIRED
1 58194 219703 NAMEPLATE 1
2 42420  5948-001 ACTUATOR - SWITCH 1
3 42430  5980-001 HOUSING ASSY. - UPPER - INCLS. #4 1 — b
3 42430-005 5980-002 HOUSING ASSY. - UPPER - INCLS. #4 1 = <
4 58181 219688 LENS 1 W a
5 58188 219695 SWITCH - SLIDE 1 > [— 8
6 58197-005 219706-001 RESISTOR 1 Slw = . Jo
7 58329 220461 L.E.D/RESISTORASY. 1 wlatoB 7 1
8 42507 51960 TUBE - VINYL 1 a3 25| Lo
9 58183 219690 GUARD - HAIR 1 ; 2Ei5.8] &0
10 58186 219693 SLIDE 1 gexs| 29
11 58391 220780 DRIVE - BLADE 1 o|287uk] 92
12 76913-526 913-52 BLADE SET 1 Z|-Eo ) ¥
12 76913-396 913-39  BLADE SET 1 ooEm= =
13 58441 221064 PAD - FOAM 1 Sleazrs) o s
14  45529-005 75012-001 SCREW - #6 - 32 X 3/8" 2 ez w
15 45545 75924  GUARD - BLADE 1 Wl=o=2 o
16 58185 219692 SPRING - TORSION 1 T |»2285 i
17 58184 219691 PIN 1 D= _Zbe o .
18 42429 5979-001 HOUSING ASSY. - LOWER 1 w|5Ee%s E = W
18 42429-010  5979-004 HOUSING ASSY. - LOWER 1 g2t A — z
19 58187 219694 MOTOR/ECCENTRIC ASY. 1 > ErsE5 £g» "
20 58182 219689 SCREW - METRIC 2 2128459 =g
21 58485 221467 BATTERY ASY. 1 IBEEES 3=5
22 58330 220462 SOCKET - CHARGER 1 a oo =
23 42113010 4745084 SCREW - #4 - 24 X 9/16" 2 < =gy L
24 58198-001 219707-001 ADAPTOR - CHARGING 1 BaE >
24 58198-025 219707-006 ADAPTOR - CHARGING 1
25 42129-100 4900-318 LEADWIRE - WHITE 1
26 58523-040 221728-013 DATA LABEL 1

WIRING DIAGRAM o3

TO =
MOTOR

22

BATTERY ASY.

2l

NOTE &
TO REPLACE BATTERY ASSEMBLY (21), DO THIS:
1) RED LEAD FROM POSITIVE (+) SIDE OF BATTERY
TO SWITCH TERMINAL AND SOLDERED.

TAPE .

2) BLACK LEAD WITH NO TERMINAL FROM NEGATIVE (-) SIDE OF BATTERY ASY. MUST BE
MECHANICALLY SECURED TO MOTOR TERMINAL AND SOLDERED.

3) CLIP RING TERMINAL OFF OF SECOND BLACK LEAD FROM NEGATIVE (-) SIDE OF BATTERY
ASY. AND SHORTEN LEAD TO ABOUT 2 1/2". ALSO SHORTEN BLACK LEAD FROM CHARGER
SOCKET (22) TO ABOUT 2 1/2'. STRIP ABOUT 3/8" OF INSULATION FROM BOTH LEADS,
TWIST LEADS TOGETHER AND SOLDER. WRAP SPLICE WITH A FEW TURNS OF ELECTRICAL

ASY. MUST BE MECHANICALLY SECURED

REMOVAL OF SPRING (i6)

TO REMOVE SPRING (16) AND PIN (17), USE 16
A WIDE BLADED SCREWDRIVER TO UNHOOK

CENTER OF SPRING FROM UNDER BLADE PLATE
AND PRY SPRING AND PIN UPWARD.

VlEW I SCREWDRIVER
ASSEMBLY OF SPRING (16)
VIEW 2 SLOT FOR PIN (17)

BLADE PLATE

TO ASSEMBLE SPRING (16) AND PIN (17)
INTO LOWER HOUSING (18D, HOOK CENTER
OF SPRING UNDER METAL BLADE PLATE
IRIVETED TO FRONT OF LOWER HOUSING
‘{AND _PUSH PIN DOWN INTO SLOT.

LI PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS

CONTINUED ON REVERSE SIDE

SECTION: _CLIPPERS

PAGE 47

(Ister
Frglesmam] Py

150 CADILLAC LANE
McMINNVILLE, TN 37110



Next Page

Return To Index

Y3EWNN THVd 1I34YH0D Ag SL¥vd
Y300 *AINO SHIFWAN X3IANI 3uY
ONIMVYA NO NMOHS SY3EWAN 310N

XIS Jo
920-9¢69. 19s a19|dwo)d
G00-2/8T+ | qwo) bBuipusig
0TO-T.8TV Jade] ya
0T0-0.81T¥ Jade] ybry
G00-898TY | Qwo3 yaul /T
G00-698TY qwod yaul g/¢
0T0-2981¥ quwiod yaul g/T

‘AY3L1vE 30
3QIS (+) AILISOd

(*ON X30NI 39¥v1) L¥vd ATEW3IssY 341 |[OE
ONIYIQU0 NIHM GI0NTONI 3uv 62|
(S,"ON XIONT TWWS) SIuVd ININDIWOD FHL

+37dWYX3 D

1dVHO dNOD

*3N0EV T W3LI
HYIN @ 310N 335 - 1175

S

“ONISNOH LSNIVIVY
38 0L Qvd 40
301S NIMS

=DNYLSNI  AT8W3SSY
® IWAOW3IY HO3
2 B 1 SM3IA 335

NI (81) ONISNOH

Y3MOT IOWWVA AW
SIHL  *(0Z) SM3y¥ds
N3IHOTL ¥3A0 LON 0

Vi

PAGE 48

i
SMOYYY A9 Q3ALVDIANE
SY3dV NO 110 A3dd11D

40 dO¥a ¥ IW

*(£1) avd Wvod

NI LI1S HONOWHL LIid4 Ot

A0LVNLIV 40 1Avd SIHL




Jseer o e O AT s, oy e
Ffemant fruien. PARTS LIST PP-119 | REV.5/96 | B
RECHARGEABLE CLIPPERS |NEW MODEL(S) ADDED=>FIRST ISSUE 10/93 COL. #1, 2, 3 & 4 | » ‘ PART NO. REVISION
CHARGE TIME - 10 HOURS X | X | x
BLACK - ANIMAL X | X
BURGUNDY - HUMAN
MODEL OR SERVICENO.COLUMN = | 1 | 2|3 |4 |5 |6 |7 |8|9]10|11 |12
]
INSTRUCTIONS | COL. NO. SEEEE'TCEO&R CP'_‘;CI’CSESSREF' &
58495 1&2 S22 2
58199 3&4 2islzlg
< |59 |35
INDEX PART O WAS Q
NO. NO.  PART NO. DESCRIPTION * QUANTITY REQUIRED
1 58194 219703 NAMEPLATE 1
2 48451 NAMEPLATE 1
2 42420 5948-001 ACTUATOR - SWITCH 1
3 42430 5980-001 HOUSING ASSY. - UPPER - INCLS. #4 1
3 42430-005 5980-002 HOUSING ASSY. - UPPER - INCLS. #4 1
3 42418-005 HOUSING ASSY. - UPPER 1
4 58181 219688 LENS 1 -
5 58188 219695 SWITCH - SLIDE 1 = 5
6 58197-005 219706-001 RESISTOR 1 w a
7 58329 220461  L.E.D./RESISTOR ASY. 1 BT g
8 42507 51960 TUBE - VINYL 1 Olzus 2 ] €
9 58183 219690 GUARD - HAIR 1 ) E==c
10 58186 219693  SLIDE 1 I |Bg2e| 2B
11 58391 220780 DRIVE - BLADE 1 235 &=
12 76913-526 913-52  BLADE SET 1 g Soxs8] gz
12 76913-396 913-39 BLADE SET 1 <l9sEn= &
12 76913-406 BLADE SET 1 Slezgcs| o s
13 58441 221064 PAD - FOAM 1 w|838 = b
14  45529-005 75012-001 SCREW - #6 - 32 X 3/8" 2 S|og=2s 3
15 45545 75924  GUARD - BLADE 1 desi=i=! B \
16 58185 219692 SPRING - TORSION 1 slogefs| E = B
17 58184 219691  PIN 1 NeEE [ = €
18  42429-005 5979-003 HOUSING ASSY. - LOWER 1 ] e ™
18  42429-010 5979-004 HOUSING ASSY. - LOWER 1 g G23s8] 3=
18 42419-010 HOUSING ASSY. - LOWER 1 3 28° E
19 58187 219694 MOTOR/ECCENTRIC ASY. 1 < ges s
20 58182 219689 SCREW - METRIC 2 el _
21 59263 600853 BATTERY ASY. 1
22 58193 219701 MOUNT JACK ASSY. 1
23 42113-010 4745-084  SCREW - #4 - 24 X 9/16" 2
24 58198-005 219707-001 ADAPTOR - CHARGING 1 1
24 58198-025 219707-006 ADAPTER - CHARGER 1
25  42129-100 4900-318 LEADWIRE - WHITE 1
26  58523-110 221728-028 DATA LABEL 1
26 58523-115 221728-029 DATA LABEL 1
26  58523-235 DATA LABEL 1
27 42120-110 4833-421 | EADWIRE W/TERMINAL - RED 1

REMOVAL OF SPRING (i6)

TO REMOVE SPRING (16) AND PIN (17), USE 16
A WIDE BLADED SCREWDRIVER TO UNHOOK

CENTER OF SPRING FROM UNDER BLADE PLATE
AND PRY SPRING AND PIN UPWARD.

18

SCREWDRIVER

VIEW |

ASSEMBLY OF SPRING (16)

21
BATTERY ASY. +

V|EW 2 SLOT FOR PIN (17)

BLACK BLADE PLATE

TO ASSEMBLE SPRING (16) AND PIN (17)
INTO LOWER HOUSING (18), HOOK CENTER

NOTE 1:

TO REPLACE BATTERY ASSEMBLY (21), DO THIS:

1) RED_LEAD FROM SWITCH TERMINAL MUST BE CONNECTED TO
POSITIVE (+) TERMINAL OF BATTERY.

BLACK _LEAD FROM MQTOR AND JACK MOUNT MUST BE
CONNECTED TO NEGATIVE (—) TERMINAL OF BATTERY.

|AND_PuSH _PIN DOWN_INTO SLOT.

=2

2

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. awﬁ?j.
MANUAL: PROFESSIONAL CONTINUED ON REVERSE SIDE Frpdermam! Pradat

ROUTE 9, BOX 541 + CADILLAC LANE
SECTION: CLIPPERS PAGE 47A MCcMINNVILLE, TN 37110



Next Page

Return To Index

XLg JO
528812 395 938 duo)

260-960p | <qwop Burpus|g
260-560F Jade] 1497
Z5G-FE0F 4sde] Y51y
250-060F | awod youl $/1
ZH0-EG0F | QWO yul 8/
Z50-680F quod yauL Z2/1

LUvHD anoD

'SNOIL
“DNHISNE ATEBWESSY
T WAOWIHY HO4
2 % 1 SM3IIA 335

“NMCHS YRV
NI {8T) SNISNCH

| “Ay3liva 40
3015 (~) 3ALLYO3N

“ONISPOH LSNTYY
35 0l d 0
IS NIXS

14

PAGE 48A

—
SMOddY A8 GALYITONI

SYFy MO 110 d3ddT )
40 4080 ¥ INd

"HIEINN THVd 1)TUH0D AE SIMYd
YITY0 *ATNO SHITWNN XIANI 38Y
ONIMYET NO NMOHS SY3HWAN 310N

(0N ¥IONI 30WY'T) Iuvd ATEW3SSY ML JQE
6

Bl e= . B

SHLNION0 N3HM GIONTINI Ty e
{5,°0N ¥IONI TIWMS) SLEVd IN3INOGWDD M1 ] "(EL) ud WvOd 2
: NI L1715 HONORHL 114 0L
LS D YOLVNLOY 40 L¥vd STHL| e




Return To Index - Next Page

(..’_ TF USE ONLY GENUINE OSTER PARTS -

PUBLISHED BY TECHNICAL SERVICES

et AT USE OF WRONG PARTS MAY BE HAZARDOUS.
Ffemamt i PARTS LIST M-8086 | REV. 10/97 |
RECHARGEABLE TRIMMER [NEW MODEL(S) ADDED =)> FIRST ISSUE 5/89, COLUMN #1, #2| | PART NO. REVISION
CHARGER INPUT : 120 VAC, 60 HZ. X
1.2VDC, 1.23 W X
MODEL OR SERVICE NO. COLUMN =§» 2345|678 9]10/11]12
(2]
INSTRUCTIONS | COL. NO. SEELPIE'TCFEO&R%'E?CSSSREF' 'g‘(
219719-001 1 o N P B
Ol | 8| |
52|82 |Q
2153|585
INDEX PART 0 wAS o
NO. NO. PART NO. DESCRIPTION * QUANT|TY REQU|RED
1 58199 219805-001 ADAPTOR - CHARGING 1
2 58512 221683 TRIMMER ASSY. - W/O BLADES 1
2 58512-010 221683-002 TRIMMER ASSY. - W/O BLADES 1
2 58512-005 221683-001 TRIMMER ASSY. - W/O BLADES 1
3 58225 219812 DRIVE - BLADE 1
4 59766-065 913-60 BLADE SET 1
5 58217 219801 SCREW - SPECIAL 2
6 =) 58284-005 220004-001 COMB - 3/8" 1
7 =) 58594 600009 COMB -1/8" 1

6,7

INOTE: NUMBERS SHOWN ON DRAWING
JARE INDEX NUMBERS ONLY. ORDER
FPARTS BY CORRECT PART NUMBER.

[0 PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK. (: . W
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Fuafesnsmt Prostas

150 CADILLAC LANE
SECTION: _CLIPPERS PAGE 49 MCMINNVILLE, TN 37110




Return To Index

Frafernam] Pruduet

PARTS LIST

RECHARGEABLE TRIMMERS

USE ONLY GENUINE OSTER PARTS -
USE OF WRONG PARTS MAY BE HAZARDOUS.

PUBLISHED BY TECHNICAL SERVICES

NEW MODEL(S) ADDED = FIRST ISSUE 11/91, COLUMNS #1,2 &
FIRST ISSUE 7/93, COLUMNS #5,6 & 7

| REV.5/96 | D
| PART NO. REVISION

CHARGER INPUT: 120 VOLTS, 60 HZ X
1.2 VOLTS DC, 1.3 WATTS X | X X
MODEL OR SERVICE NO. COLUMN =§» 2134|567 910|111 12
]
INSTRUCTIONS | COL. NO. E g
58209 1.3 SEE PRICE & CROSS REF. <lo|o o Slw|wlw wiw
59110 5.7 LIST FOR PRICES 0 5 g 3 2 ‘Eg' g 9. g g
) ~ ~ ~ <] N~ ~ ~ ~ ~
< 3|23 /17132332 3
INDEX PART U WAS aQ
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 58221-005 219805-001 ADAPTER - CHARGER 1011 11111
2 58221-015 221683-003 TRIMMER ASSY. - WITHOUT BLADES 1
2 221683-005 TRIMMER ASSY. - WITHOUT BLADES 1
2 221683-004 TRIMMER ASSY. - WITHOUT BLADES 1
2  58521-035 221683-008 TRIMMER ASSY. - WITHOUT BLADES 1
2 58521-040 221683-009 TRIMMER ASSY. - WITHOUT BLADES 1
2 58521-045 221683-010 TRIMMER ASSY. - WITHOUT BLADES 1
3 58225 219812 DRIVE - BLADE 1
4 76913-606 913-60 BLADE SET 1|1 1)1 1
4 76913-696 913-69 BLADE SET 1 1
5 58703 600139 SCREW - #4-40 MS 2
6 59050 600590-001 HOUSING - UPPER - BURGUNDY - INCLS. #10, 11, & 13 1 1
6 59050-015 600590-004 HOUSING - UPPER - WHITE - INCLS. #10, 11, & 13 1 1
6 59050-005 600590-002 HOUSING - UPPER - BLACK - INCLS. #10, 11, & 13 1 1] 1)1
7 59051 600591-001 HOUSING - LOWER - BURGUNDY - INCLS. #8 1 1
7 59051-015 600591-004 HOUSING - LOWER - WHITE - INCLS. #8 1 1
7 59051-005 600591-002 HOUSING - LOWER - BLACK - INCLS. #8 1 1] 1)1
8 58707 600143 SPRING - BLADE DRIVE 1
9 58706 600142 MOTOR ASSY. 1
10 58220 219804 SWITCH - SLIDE - ASSY. 1
11 42425  5957-001 ACTUATOR - SWITCH 1
12 58214 219798 BATTERY 1011
12 59183 600757 BATTERY 11111
13 58219 219803 PAD - FOAM 1
14 58215-005 219799 BOARD - TERMINAL ASSY. 1
15 58226 219816 NAMEPLATE 1] 1)1 1] 11
15 48452 NAMEPLATE 1
15 48666 NAMEPLATE 1
16  58523-045 221728-014 DATA LABEL 1
16 58523-050 221728-015 DATA LABEL 1
16  58523-055 221728-016 DATA LABEL 1
16  58523-120 221728-030 DATA LABEL 1
16  58523-125 221728-031 DATA LABEL 1
16  58523-130 221728-032 DATA LABEL 1
16  58523-240 DATA LABEL 1
16 48719 DATA LABEL 1
17  42129-120  4900-326 LEADWIRE - WITHOUT TERMINAL - WHITE 1
18  42129-125  4900-327 LEADWIRE - WITHOUT TERMINAL - BLACK 1011
18  42120-095  4833-418 LEADWIRE - W/ONE TERMINAL - BLACK 10111 1]1
19 42113-010 4745-084 SCREW - #4-24 X 9/16 1
20 42120-100 4833-419 LEADWIRE - W/ONE TERMINAL - WHITE 1011
21 48533 UPPER BLADE - GOLD 1
22 48534 LOWER BLADE - GOLD 1

[ PARTS ARE INTERCHANGEABLE, USE UP EXISTING STOCK.

MANUAL: PROFESSIONAL PRODUCTS
SECTION: _CLIPPERS

CONTINUED ON REVERSE SIDE

PAGE 50

(Iseer

Frpdermam! Pradat
ROUTE 9, BOX 541 « CADILLAC LANE
McMINNVILLE, TN 37110



Next Page

Return To Index

(S.ON X3ANI 394V L8Vd ATINISSY
JHL ONIYIAYO NIHM a3IANTONI JHV
(S\ON X3AaNI TIYNS) S18Vd LNINOJWOD IHL

‘39NN LdVd 1034400 A9 S1dvd

[vaovia onraiA | ¥3A¥O "ATNO SHIIWNN XIANI FY

ONIMYYA NO NMOHS SHIEWNN ‘3LON
«8. S31E3S

9T
6T—

«Jdu SAIE3S

PAGE 51



- e Page

< USE ONLY GENUINE OSTER PARTS | M-8004
professionat producis PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS. REVISED: 1/16/01
CLIPPER ASSEMBLY
Return To Index NEW MODELS ADDED —=>FIRSTISSUE  11/00 COLUMN #: 1,2,3,4,5,6,7,8,9,10,11,12,13,14
084761-001-000 CLIPPER ASSY, BLACK X
084761-006-000 CLIPPER ASSY, GREEN X
084761-001-033 CLIPPER ASSY, BLACK, AMS X
084761-001-050 CLIPPER ASSY, BLACK, EURP X
084761-001-013 CLIPPER ASSY, BLACK, MEX X
084761-001-054 CLIPPER ASSY, BLACK, ARG X
084761-001-060 CLIPPER ASSY, BLACK, UK X
084761-001-070 CLIPPER ASSY, BLACK, AUS-NZ X
084761-006-013 CLIPPER ASSY, GREEN, MEX X
INSTRUCTIONS COL. NO. 084761-006-033 CLIPPER ASSY, GREEN, AMS X
104107-000-000 1,3,5 084761-006-050 CLIPPER ASSY, GREEN, EURP X
104925-000-000 2,7,14 084761-006-054 CLIPPER ASSY, GREEN, ARG X
105124-000-000 4,6,12,13 084761-006-060 CLIPPER ASSY, GREEN, UK X
105523-000-000 8,9,10,11 084761-006-070 CLIPPER ASSY, GREEN, AUS-NZ X
MODEL OR SERVICENO.COLUMN —» [ 1| 2|3 4|56 78] 9]10[11]12]13]14
g ol | ol o|olB | D3R | 8|29
= o o o o o o o o o o o o o o
glglglaleldlglalalelgl|gglels
o [ QIR |||
2131313183183 13|3|3(3[3[3[3/3(83
INDEX PART *WAS DB |80 8|88 [B|3|
NO. NUMBER PART NO. DESCRIPTION $ S|5|5|5|5|5|5|5|5|5(5|5|5|5
QUANTITY REQUIRED
1 BLADE LOWER 1
2 UPPER BLADE, ASY 1
3 042629-000-000 GUIDE - BLADE 1
4 084650-000-000 SOCKET, DETACHABLE 1
5 042801-000-000 SPRING - BLADE 1
6 See Note Below SCREW - MS 2
7 084862-000-000 SCREW #6X.32 SPECIAL 2
8 084649-000-000 LATCH PLATE,DETACHABLE 1
9 084652-000-000 RETAINER,BLADE 1
10 084651-000-000 LATCH MOUNT,DETACHABLE 1
11 084740-000-000 HSG,LWR,MLD 1 1111 1|1
11 084740-005-000 HSG,LWR,MLD 1 11111 1
12 041895-000-000 LOCKWASHER-TOOTH 1
13 042114-050-000 SCREW 1
14 084648-000-000 TERMINAL 1
15 042113-010-000 SCREW-BT 1
16 084768-000-000 SWITCH ASSY 1
17 048217-010-000 BATTERY ASSY 1
18 104108-000-000 HSG, UPPER PAD PRINT 1 11]1]1 1|1
18 104108-005-000 HSG, UPPER PAD PRINT 1 11111 1
19 048211-002-000 ACTUATOR,SWITCH 1
20 048216-005-000 MOTOR/ECCENTRIC ASSY 1
21 084875-000-000 FOAM-HAIR GUARD 1
22 042805-000-000 SPRING-COMPRESSION 1
23 058439-000-000 PAD-FOAM 2
24 042423-000-000 PAD-FOAM 1
25 104854-000-000 PLUG END, SCULPTOR ANIMAL 1 11111 1
104141-000-000 LABEL-DATA/76560-020 SC 1
104141-005-000 LABEL-DATA/78660-020 SCULPT 1
105130-033-000 LABEL-DATA/76560-021-033 1
105130-050-000 LABEL-DATA/76560-520-050 1
105130-013-000 LABEL-DATA/SCULPTOR 1
105130-054-000 LABEL-DATA/76560-520-054 SC 1
105526-033-000 LABEL-DATA/EXPORT 1
105526-050-000 LABEL-DATA/78660-022-050 1
105526-054-000 LABEL-DATA/78660-220-054 1
105526-060-000 LABEL-DATA/78660-022-060 1
105526-070-000 LABEL-DATA/78660-022-070 1
105130-070-000 LABEL-DATA / SCULPTOR 1
105526-013-000 LABEL-DATA/76560-021-013 MEX 1
105130-060-000 LABEL-DATA/76560-520-060 1

NOTE: CHARGER STAND ASSY. COMPONENTS & POWER SUPPLY PART NUMBERS FOUND IN CHARGER STAND ASSEMBLY PARTS LIST.
CLIPPERS ARE PACKAGED WITH BLADE SETS FOR ANIMAL OR HUMAN USE. USE OF ITEM #6 SCREW-MS WILL DEPEND UPON LOWER
BLADE THICKNESS.

MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE Projessional Products
150 CADILLAC LANE
SECTION: CLIPPERS PAGE: 58 McMINNVILLE, TN 37110




Return To Index - Next Page

EXPLODED VIEW OF CLIPPER PAGE: 59



Return To Index

@s,ta, USE ONLY GENUINE OSTER PARTS M-8004
‘Professional Products PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS. REVISED: 1/16/01
CHARGER STAND ASSEMBLY
NEW MODELS ADDED =——=>FIRST ISSUE 11/00 COLUMN#: 1,2,3,45,6,7,8,9,10,11,12,13,14
059774-055-000 CHARGER STAND, 926-07A X X
059774-056-000 CHARGER STAND, 926-07A X X
059774-055-050 CHARGER STAND, 926-07A, Global X
059774-055-013 CHARGER STAND, 926-07A, MEX X
059774-055-054 CHARGER STAND, 926-07A, Global X
059774-056-050 CHARGER STAND, 926-07A, Global X
INSTRUCTIONS COL. NO. 059774-056-054 CHARGER STAND, 926-07A, Global X
104107-000-000 1,35 059774-056-060 CHARGER STAND, 926-07A, Global X
104925-000-000 2,7,14 059774-056-070 CHARGER STAND, 926-07A, Global X
105124-000-000 4,6,12,13 059774-055-060 CHARGER STAND, 926-07A, Global X
105523-000-000 8,9,10,11 059774-055-070 CHARGER STAND, 926-07A, Global X
106632-000-000 3 thru 14 059774-056-013 CHARGER STAND, 926-07A, Global X
MODEL OR SERVICENO.COLUMN —» | 1| 2| 3| 4| 5| 6| 7]|8]9]|10]|11]|12]|13]|14
n [ale|elnlElaldaedn[d|R|[a|[R[=
= o o o o o o o o o o o o o o
Slolelolelgleglalalad(aglole|a
c 81885858888 |8 |5 |58
212|13(3|3|2|3(3|2|3(3|3|23(3|3
INDEX PART *WAS f 38|88 |8|3|8|3|8|3|8|8|3
NO. NUMBER PART NO. DESCRIPTION S|c|5|c|s|5|6|c|s|5|6|5|5|6
QUANTITY REQUIRED
26 084702-000-000 CONTACT ARM,SIDE 1
27 084749-000-000 #76500 PCB ASSY 1
28 048601-001-000 HSG-BASE 1
29 058217-000-000 SCREW-SP 3
30 055387-000-000 FOOT-RUBBER 4
31 084924-000-000 TERMINAL ASSY 1
32 084700-000-000 CONTACT ARM,SHORT 1
33 104109-000-000 HSG, UPPER PAD PRINT 1
34 084771-000-000 LABEL-DATA / 926-07A 111 1
34 105129-050-000 LABEL-DATA / 926-07A EUROPE 1 1
34 105129-013-000 LABEL-DATA / 926-07A GLOBAL 1 1
34 105129-054-000 LABEL-DATA / 926-07A ARG 1 1
34 105129-060-000 LABEL-DATA / 926-07A UK 1 1
34 105129-070-000 LABEL-DATA / UK 1 1
105641-000-000 LABEL, INSTRUCTION, CHARGING 1
106632-000-000 INSTRUCTIONS - BATTERY 1f({1f{1j2|2)]2]212)]21|1|1|1|1
085041-000-000 POWER SUPPLY 111 1
085041-050-000 POWER SUPPLY 1 1
085041-013-000 POWER SUPPLY 1 1
085041-054-000 POWER SUPPLY 1 1
085041-060-000 POWER SUPPLY 1 1
085041-070-000 POWER SUPPLY 1 1
Oster
MANUAL: PROFESSIONAL PRODUCTS CONTINUED ON REVERSE SIDE °

Professional Products

150 CADILLAC LANE
McMINNVILLE, TN 37110

SECTION: CLIPPERS PAGE: 60




Return To Index - Next Page

EXPLODED VIEW OF CHARGER STAND PAGE: 61



Return To Index - Next Page
: USE ONLY GENUINE OSTER PARTS -

¢
{ J‘r PUBLISHED BY TECHNICAL SERVICES

s PARTS LIST USE OF WRONG PARTS MAY BE HAZARDOUS. [ REVISED 10667
NEW MODEL(S) ADDED => FIRST ISSUE ___, COLUMN #1

POWER PRO CLIPPER | PART NO. REVISION
84776-000 X
84776-005 X
84776-010 X
84776-015 X
4.8 VOLTS DC
MODEL OR SERVICENO. COLUMN =§» | 1 | 2 | 3 | 4| 5| 6|7 | 8| 91011 12
SEE PRICE & CROSS REF. 2 .
X om ™ omm
LIST FOR PRICES < |28 g |28/8g
o |88 ¢ |88|8%
D ITE &~ |eofe
< |RR R |IRRIRS
INDEX  PART 0 was Q
NO. NO. PART NO. DESCRIPTION * QUANTITY REQUIRED
1 48952-000 BATTERY PACK ASSY 1
2 55954-005 SCREW #6 - 32 2
3 42114-055 SCREW #6 PT 2
4 84584-000 SPRING TERMINAL 2
5 84852-000 MOTOR TERMINAL 2
6 55954-005 SCREW #6 - 32 2
7 48974-000 BULKHEAD 1
8 84928-000 INSERT - THREADED 2
9 84943-000 MOTOR/ECCENTRIC ASSY 1
10 84784-000 HSG, UPPER, PAD PRINT B & B 1
10 84784-005 HSG, UPPER, PAD PRINT, ANIMAL 1 1
10 84784-010 HSG, UPPER, PAD PRINT, EQUINE 1
11 48957-000 HOUSING, LOWER BLK 1 1
11 48957-005 HOUSING, LOWER GRN 1 1
12 49966-000 PLATE, DRIVE MOUNT, ASSY 1
13 58975-000 SEMS SLOTTED, PAN HD SCR 2
14 84794-000 LINK-DRIVE 1
15 48970-000 DRIVE TIP 1
16 72576-000 HINGE ASSEMBLY 1
17 SPRING - TENSION
18 GUIDE - BLADE
19 BLADE UPPER
20 SCOCKET
21 BLADE LOWER
22 SCREW - MS
23 55954-000 SCREW - MS #6 - 32 2
24 48951-005 CHARGER, BATTERY - US/CANADA 111
24 48951-010 CHARGER, BATTERY - CONT EURO 1
24 48951-015 CHARGER, BATTERY - UK 1
24 48951-020 CHARGER, BATTERY - AUST. 1
84960-000 CLIPPER ASSY - LESS BATTERY & BLADE 1
84960-005 CLIPPER ASSY - LESS BATTERY & BLADE 1
84960-010 CLIPPER ASSY - LESS BATTERY & BLADE 1
84960-015 CLIPPER ASSY - LESS BATTERY & BLADE 1

Chster
MANUAL: CONSUMER PRODUCTS CONTINUED ON REVERSE SIDE Frafany’ Predns

150 CADILLAC LANE
SECTION: CLIPPERS PAGE 56 McMINNVILLE, TN 37110




Return To Index - Next Page




Return To Index

v

PrafexsionalP:aduclx PARTS LlST

USE ONLY GENUINE OSTER PARTS

USE OF WRONG PARTS MAY BE HAZARDOUS.

Next Page
M-8002
Rev. B

6/13/01

HEAD ASSEMBLY
NEW MODELS ADDED ==>FIRST ISSUE 3/00 COLUMN# 1
104379-000-000 CLIPMASTER HEAD ASSY. X
PACKED WITH BLADES X
3000 CUTTING STROKES PER MINUTE X
HORSES, CATTLE, LLAMAS, GOATS X
SINGLE SPEED 510A X
VARIABLE SPEED 610A X
INSTRUCTIONS COL. NO
058541-001-000 1 MODEL OR SERVICE NO. COLUMN —»| 1 456 7]8]9]10]11
0 o
E ; THESE HEAD ASSEMBLIES ARE
o | ® INTER-CHANGEABLE WITH ALL
213 "CLIPMASTER" MOTOR
INDEX PART *WAS $ b ASSEMBLIES.
NO. NUMBER PART NO. DESCRIPTION 5
QUANTITY REQUIRED
1 042883-000-000 GEAR ASY 1
2 044910-000-000 VEN-GEAR-CRANKSHAFT 1
3 044911-005-000 COVER ASY 1
4 044915-000-000 SCREW-MS 2
5 044920-005-000 FRONT CASE ASSEMBLY 1
6 044993-000-000 INSULATOR-GEAR 1
8 055702-000-000 BLOCK-SLIDE 1
9 055703-000-000 SPACER 2
10 055712-005-000 YOKE ASY - SEE NOTE 1 1
11 055714-000-000 SCREW 2
12 055715-500-000 BLADE BOTTOM-TITANIUM 1
13 055716-500-000 BLADE TOP-TITANIUM 1
14 055717-000-000 SCREW 2
15 104153-000-000 CRANKSHAFT-CLIPMASTER 1
16 104331-000-000 PLUG-GREASE 1
17 104362-005-000 BUSHING-ASSY-CLIPMASTER 1
18 104460-005-000 TENSION PLATE ASY 1
19 042106-005-000 SCREW-MS 4
20 042139-005-000 SCREW-MS 2
21 104480-001-000 NAMEPLATE CLIPMASTER SPARE HD 1
NOTE 1
IF SERVICER HAS THE PROPER EQUIPMENT TO DISASSEMBLE &
ASSEMBLE YOKE ASSEMBLY, THE INDIVIDUAL COMPONENTS ARE
AVAILABLE SEPARATELY. CONTACT OSTER PRODUCT SERVICE
FOR DETAILS.
Oster
MANUAL: STEWART CONTINUED ON REVERSE SIDE °

SECTION: CLIPPERS

PAGE: 209

Professional Products

150 CADILLAC LANE
McMINNVILLE, TN 37110




Return To Index

NOTE: NUMBERS SHOWN ON DRAWING ARE INDEX
NUMBERS ONLY. ORDER PARTS BY CORRECT PART
NUMBER.

PAGE: 210

Next Page



L

Pnjknkul?:o‘-dl PARTS LlST
HEAD ASSEMBLY

USE ONLY GENUINE OSTER PARTS

USE OF WRONG PARTS MAY BE HAZARDOUS.

M-8003

NEW MODELS ADDED —=>FIRST ISSUE _ 3/00 _ COLUMN # 1
Return To Index 104380-000-000 SHEARMASTER HEAD ASSY. X
PACKED WITHOUT BLADES X
3000 CUTTING STROKES PER MINUTE X
HORSES, CATTLE, SHEEP, LLAMAS, & GOATS X
SINGLE SPEED X
VARIABLE SPEED X
INSTRUCTIONS | COL. NO.
058541-001-000 1 MODEL OR SERVICENO.COLUMN _ —>| 1| 2| 3| 4| 6|6 7] 8910|111
o
g 3 THESE HEAD ASSEMBLIES ARE
S |2 INTER-CHANGEABLE WITH ALL
2 |& "SHEARMASTER" MOTOR
INDEX PART *WAS $ S ASSEMBLIES.
NO. NUMBER PART NO. DESCRIPTION S
QUANTITY REQUIRED
1 042110-000-000 SCREW-MS 2
2 042187-000-000 SCREW-SP 2
3 042445-000-000 NUT-MS 1
4 042883-000-000 GEAR ASY 1
5 044910-000-000 VEN-GEAR-CRANKSHAFT 1
6 044911-005-000 COVER ASY 1
7 044915-000-000 SCREW-MS 2
8 044916-000-000 PIN-TENSION 1
9 044917-005-000 HSG-UPPR-ASY 1
10 044924-005-000 FORK ASY 1
1 044926-000-000 YOKE-MACH-R.H. 1
12 044927-000-000 YOKE-MACH-L.H. 1
13 044993-000-000 INSULATOR-GEAR 1
14 045503-000-000 SPRING-RETAINING 1
15 055677-000-000 ROLLER-CRANK 1
16 055680-000-000 NUT-TENSION 1
17 055681-000-000 SPRING-TENSION 1
18 055688-000-000 CUP-TENSION NUT 1
19 055689-000-000 SPRING-RETAINING 1
20 103723-000-000 CRANKSHAFT-SHEARMASTER 1
21 104331-000-000 PLUG-GREASE 1
22 104397-005-000 HSG-LOWER-ASY 1
23 042106-010-000 SCREW-MS 1
24 042109-005-000 SCREW-MS 2
25 042139-000-000 SCREW-MS 2
26 104478-001-000 NAMEPLATE-SHEARMASTER SPARE HEAD 1
Oster
MANUAL: STEWART CONTINUED ON REVERSE SIDE A
Professional Products
150 CADILLAC LANE
SECTION: CLIPPERS PAGE: 211 McMINNVILLE, TN 37110







Professional P:oducts PA RTS L | ST
MOTOR ASSEMBLY

Return To Index

Ly

USE ONLY GENUINE OSTER PARTS

USE OF WRONG PARTS MAY BE HAZARDOUS.

M-8001

Next Page

NEW MODELS ADDED ==>FIRST ISSUE  3/00

COLUMN #: 1,2

059780-000-000 MOTOR ASY,72157,1503-02A X
059778-000-000 MTR ASY EW610VS,1501-02A X
WIRING DIAGRAM - SEE VIEW 1] 2
INSTRUCTIONS | COL. NO.
058541-001-000 182 MODEL OR SERVICENO.COLUMN —| 1| 2| 3| 4| 56| 7| 8] 9 |10] 11
21818
S g’ ﬁl THESE MOTOR ASSEMBLIES ARE
I2) 0? FI| INTERCHANGEABLE WITH ALL
g 8 8 "CLIPMASTER", "SHEARMASTER"
INDEX PART *\WAS $ 8 gO' HEAD ASSEMBLIES.
NO. NUMBER PART NO. DESCRIPTION 5|5
QUANTITY REQUIRED
1 045538-000-000 SCREEN 1
2 042899-000-000 CLIP-RETAINING 1
3 058104-001-000 LABEL-MOTOR NAMEPLATE 1
4 105694-000-000 HSG-UPPER-MLD 1
4 105696-000-000 HSG-UPPER-PWD COAT 1
5 042891-000-000 O-RING 1
6 105698-000-000 ARM/BRG ASY - SEE NOTE 1 1
7 042435-000-000 BRUSH CARBON 2
8 058379-000-000 HOLDER-BRUSH 2
9 058387-000-000 FIELD ASY-120V 1
10 042894-000-000 SPRING-BRUSH 2
11 042892-000-000 VEN-RETAINER-BRG 1
12 042186-000-000 SCREW-SP 2
13 058404-000-000 PAD-FOAM 1
14 105695-015-000 HSG-LOWER-MLD 1
14 105697-000-000 HSG-LOWER-PWD COAT 1
15 042109-000-000 SCREW-MS 5
16 105519-000-000 LABEL-DATA/MOTOR LARGE ANIMAL 1
16 105518-000-000 LABEL-DATA/MOTOR LARGE ANIMAL 1
17 055721-000-000 COVER-SWITCH-HSTMP 1
18 055723-000-000 CLIP-RETAINING 1
19 058513-010-000 SWITCH-ROCKER ASY 1
19 055728-000-000 SWITCH-VARIABLE 1
20 042896-000-000 CORD 1
21 055136-000-000 CONNECTOR-CRIMP 1
22 045591-000-000 WASHER-SEAL 1
NOTE 1
IF SERVICER HAS THE PROPER EQUIPMENT TO
DISASSEMBLE & ASSEMBLE FRONT & REAR
BEARINGS, THEY ARE AVAILABLE SEPARATELY.
FAN MAY ALSO BE OBTAINED UPON REQUEST.
CONTACT OSTER PRODUCT SERVICE FOR DETAILS.
Oster
MANUAL: STEWART CONTINUED ON REVERSE SIDE g

SECTION: CLIPPERS

PAGE: 123

Professional Products

150 CADILLAC LANE
McMINNVILLE, TN 37110




Next Page

Return To Index

20/0M
Mading
6IMX L

_ & M3IA

ANVHOVIQ ONIEIM

ﬁl/ Yoo
12

m_Ew
T

Ard
Ty
T
O

MILINS

“Y3GNN THVE 193400 A S1yvd h.
43040 *AINO SYITWNN X3ONT 33y
INTMVYQ NO NHOHS SY3EWNN 310N

(0N YIGNI IBUVY) 18Vd 4VBISSY ML
MIYIAU0 NI QIONTONT T ,w@ QN

(S."ON XI0MI TIWNS) S1tvd ININOGGO ML

(1)

QVd W04 35N ‘ INIWITVIdIY 3¥1nD3Y
SYIAWNG ¥IBANY TYNISTHO A1 "CEL) Qvd
W03 30 3OV1d NI S¥3dng ¥3880 I
HLEA 171N8 3434 SLINY 3W0S " (1)
ONISNOH ¥3MOT NL S8I¥ @351V W0d

TV 1DVINOD QINOHS (§1) QVd WvOd

‘AINC  v¥20-106!I

'KINO  Vv20-€06I

61—

Sl

PAGE: 124



Z
(0]

— R. S
. HAGE
Ot BRI mﬁ sreis
e e O\ e
DATE 7/85

SSB-752
TO: ALL HOLDERS OF PROFESSIONAL PRODUCTS SERVICE DATA.

(IMPORTANT !I
| READ CAREFULLY

THE A-5, 76, AND 89
CLIPPERS ARE BEING
INTERNALLY IMPROVED
TO INCREASE THEIR_ <

PERFORMANCE.

~ STUDY THE SERVICE PARTS LIST TO ACQUAINT YOURSELF
WITH THESE CHANGES.,

*NILITTNG dDIAddS+




Return To Index - Next Page

A-8 ~ .
(Yscer
Professional Products
ROUTE 8, BOX 541 » CADILLAC LANE
McMINNVILLE, TN 37110

SSB 771 : DATE 8/88

TO: HOLDERS OF PROFESSIONAL PRODUCT MANUALS
MODELS: A5, 10, 76, 89, 96, 111, 113, 114, 616 CLIPPERS
SUBJECT: DRIVE LEVER WEAR

PROBLEM:
SHARP EDGES ON THE UPPER BLADE IN THE DRIVE LEVER SLOT AREA. THE
SHARP EDGES CUT THE LEVER ENOUGH TO EVENTUALLY CAUSE THE CLIPPER TO CHATTER.

IF CUSTOMER COMPLAINS OF THIS CONDITION
DO THIS:

1. INSPECT AND REPLACE LEVER IF DAMAGED.
2. INSPECT ALL UPPER BLADES BEING SOLD OR REPLACED TO ASSURE THAT THERE
ARE NO SHARP EDGES. TO TEST, DO THE FOLLOWING:

A. TO AVOID DISRUPTING THE FACTORY PRE-SET TENSION SPRING PRESSURE,
DO NOT REMOVE THE UPPER BLADE. INSTEAD, MOVE UPPER BLADE ONLY AS
FAR TO THE LEFT OR RIGHT AS NECESSARY TO CHECK AS SHOWN IN VIEW
BELOW.

B. WITH A LEAD PENCIL, MOVE DOWNWARD AT LOCATIONS SHOWN. IF LEAD
CATCHES, THE AREA NEEDS TO BE FILED. USE A MEDIUM INDIA OILSTONE
(SMALL TRIANGULAR SHAPE PREFERRED). CHECK AGAIN WITH LEAD PENCIL
FOR SMOOTHNESS. REPEAT (A) & (B) FOR THE OTHER SIDE.

NOTE: THE INDIA OILSTONE CAN BE PURCHASED AT MOST MAJOR HARDWARE STORES
OR CAN BE PURCHASED FROM OSTER, OUR PART #1556-11.

MOVE LEAD PENCIL
DOWNWARD FOR
CHECK AT ARROW
LOCATION. FILE
IF REQUIRED PER
STEP (B)

DO NOT REMOVE
UPPER BLADE

WARRANTY:  FOLLOW THE NORMAL WARRANTY REPAIR PROCEDURES.
A NOTE TO UNAUTHORIZED SERVICE CENTERS.

IT IS SUGGESTED THAT THE MODELS LISTED ABOVE WITH A CHATTER COMPLAINT BE
RETURNED BY THE CUSTOMER TO AN AUTHORIZED SERVICE CENTER, OR TO THE OSTER
FACTORY SERVICE CENTER SO THIS REPAIR CAN BE MADE WITHOUT ADDITIONAL COST
TO THE CUSTOMER.

OSTER - TECHNICAL SERVICE DEPT.

PAGE 2B

*NILITTNG IDIAYIS+




Return To Index - Next Page

®
: @%e} Professional Products Division of Sunbeam/Oster Corp.

Cadillac Lane * Route 9 Box 541 ® McMinnville, TN 37110

Service Bulletin IR SB-101 Date: 2-24-93

TO: HOLDERS OF OSTER SERVICE MANUALS
MODELS: ADJUSTABLE MAGNETIC CLIPPERS

ALL ADJUSTABLE MAGNETIC MOTOR CLIPPERS PRODUCED AFTER
JANUARY 1, 1993 WILL BE CONSTRUCTED WITH A ONE PIECE
LEVER/DRIVER. THIS LEVER WILL NOT WORK ON CLIPPERS
PRODUCED PRIOR TO THIS DATE. THE MOUNTING PLATE HAS BEEN
REVISED, RESULTING IN A WIDER SLOT FOR THE DRIVER.

NOTE: THE NEW LEVER REQUIRES ONLY ONE WASHER.

mO - < ImMmwy

OLD ADJUSTABLE STYLE NEW ADJUSTABLE STYLE

2 —=mrrrrCw

PAGE 2C

Product Service Dept.



Return To Index

®
@LSZLQI P rofessional Products Division of Sunbeam/Oster Corp. .

Cadillac Lane ® Route 9 Box 541 ¢ McMinnville, TN 37110

Service Bulletin Il SB-~102 Date: 2-24-93 S

TO: HOLDERS OF OSTER SERVICE MANUALS
MODELS: ADJUSTABLE PIVOT MOTOR CLIPPERS E

ALL ADJUSTABLE PIVOT MOTOR CLIPPERS PRODUCED AFTER
FEBRUARY 25, 1993 WILL BE CONSTRUCTED WITH A ONE PIECE
LEVER/DRIVER. THIS LEVER WILL NOT WORK ON CLIPPERS
PRODUCED PRIOR TO THIS DATE. THE CARRIAGE HAS BEEN REVISED, V
RESULTING IN A WIDER SLOT FOR THE DRIVER.

NOTE: THE NEW LEVER REQUIRES ONLY ONE WASHER. I

C

m

OLD ADJUSTABLE STYLE NEW ADJUSTABLE STYLE

2 —=mrr~Cm®

PAGE 2D

Product Service Dept.



	Index- Professional Clippers
	A2 Clipper
	A5 Clipper
	Turbo A5 Clipper
	Model 10 Clipper
	Model 111 Clipper
	Groom Master Clipper
	Model 23 Pivot Clipper
	Model 59/149 Trimmer
	Model 76 Clipper
	Pivot Motor Clippers
	Old Style Mag Clippers
	New Mag Clipper
	179 Battery Clipper
	197 Battery Trimmer
	Sculptor
	Power Pro Battery Clipper
	New Clipmaster Head
	New Shearmaster Head
	New Large Animal Motor
	Service Bulletins

	Return to Index: 
	Service Notes: 
	Instructions: Select the highlighted service number to go to the desired page.
	Previous: 
	Next: 


